S L8 ereTens

= 2 ENDES

DRY FERTILIZER APPLICATOR
PULL TYPE SPREADER

\

AG400 AG600

AG500 AG800
AGX10

SINGLE AND DUAL SPINNERS

OWNERS MANUAL
ASSEMBLY INSTRUCTIONS
AND PARTS LIST
OM-PTS

HEARTLAND AG SYSTEMS

1180 STATE HWY 7 EAST ISSUE
HUTCHINSON, MN. 55350 OCTOBER 2024
(320) 587-4030







swajsAg OV puepiesH eqp 977 ‘einynouby puejesy | WO DEPUB|HEAY MMM
0SESS NI ‘uosuiyoinH ise3 2 AemybiH 81e3s 081 L
SIWALSAS 9V ANV1LHVYIH O1L NdN134d dNV 133HS SiIHL 1.NO T11id ASva1d

Jaquinu [eusg

Jaquinu [spojy

ainjeubig

ssalppe Jawojsn)

skl Jawoisnd

palaAlsp 8jeq

uonewJoju| Jawojsny

auoyd

diz ‘a1e)s ‘ANn

ssalppy
aweu Jsjea(

ainjeubig

dn-jes 9)eq
uofjewloju| 19||8s

*AlInyaled [enuew a8y} peal o} JaWo)snd ay)
abeinoous pue jenuew s Jojelado ayj JOWOISND ay) OAIS) ‘g
uolonpolul jenuew ay) ul papiaoid aseds ay) ul Jaquinu
|ELISS pue [9poW SUIYOBW 3y} S}LIM JSWOISNI 8y} SAEBH 'Q
aoIAI9s pue spued swe)sAg Oy pueuesH '/
‘sulyoew buuols ‘9
‘Buijooyss|gnol] ‘G
‘uonoadsul ojpouad pue Ajeq -

<

"aouBUSUIRW pUB uoljesLqn| oipouad pue 1081107 ¢
‘uofjesedo pue uole|eISul SUIYdBLW J981I0D) °Z

90IAI8S pue uoljesado ajes °|
:Buimoljoy
8y} urejdx3 "18wWwo}sna sy} YIm [enuew s Jojesado ay) Mainay

INIWdIND3 N
SWIALSAS OV ‘)’
puepiesH # =

‘lenuew saojesadQ *,
ysijod pue
ues|) ‘seyojelos Aue juied dn-yonoj ‘uUOIpUOD |[BIBAQ 9
‘palinbal }i apew sjuswisnipy
‘pajunow ase suofndo |je Jaye ybiem enbuo) Jedoid '
'0)8
‘ ]ybiay 1egmelp, ‘ uonesado |9Ag), ‘sjuswiisnipe .oylo v
‘a|qepeal pue pajeoo| AJadold sjeosp ||V '
'sbunyy esesalb jo uoneouqn ‘g

‘paua)yby Auadoid atempiey ||y "L
1SIMHMOIHD AH3AITIA- JHd

‘opew s| }snipe sadoid saye Jo Auojoejsnes punoj si )i Se wa)l yoes
JJO o8y "1awo)sno ay} 0} 1 BulsAljep aloyaq Apadoud Buuonouny
SI } ulepad aq 0} Alquiasse Jaye Alybnoloy) Juswsidwi ay) }0adsu|

™HITvIA 3IHLOL

NOILVYHLSIOFH ALNVHIVM omeiminouy pusiuesh

SINJLSAS OY “ “
puepiesy 23







98 bununop Jojpolpu] swoiq ybiom

oo UOI}DWIOU| S1IDd /ASSY awDJ4 ybrom

$g walsAs oAl uoudy pAH DI dlquul 1do

¢8 % ¢8 waeisAs aaug uoudy ‘pPAH WMd 3dO
18 % 08 wolsAs oAU uosdy "pAH uaapy 1dQ
6/ ® 8/ (o1npapAy) Alquiessy 8AlQ uoldy
Ll ® 9/ (Ioolubyosw) Alquiessy aALg uoidy
Gl soxpug bBuipesig / Bunsnlpy axo.ig

vL — L J1}DWIYDS % SHDd Bull p.g
0L %® 69 SUONDJISN||| SHD SJ8)sN|) 94pig
89 (S00Z—£00T) 4031pnjoy odwsQ ‘sppeH 38|od

L9 (500Z—£00Z) ,0OW3Q, ‘10IDNIY Hp.g
99 Jo}pnjoy 021 ‘sppsH 39|0d

G9 % $9 uonpasn||| supd ,00Id, ‘403pnIdy SxpIg
V<9 uonbwuoju] enbio] InN bn j9aum

¢9 wdlt 000l O} Q+G ‘uolsieAuC) Qld

Z9 (sIxy usyosusH 3}loq g9) sqny

19 so|xy PIS (3oq g pup }ogq g) sqnH

09 % B6G  1SI] supd % uohpssn||| uobom Q0vbY
8G % /G 9|xy UsyosusHq m uonosnsn||| uobom 00gby
9G % GG IS suDbd % uonpasnj| uobom 00Gbv
¥G % ©G  1sI7 SHDd % uonoasn||| uobom 009bv

0z/9/11 A%y
90LNO¥AdS

LG 1S SHDd % uonpxnsn|| uobom 01X9V/0080Y

SINA

TASIE 2
0s % 6V
8y ® LY
9 — Vv
14
[44
(54
oy % 6¢
8¢ %® L&
Vo¢
9¢
G ® v¢
ce ® C¢
le % 0%
6 — 9¢
GC ® V¢
£¢ — 0¢C
6l — ¢l
¢t — L
9% S
8—LM
4
INOO

1sI7 sppd % uonpysn||| (jong) xog 1pay
18N suod % uoijossn|| (sibuls) xog Joag
suoddng yum dio] pup duoy doy—dil4
9)p9 xoq Joppaidg U0} YOD[ MIUOS
9AlQ HDYS Joppaudg sutbuj sulospg
suononJisu| bunpiadQg 2AuQ 21NDIPAH
(1s1g I1on@) Buiquinid 9ALIQ OlNDJPAH
(1s1g 9Ibuig) Buiqunig sAlQ 9!NDIpAH
SO10N

jusunsnipy Joyos|yeq/enyy Joynqguisig |ong
}si7 subd % uonp.aisn||| Joinqliysiq [ong
1S syod % uonoasn||| Jonquysig 9buls
IS subd % uohjpssn||| xog JSZi|Hed
adp| aAlos|yy PUD S|DD9(

SHDYD 91Dy Posds—oT

SHDYD 91Dy Pp4IDPUD}S

juswsnipy % bunss] uisppbd poauds
suoloniisu| 991A1es pup bBunpasdp
sbuluippyy, pup suonlnpb) ‘su| A18)0S
AJUD.LIDM

UoIONPOIIY|



Q3ISvHOdNd 31va

J3IGANN TVI¥3S

4d38ANN 13JON

'spupd J9plao noAk
uaym aoinues jualoie ‘ydwouad nok salb o} uonbw
—JOJUl SIY} spaau J9|pap Jno) ‘papirnoid sopds sy
Ul Joquinu |DIIBS PUD |[9pPOW BUIYODW JNOA pioosy

S|ID}OP 40} ALNVHYVYM 919|dWO0D 33 samkx

‘asn Jadoudwi

Jo uonosjoid usdoiudwi ‘sjusploon ‘Upam

[pwJiou Aq pesnpd sbowop Jo uonpidaudag ‘7 —
‘sobubyd ||pO> 8o1AIBS

puo bBuippw ‘Burpodsupyy ‘Buluobs)) | —

‘Buimol|o} By} 19A00 jou SB0P ALNVHHVYM

‘suop usaq soy
SIY} }PY} 8ansul 0} }salajul }s8q JnoA ul si )
'sweysAg By pup|ppbeH 0} 2010AUlI S J43|DBP By} 4O
Adoo b ypum BuoID WYOS NOILVHLISIOFN ALNVHHVYM
a2y} buipuomioj pup bBuns|dwods usipap sy}

Aq paysidwooop si uojbiisibss Ayupiipp, jonubw
Sy} ul paquosep sp juawdinba Jidy} uibjuibw puDp
9}pJado oym sSuawWoO}Nd 40} paplaoad sI AJUDJIDM

‘Buissiw Jo
pabowpp aip 31pyy subis A}ajbs ||Disulay

%k k% ok k
'subis A}ajps |0 MO0} pup ppas A||njeip)

*kkokkkk

310N 4

‘saonooiad A}a)ps
JO Japulwes D sajousp s8bbssaw sIy] NOILNYD

"UoI}DWIIOLUI
JO jutod |p1oads D S3)1D2IpU|

‘piDZDY
[pnuajod oy1oads b sajouap abbssaw sIY] ONINYVYM

"ALIHM PuDp g3y

JO UOI}DUIqQUUOD JOJOD 3Y} SADY

lI!m ubis siy| pJpzpy |pijusjod olj109ds
snouas jsow 8y} sajousp abbssaw siy] :H¥IONVQ

NOILVWHOANI AL34VS

‘paomioy Buiob uaym
[9ADJ} ||IM 3uIyoDW 3y} uol}oadlp 8y} ui buiopy
(suiyoow ayy puiyeq bBuipubis) Aq paulwisiep

24D 2UIYODW 8y} JO S|BpIS puby 348 pup puoy ybiy

"abowop juswdinbs Jo/pup Ainfur jouosiad

ur }nsas pjnod os op 0} ain|Ib4{ °A|}08J100 puD
AKj24ps auiyobw JInok 8d1AI8s pub a1piado 0} Moy
uo noA jonuisul [jim ) “A|njeJpd |DNUDW SIY} PD3aY

NOILONJOHLNI

OdiNI



= = ~.

Nz Heartland # Heartland
R Z AG SYSTEMS V’
Heartland Agriculture, LLC | IMEIN

\\
//

Warranty Policies and Terms

The Heartland Agriculture, LLC warranty is a limited warranty that is provided to the retail
purchaser in return for consideration paid as part of the purchase price for a product. The selling
dealer must review the warranty coverage with the retail purchaser and obtain a signature on
the Operators Manual for warranty verification.

The warranty described here is for Heartland Agriculture, LLC doing business as Heartland AG
Systems and its product line Heartland AG Systems Equipment sold and registered in the United
States and Canada and normally operated in the United States and Canada.

Warranty Period

The warranty period for all coverage begins at the time that any person, dealer or agent first
places the unit into service. At the latest, a unit is placed into service when purchased or
delivered to a purchaser.

What's Covered

If a defect in material or workmanship is found in a unit and reported during the Warranty
period, Heartland AG Systems will pay parts and labor costs to repair the defects if the
services are performed by an authorized Heartland AG Systems dealer. If parts are needed
during the repair, Heartland AG Systems will, at its option, use genuine Heartland AG
Systems, or remanufactured parts.

Heartland AG Systems provides no warranty, express or implied, for a component or other item
that is separately warranted to the purchaser by its manufacturer, such as tires. Check with your
local dealer for these details.

Exclusive Remedy

The remedy of repairing a defect in material or workmanship at a Heartland AG Systems
dealership under the terms of this warranty is the purchaser's exclusive remedy and is in lieu of
any other remedy otherwise available.

No Modification or Extension of Warranty

The Heartland AG Systems Warranty is limited to the written terms in the warranty statement.
Heartland AG Systems does not authorize any person, dealer, or agent to change or extend the
terms of this warranty in any manner. Any assistance to the purchaser in the repair or operation
of any Heartland AG Systems product outside the terms or limitations or exclusions of this
warranty will not constitute a waiver of the terms, limitations or exclusions of this warranty, nor
will such assistance extend or re-establish the warranty.

The warranty is void if the unit is used in an application for which it is not designed or the unit
has been scrapped, salvaged, stolen, junked or totaled.

Heartland Agriculture LLC, dba Heartland AG Systems and its product line Heartland AG Systems Equipment | W 1




DE Teata NS e

=™ 2 AG SYSTEMS = _
-0 5 ME N
Heartland Agriculture, LLC pEa cQLLEMENT

//

/

Limitations and Exclusions

The Heartland AG Systems warranty gives you specific legal rights and you may also have other
rights, which vary from state to state. This section contains the entire Heartland AG Systems
warranty. Heartland AG Systems makes no other representations or warranties, expressed or
implied, and specifically excludes the implied warranties of merchantability and fitness for
particular purpose. Heartland AG Systems will not be liable for incidental or consequential
damages resulting from a breach of the written warranty or any implied warranty.

e These limitations and exclusions may not be allowed by some states or provinces and shall
not apply to the extent such limitations or exclusions are not allowed by applicable
state/provincial law.

Owner's Responsibility

The Heartland AG Systems Warranty remains in effect during the warranty period if the owner
performs the required maintenance at the recommended intervais outlined in the product's
operator's manual and the unit is operated within its rated capacity. Genuine Heartland AG
Systems service parts or Heartland AG Systems approved service parts that meet Heartland
AG Systems specifications must be used for maintenance and repairs.

What Is Not Covered

¢ Replacement of non-defective wear items expected to be replaced during the warranty
period, including, but not limited to: lights, fuses, belts, drive sprockets and chains, hose, soil
engaging tools, spray tips, fertilizer deflectors, spinner blades and accessories or items
replaced due to customer demand.

¢ Normal maintenance parts and service, including, but not limited to lubrication, coolants, and
filters.

¢ All travel costs associated with hauling or towing a customer's machine to and from a repair
center related to any warranty repair unless specifically covered by a program or policy.

¢ Repairs arising from any unauthorized modification to the product.
e Repairs arising from service performed by agents not approved by Heartland AG Systems.

¢ Repairs arising from storage deterioration, failure to maintain the equipment, improper use of
the equipment, collision or other accident, vandalism, or other casualty, or operation beyond

the rated capacity or specifications.

e Repairs arising from abuse or neglect including, but not limited to operation without adequate
lubricants or coolant, over-speeding, contaminated fluids, improper storage, starting, warm-
up, or shutdown practices.

¢ Failure of the machine, its implements or attachments caused by improper field application
or overloading.

e Premiums charged for over-time labor costs.
¢ Economic loss, including lost profits, crop loss, equipment rental or other expenses.
e Cost associated with cleaning of machine in preparation for service.

e Loss or damage during shipment.

Heartland Agriculture LLC, dba Heartland AG Systems and its product line Heartland AG Systems Equipment | W 2




S2 Heartland N2 Heartland

= Z AG SYSTEMS y
Heartland Agriculture, LLC (=N =

\

e Cost of initial setup or installation of any optional equipment or attachments to a unit.

e |tems used for repairs include, but are not limited to: solvents, cleaners, anti-seize lubricants,
oil-dry, shop towels, shop supplies, special tools, etc.

e Included, but not limited to are checkups, adjustments, and shimming, tune-ups, spread
pattern checks, etc.

e Unauthorized modification or field fixes.

e All costs of special tools or shop supplies incurred with repairs.

e Claims for stolen equipment or parts.

e Claims for replacing a complete assembly when the repair is less than the replacement.
e Claims involving the inspection or reconditioning of units.

e Shop comebacks: any duplicate, repeat, or comeback repair resulting from improper
diagnosis, testing, or poor service work.

e Cost of removing or instaling Non-Heartland AG Systems optional equipment or
attachments.

Base Warranty Coverage

e Base Warranty is the factory warranty provided to the customer at no additional cost for a
specific period covering the complete machine.

° Liquid Applicators, except tires 1 Year
° Spreaders and Tenders, except tires 1 Year
e Nh3 Wagons, except tires 1 Year
° Bumper Hitches 1 Year
e Disc Covers 1 Year
® Parts 90 Days
@ Tandem Wagons (except tires and main frame) 1 year

0 Tandem Wagon main frame 5 Years
¢ Nitromaster Toolbars shall carry the following pro-rated warranty:

0 Year one, all components except tires 100%

0 Year two, center section and wings 80%

0 Year three, center section and wings 50%

0 Year four, center section and wings 25%

0 Year five, center section and wings 10%

Heartland Agriculture LLC, dba Heartland AG Systems and its product line Heartland AG Systems Equipment |W 3




Sz N # Heartland

R Heartland AG SYSTEMS

Heartland Agriculture, LLC En
Tires

Tires installed on all Heartland AG Systems Equipment are warranted and serviced by their
manufacturer's service outlets. Some manufacturers have separate service outlets for off
road agricultural and construction equipment. Service is available by contacting the tire
manufacturer's local representative.

Warranty Registration

All machinery items, which are invoiced by Heartland AG Systems on separate receivables,
must be registered for warranty. The warranty period for all coverage begins at the time that
any person, dealer, or agent first places the unit into service. New machine warranty
coverage begins when the machine is registered. Registration is accomplished when a
properly completed Warranty Registration is received and processed by Heartland AG
Systems.

Operator's Manual/Warranty Receipt Verification

The Heartland AG Systems New Equipment Limited Warranty for Agricultural Equipment
statement must be filled out and signed by the customer indicating receipt and an
understanding of the operator's manual and the warranty statement,

® The original form must be mailed to the address on the form.

® Make one copy for the Dealer. This copy must be retained by your dealership the same
as any other legal document.

® Make a second copy for the customer.
Heartland AG Systems Responsibility

If a defect in material or workmanship is found in a product during its warranty period,
Heartland AG Systems will pay parts and labor costs to repair the defect when the service is
performed by an authorized Heartland AG Systems dealer or agent. If parts are needed during
the repair, Heartland AG Systems will, at its option, use genuine Heartland AG Systems new
or remanufactured parts. These responsibilities include, but are not limited to:

® Costs for repairs that are the result of defects in material and workmanship
® Payment to dealers per policy in a timely manner

® Service information to dealers

® Identify product deficiencies and take corrective action by field campaigns
® Make determination of premature wear

® Provide unit that is free of defects in material & workmanship

Dealer Responsibility

Heartiand Agriculture LLC, dba Heartland AG Systems and its product line Heartland AG Systems Equipment | W 4




8.2 Heartland N2 Heartland

AG SYSTEMS

A
= 2 AG SYSTEMS ) o
Heartland Agriculture, LLC o -

Heartland AG Systems dealers are responsible for providing prompt, courteous, and willing
service to all Heartland AG Systems equipment owners. These responsibilities include but are
not limited to:

\

® Equipment set-up and pre-delivery

® Sell the right product for the intended application

® Inspect the unit and initiate recovery action on any shipping damage and or shortages
® Instruct customer on proper use, maintenance, and safety features of machine

® Advise and explain warranty coverage to customer

® Diagnose the problem, repair the unit, and submit claims in accordance with the terms
and conditions of the warranty claim policies

® Take responsibility for saying "NO" to customers on non-warranty failures
® Apply failure analysis to questionable repairs

® Complete product update campaigns

® Have properly trained technicians and adequate tools for the job

® Retain proper documentation of failure repaired

Owners Responsibility

The Heartland AG Systems warranty remains in effect during the stated warranty period if the
owner performs the required maintenance at the recommended times as outlined in the
products operator's manual. Genuine Heartland AG Systems or Heartland AG Systems
approved service parts must be used for maintenance. Additionally, the owner will pay for all
transportation or travel expenses related to any warranty repair.
These responsibilities include, but are not limited to:

e Perform maintenance as indicated in the operator's manual
Use the unit in the correct application (non-abusive)
Notify dealer of failures and have the machine available for repair in a timely manner
Training operators
Travel cost, towing charges, and service calls
Normal wear items
Machine damage (accidental)
Adjustments for application
Machine inspection (daily walk-around)

Warranty Eligibility

The dealer is responsible to determine that any Heartland AG Systems equipment is covered by
Heartland AG Systems warranty before performing a repair and that the repair is a warrantable
failure. Any dealer who is in doubt of the equipment's warranty eligibility may call Heartland AG
Systems for verification.

Warranty Repairs Made by the Customer

Heartland Agriculture LLC, dba Heartland AG Systems and its product fine Heartland AG Systems Equipment | W 5




S.2 Heartland N #Z Heartland

R Z AG SYSTEMS N p T VSTEMS
Heartland Agriculture, LLC =

If a Heartland AG Systems dealer determines that the customer is capable, and the customer
requests permission to perform select{(warranty)repairs on his product, the Heartland AG
Systems dealer is authorized to grant this customer request. The servicing dealer should
provide the parts to the customer upon request, and to assure that customer is properly
instructed on how to perform the repairs correctly.

The servicing dealer is responsible and accountable for claim accuracy and validity; specifically,
in areas such as the parts replaced date, and assurances that the parts are installed as
instructed by Heartland AG Systems. The comments section of the claim should clearly state
that the customer installed the parts. The claim reimbursement will be for parts and applicable
handling only. No labor is allowed! All replacement parts must be held for possible recall.

Parts Shortages on Whole-Goods

Dealers may submit a claim for parts shortages discovered during pre-delivery or during final |
assembly at the dealer’s location. All claims for shortages must be submitted 5 days from the
original ship date from the plant and before the warranty start date.

\ )

Warranty Reimbursement Policies

Heartland AG Systems provides for warranty reimbursement due to defects in material or
workmanship only. Warranty does not include restoring any machine or portion thereof, which
has accumulated hours of operation, to factory new condition. This includes customer owned
and used equipment.

Except for only a few items not available through Heartland AG Systems, all Heartland AG
Systems manufactured equipment warranty repairs must be performed using only Heartland AG
Systems genuine new or remanufactured parts and accessories. Installation of non-Heartland
AG Systems parts does not qualify for warranty reimbursement and can void the machine’s
warranty.

Parts

It is fully expected that all claims be filed using part numbers from the applicable Heartland
AG Systems equipment parts book whenever such part number exists. Heartland AG
Systems shall reimburse the dealer at the dealer net price (cost) in effect on the parts
replaced date.

Labor

Heartland AG Systems shall reimburse the dealer at 80% of the dealer's posted retail shop labor
rate. The retail shop labor rate shall be subject to verification by Heartland AG Systems from
copies of actual dealer invoices to customers.

Outside Charges

Specialized repair such as that done by a machine shop will be accepted as part of a warranty
claim at actual cost. Explain the parts used and the service work performed in the description
section of the claim and retain a copy of the receipt. Retain a copy of the invoice with the shop
work order to support the claim. Outside repairs that exceed the cost of the same repair, if
performed by the dealer, will be reimbursed at a lower rate.

Freight

Heartland Agriculture LLC, dba Heartland AG Systems and its product line Heartland AG Systems Equipment | W 6




SZ Heartland :.; Heartiand

D Z AG SYSTEMS e ,
n =

Heartland Agriculture, LLC
Heartland AG Systems will pay the freight charges when a warranty recalled part is to be returned
to Heartland AG Systems.

Travel
Travel will only be reimbursed when authorized by a field campaign.

Repairing or Replacing Parts and Components

When performing a warranty repair, a complete part or component should not be replaced under
warranty if the repair can be accomplished at a lower cost. If the total cost of the repair including
the cost of parts, labor, and/or outside labor or materials is less than 75% of the cost of the parts,

the part must be repaired.

Filters and Lubricants

Replacement of lubricants and filters do not qualify for warranty reimbursement unless damage
caused by a defect in material or workmanship results in contamination or sudden loss of fluid.
Lack of maintenance, operator misuse, or neglect will not qualify for warranty reimbursement.

Heartland Agriculture LLC, dba Heartland AG Systems and its product line Heartland AG Systems Equipment | W 7




S2 Heartland N2 Heartland

= Z AG SYSTEMS N s
Heartland Agriculture, LLC = - _

Claim Form Guidelines
Claims Must Have

1. Product identification number (PIN) or serial number. All characters of the PIN must be
used on the warranty claim.

e Claims for parts warranty must use the word "PARTS" for the PIN. An invoice that
shows date of sale or date of installation must be supplied for all parts claims.

Model Number
Date of failure — Claims must be submitted within 30 days or repair.

Date of repair

o =R 1R

Warranty start date. Date the unit warranty starts or date the parts were sold for parts
warranty.

6. Description of the problem. Describe all problems pertinent to the claim.

Comments should be as precise as possible, attach a separate sheet if necessary, to
describe the problem.

7. Description of the work performed. List each significant action of the repair.

Itemize labor. Provide a breakdown of labor for each significant repair action in the
"Describe Work Performed" column.

9. Shop order numbers. The shop order number field is used for recording your shop work
order number that is related to the claim. The shop order number field can also be used
to record the parts invoice number when claiming a parts warranty.

10. Customer information. Customer information includes the customer name, city, state,
county, and postal code. It must match the warranty registration.
11. Warranty claim total. The total of all reimbursement costs requested.

12. Dealer signature and date. All claims must be signed and dated by the distributor to be
validated.

Heartland Agriculture LLC, dba Heartland AG Systems and its product line Heartland AG Systems Equipment | W 8




SAFETY FIRST

Accidents can be prevented by recognizing the causes or hazards before an
accident occurs...and then doing something about it.

Regardless of the care in the design and construction of the equipment, there are
some areas that cannot be completely safe guarded without interfering with
accessibility and efficient operation.

THIS MESSAGE ALERT SYMBOL, IDENTIFIES IMPORTANT SAFETY
MEASURES IN THIS MANUAL. WHEN YOU SEE THIS SYMBOL, BE
ALERT TO THE POSSIBILITY OF PERSONAL INJURY AND CAREFULLY
READ THE MESSAGE THAT FOLLOWS.

In this manual and on labels on this machine, the words “DANGER?”,
“WARNING”, “CAUTION”, “IMPORTANT”, and “NOTE” are used to indicate
the following:

DANGER indicates the most serious and immediate hazards with the highest
potential for injury.

WARNING indicates serious hazards.
CAUTION indicates practices to be followed or to be avoided to prevent injury.
IMPORTANT and NOTE are used for informational purposes in areas which

may involve damage or deterioration to equipment, but generally would not
involve potential for personal injury.

WARNING: When mixing and applying herbicides, chemicals, or fertilizer
observe all Federal and State EPA regulations regarding application, licensing and
waste disposal. Safety instructions furnished by chemicals manufacturers must be
followed exactly to prevent serious harm to the individual and environment.
Always wear protective clothing, goggles and respirators when handling
chemicals.

CAUTION: Fertilizer is very corrosive and will oxidize steel over a period of
time. This weakens steel parts and can cause failure to perform as intended and
can cause possible safety hazards. Periodically check all Safety shields and
structural members for corrosion. Replace or repair anything that could cause a
potential safety hazard.



SAFETY INSTRUCTIONS

WARNING: Observe the IMPORTANT SAFETY INSTRUCTIONS listed
below at all times. THE BEST KIND OF SAFETY DEVICE IS A CAREFUL
OPERATOR.

1. DO NOT ALLOW ANYONE TO OPERATE YOUR
UNIT UNLESS THEY HAVE READ THIS MANUAL AND ARE
COMPLETELY FAMILIAR WITH ALL SAFETY AND OPERATING
PROCEDURES.

2. Always park the spreader on a level surface, and shut off the
towing vehicle and lock the brakes before making adjustments or repairs.

3l Never allow anyone to climb upon or stand on the fertilizer
spreader while it is operating.

4, Do not allow children, irresponsible persons, persons under the
influence of alcohol, medications, or other drugs that can impair judgment or
cause drowsiness, or persons unfamiliar with equipment and safe operating
procedures to operate this equipment.

5. People who are allergic to fertilizer (or any other chemicals being
used) must never be allowed near the fertilizer applicator.

6. Keep all shields in place.

T Make sure everyone is clear or equipment before starting
operation.
8. Keep all unauthorized people away from the fertilizer spreader

while in operation.

O If any safety devices are not functioning properly, do not use the
fertilizer spreader. Remove it from service until it has properly repaired by a
qualified service technician.

10. Do not replace components or parts with other than genuine AG
Systems, Inc. factory service parts. To do so may reduce the effectiveness of
safety features or decrease the accuracy of the unit.

11.  Material is discharged off the spinning distributors on the rear of
the fertilizer spreader at a high velocity which could inflict injury and/ or pain.
Make sure none of this material is directed at humans or animals.



OPERATING AND SERVICE INSTRUCTIONS

UPON RECEIVING YOUR NEW AGX10, AG800, AG600, AGS500, AG400

When you receiver your new spreader be sure that all shipping fasteners are
removed prior to operation. Check machine thoroughly for screws, bolts, fittings,
etc., which may have come loose during shipping. Check wheel lug nuts for
tightness before using machine.

HITCHING
The spreader should always be hooked up so the tongue is level when loaded. The

PTO shaft should be approximately one-half extended when the spreader is
attached to the tractor. Use a swinging draw bar or plate to accomplish this.

SIZE OF LOAD

We do not recommend loads over the rating for your machine 8-ton, 6-ton, 5-ton
even though the spreaders will hold more than that of certain fertilizer analysis.
It is NOT recommended to use this machine to spread Ag lime products.

FORWARD SPEED

Variation in forward speed will not affect the rate of application as the conveyor is
ground driven. When spreading at rates over 600 pounds per acre do not exceed 8
mph.

CAUTION -- Do not exceed speeds over 20 mph on the highway.
Do not back-up unless the drive wheel is disengaged.

GATE SETTING

The marker for the gate is designed so that when the gate reading is 2 inches, the
gate is 2 inches from the floor. These settings hold true throughout the gate
settings. Each setting can be measured from the floor. To set the gate, look on the
rate decal under the cubic foot weights on the top of the decal, then read gate
opening in inches. Set the gate accordingly.



SPREAD PATTERN — ADJUSTMENT - SINGLE DISTRIBUTION UNITS

CHUTE AND BLADE ADJUSTMENTS

The rear chute and fan blades on AG Systems spreaders have been designed to be
adjustable in order to yield accurate spread pattern with virtually all fertilizer used
in agriculture today and the differences inherent in these products. It is
EXTREMELY IMPORTANT to test the accuracy of the spread pattern of your
spreader using the same fertilizer you intend to spread.

Adjustments of the rear chute and/or the distributor blades is frequently required.
Refer to the spread pattern section of the manual for specific spread pattern testing
instructions. Single distributor chute settings are shown on page 32. Dual
distributor chute settings are shown on page 36.

ADJUSTMENTS OF THE BALANCE AND PATTERN

If the results of the spread pattern test indicate an unequal balance, movement of
the chute forward will increase the amount of product spread to the left while
rearward movement will increase the amount of product spread to the right.
(Adjustments of 1/8” and less will have a significant effect on the balance of the
pattern.)

The factory setting of the distributor blades is five blades on the third hole back
and one blade on the second hole back, measured from blade being advanced to
maximum. Adjusting the distributor blades toward the most advanced position
will tend to move the material to the right side of the pattern. They may be
adjusted at the same time.

Excellent spread patterns can be achieved when the above procedures have been
followed. Should you still have problems adjusting your spread patterns contact
your AG Systems, Inc. distributor or AG Systems, Inc. service department.

Single Distributor Units:
Standard Rate Decal — Part No. 30906 -- Metric — Part No. 32530
Special Low Rate Decal — Part No. 309067

Dual Distributor Units:
Standard Rate Decal — Part No. 30853 — Metric Part No. 32529
Special Low Rate Decal — Part No. 30854

The dual distributors are set to spread a 40 foot pattern. The distributors should be
run @ 750 rpm.



CALIBRATION

To check the accuracy of the gate settings, turn the conveyor drive wheel (small
wheel on the left rear end of machine) 28 % turns on machines with single
distributors, catching and weighing the fertilizer that comes off the conveyor.
Twenty eight and one-half turns equals 1/10 of an acre. For machines with dual
distributors, 35 turns equals 1/10 of an acre. For instance — if you have
accumulated 11 pound of fertilizer, multiply this by 10 and you will know that you
are spreading at the rate of 110 pounds per acre (11 lbs. x 10 =110 Ibs.)

NOTE: The two most frequent contributors to calibration error are

I. Weight per cubic foot of material not known (all materials and blends
should be weighed).
2. Width of pattern not driven consistently.

\

A \\

Sight window_/ fig 1

CONVEYOR BELT:

Be sure that the heavy duty stainless steel conveyor belt has the proper tension at
all times. After use, the conveyor belt will sag. Keep it between 1” and 3” at the
center of the conveyor belt, in view thru the sight windows (see fig 1) on the side
of the conveyor tunnel for proper operation. Do not allow excess sag to continue
for operation. Conveyor belt is tightened by loosening the locknut on the take up
(in front of machine) and turning nut clockwise, thereby tightening conveyor belt.
If the conveyor belt is stretched out and you run out of thread on the take up bolt
back off the locknuts so the belt is as loose as possible. Then find the splice link on
the belt and remove one set of links from the belt. Reassemble and tighten the belt
as indicated above.

NOTE -- BE SURE TO TIGHTEN BOTH SIDES EVENLY

When transporting the spreader the fertilizer can pack very tightly in and around
the conveyor belt chain. Loosen the conveyor belt before engaging the drive wheel
by manually rotating the drive wheel to make sure it will operate freely.

IF DURING FIELD OPERATION the conveyor is not running smoothly the
drive wheel may be slipping. Increase the spring tension by adjusting the chain
attached to the tension spring. This is more easily done when the drive tire is in
engagement with the ground tire and the tongue is near the ground. For easier
adjustment of the spring the drive tire could be removed from the shaft and the
drive frame tripped into the engaged position. Adjust the spring chain as desired
the put the drive frame in transport position and reassemble the drive tire.




DAILY CARE OF MACHINE

1. WHEEL LUG NUTS:

Check wheel lug nuts daily for tightness.

2. SAFETY SHIELDS:

Make sure that all safety shields are properly in place, pto, belts, shields, etc.

3. PTO SHAFT CARE:

Lubricate the P.T.O. shaft before use. Clean and lubricate the inner shaft at least
twice a day. Grease the u-joints daily. Do not over grease the u-joints.

CAUTION — Check pto shaft shields. If shields are damaged, replace at once. Do
not operate with damaged pto shields. ’

4. METERING GATE SLIDES:

Keep metering gate slides clean at all times. Always close the metering gate
before loading the spreader.

5. BUILD-UP OF MATERIAL ON CHUTES:

Keep the chute free from build-up so that the fertilizer will fall correctly onto the
distributor blades. Always clean the top of the chute thoroughly. If build-up
occurs on the top of the chute, a streak will be left under the spreader while
spreading.

6. BUILD-UP OF MATERIAL ON CONVEYOR BED:

CAUTION - Be sure to inspect conveyor bed daily for build-up of excess fertilizer
material under conveyor belt. Excessive build-up first appears on the skid plate
between the rear roller and the gate. This condition can most easily be noted by
sighting through the gate opening.

Hosing the machine out with water after each day’s run will eliminate build-up if
done before the material has hardened. However, if build-up has already occurred,

remove the conveyor belt and scrape the floor clean.

7. OVERNIGHT STORAGE

Avoid overnight storage of material in machine in order to prevent excessive
compaction. In the event the spreader does stand overnight, or is subjected to rain
or high humidity with a small amount of material on the floor, move the conveyor

10



belt in the proper direction by turning small drive wheel manually to insure free
movement prior to actual operation.

ALL UNITS SHOULD BE WASHED DAILY.
DO NOT USE A PRESSURE WASHER AS YOU WILL FORCE FERTILIZER
INTO THE BEARINGS.

WEEKLY CARE

1. LUBRICATION:

Grease all points every 75 hours of operation with the exception of the conveyor
belt bearings, which should be greased every 200 hours, and the pto shaft which,
mentioned earlier, should be greased daily.

CAUTION - Do not over-grease sealed bearings. Over-greasing will break the
seal, thus allowing fertilizer to work into the bearing, eventually causing it to fail.
Use only ONE pump of the grease gun per greasing. NEVER USE AN AIR
GREASE GUN!

2. V_BELT MAINTENANCE:
Check and adjust after first two hours of operation, and weekly thereafter, to
ensure proper operation and even spreading of material.

3. TIRE MAINTENANCE:
Be sure that tires are properly inflated at all times. Recommended tire pressures
are as follows:

Tire Size Tire press PSI Load Capacity
(max 30 mph)
4.10/3.50x 6 35# psi NA

12.5x 1510 ply 44+#psi 3420 1bs
12.5x 16 12 ply 52#psi 3860 Ibs
14L x16.1 8 ply 32#psi 3820 Ibs
16.5x 16.1 8 ply 28#psi 4400 lbs
19L x 16.1 10 ply 32#psi 6000 1bs
11 x 22.5 Nylon Transport---------- 65#psi 4206 1bs
11 x 22.5 Nylon Transport---------- 70#psi 4530 1bs
11 x 22.5 Nylon Transport---------- 80#psi 4990 1bs
11 x 22.5 Nylon Transport---------- 90#psi max 5510 Ibs
Used 385/65R x 225 J -------=n==--- 45#psi 4100 lbs
55#psi 5013 lbs
Used 425/65R x 225 L ---------=--- 45#psi 4880 1bs
55#psi 5965 lbs

Also see Wheel and Rim Torque Requirements page of this owner’s manual for lug
nut torque recommendations, tightening procedures, and checking information.

11



CARE BETWEEN SEASONS

1. DISTRIBUTOR GEARBOXES:

Gearboxes should be checked for oil level BEFORE and AFTER each busy
season. If low, refill with #90 gear lube to the level plug located on the side of the
gearbox. (half full)

2. WHEEL BEARING MAINTENANCE:

Remove, clean and inspect all wheel bearings after each busy season, or at least
twice a year. Replace any worn bearings and repack with wheel bearing grease
and adjust for proper tension. Never let a machine set for any period of time with
old grease in the bearings.

3. FAN BLADE MAINTENANCE:

Check fan blades, straighten or replace when needed. Also be sure to keep fan
blades free from material build-up, otherwise the quality of the spread will be
affected. Keep them clean.

4. SPREADER STORAGE:

Always store the spreader with the tarp removed. Otherwise, moisture may
be confined within the box, causing undue rust.

12



SPREAD PATTERN TESTING

1. EQUIPMENT REQUIRED:

Spread Pattern Test Kit No. 5323 includes —
B Scale B 11 Boxes
B Instructions for Spread Pattern Test ~® Funnel
B Width Marker for Setting Boxes B 4 Flags
B 100 Spread Pattern Test Charts B 11 Tubesin Rack

2. PROCEDURE TO SET MACHINE AND COURSE:

Select site — Flat level ground preferably, 900 feet long and wide enough for two passes
at selected patter width.

Clean spreader — chip fertilizer from rear conveyor floor, gate, chute area and distributor
blades.

Check distributor shaft centers (dual distributor) from center of chute. The proper
dimension is 10 1/8”.

Check for bent or worn blades, blade settings and curved deflectors.
Check belts and chain tension front and rear.

Check gate opening in closed position. There should be 1 2” from bottom of gate to
floor.

Check material weight per cubic foot using scale.
Select rate per acre and set gate to correct setting.

Use tractor or other prime mover with wide front wheel spread (to clear boxes) —hoop up
spreader with spreader as level as possible.

Check distributor rpm with tachometer per manual. Note tractor with pto to be run at 540
rpm.

13



(c) Hydraulic drive set for 740-750 distributor rpm per manual.

(d) Truck spreader or hydraulic drive requires at least 1,700 engine
rpm. Spread material for 450’ before passing boxes.

Drive 450’ beyond boxes with spreader operating, turn right or left at flag and around
opposite flag and line up with center of box 1 or 11 and continue to pass for 450’ past
boxes to original starting line.

Depending on rate per acre, one or more complete passes may be run to obtain at least 17
of material in test tubes. (At 100# per acre at least two complete passes are required to

obtain a measurable quantity of material in the tubes).

Starting with box 1 pour contents into test tube #1 using funnel and continue through box
11.

Record tube level in inches or other units on data sheet for boxes 1 through 11 and
complete data sheet information.

Pattern on graph should be level within plus or minus 10%.
If the graph is not acceptable, readjust machine per manual.
GENERAL NOTE —

(a) Spread at accurate widths, failure to do so will cause poor spread patterns resulting in
field streaking and failure to meet a rate per acre application.

(b) ASAE and TFI recommends a spreader capacity calculation based on a standard
material density of 65# per cubic foot.

(c) It is necessary to confirm actual material density (pounds per cubic foot) in order to
be assured of correct rate per acre.

14



Lay out course and set boxes per “Spread Pattern Test” procedure (with direction of
travel in to and away from wind).

(a) Find wind direction (do not spread if wind velocity is over 5 mph).

(b) Using width marker set boxes at 90 degrees (within 15 degrees) to
wind direction, if possible, at spacings required per data sheet.

NOTE - for all spread widths, box 1 and 2 and 10 and 11 are spaced at
72” (6> 0”) center to center of box for wheel clearance, and boxes 2
through 10 are spaced per “x” dimension on data sheet using marker.
Allow 450” of spreader travel on each side (forward and aft) of boxes.

(¢) Set four flags, two in line with box 2 and two in line with box 10, 450
from center line of boxes per data sheet.

Material used for spread pattern should be sized and enough in the hopper to assure a full
amount at the gate at test completion. EXAMPLE — 450” before boxes and 450’ after
boxes plus 40’ between boxes plus 900° (second pass) = 1,840 lineal feet of spreader
travel x 40” spread width = 73,600 square feet divided by 43,560 square feet per acre =
1.69 acres x 300# per acre = 507# of material used for one complete test.

3. PROCEDURE - spread pattern test:

Drive prime mover off course at least 450’ with conveyor drive disengaged to settle
spreader contents. Turn conveyor drive to bring material to rear roller.

Drive towards center of box 1 or 11, for right hand or left hand pattern, with conveyor
drive engaged and distributors turning at correct rpm, at 5 mph.

(a) Tractor tachometer at 540 rpm (gives 740 distributor rpm).

(b) Power pack set for 740-750 distributor rpm; engine governor controls
rpm (output shaft speed is 540 rpm).
()
FIELD DEMONSTRATION SPREAD PATTERN TEST PROCEDURE

Check List
(a) Power source — tractor with wide front and pto shaft.
(b) Set tractor tachometer at 540 pto speed.
(d Grou;lld speed for testing trailer spreader unit, 5 mph, spreader trucks,
8 mph.

(e) Always know the exact weight per cubic foot of the material to be
spread (recommended seedburrow-type scale).

15



Spread Pattern Test — Overlap Pass

Set boxes in a straight line on smooth, level ground, per graph below:

Vehicle travel and/or opposite

9 BOXES EQUALLY SPACED

72 " 72"
(6 FT) (6 FT)
RECOMMENDED PATTERN WIDTH

(D L OUO0O0OO0O0OOdI0n L]

( 40 FT. OR 50 FT.)

Recommended pattern width
(a) Setboxes so test can be run driving directly into the wind.
(b) Drive over boxes as shown. (right hand overlap pattern shown — left hand opposite).
(¢) For low rates per acre, run at least two passes.

(d) Ideal pattern would be a pattern that has an ‘equal amount of fertilizer in each tube.

16



SNGDSTILL

FORWARD
3

0090000,

c)OOOOO w]e)

2

TOP VIEW
FACTORY BLADE SETTING

SINGLE DISTRIBUTER SPREADERS

This factory blade setting is five (5) blades on the 3rd hole
back from the rotation of the distributer, and one (1) on the
2nd hole back. Adjusting the blades toward the rotation of the
distributer will tend to move the material around to the right
hand side of the pattern. Adjusting the blades back from the
rotation (opposite) will tend to move the material around to
the left hand side of the pattern.

17



DULDSTILL

FORWARD 2

TOP VIEW
2 FACTORY BLADE SETTING 2

DUAL DISTRIBUTOR SPREADERS

The distributor blades are “factory set” as outlined above, at the 5th and the
ond holes. However, we recommend that you “"spread pattern check” your unit
as described elsewhere in the manual.

By moving the blades forward (toward the rotation of the distributors) the material
will be moved farther out into the outside ranges of the pattern. By moving the
blades backward (opposite the rotation of the distributors) the material will be
moved back into the middle range of the pattern.

Normally most fertilizers can be effectively spread at the recommended pattern
width. However, in some instances, a narrower width may be advisable.

Urea may be one of the products where a narrower spread pattern may be
advised due to the characteristics of the product (light weight, small pellets etc.).

Spread pattern testing the unit will determine the most effective width.

This may be in the area of 30 to 36 feet. It may be necessary to make blade
adjustment for best results.

18



HOW TO DETERMINE WEIGHT PER CUBIC FOOT OF MATERIAL:

1. Weigh an empty one gallon container. Use a gallon oil can or anti-freeze can with the
top removed;

2. Fill the container level full with desire material;
3. Weigh container with material; subtract weight of container from gross weight;

4. Multiply this weight by 7.5 (7.5 gallons equals 1 cubic foot).
This will give you the correct pounds per cubic foot.

EXAMPLE — Typical material = phosphate; weight of one gallon container = 2 1bs.

Gross weight of container and materials = 9.95 Ibs.
Deduct container weight 2.0 1bs. = 7.95 lbs.

Material weight without container = 795 % 7.5 =59.62 lbs. per cubic foot (round off to
60 Ibs.)

For Canada Using Liters:

a. Weight of an empty 4 liter container

(Use a 4 liter oil can or anti-freeze can with top removed.)

b. Fill container level with desired material.

c. Weigh container with material, Subtract weight of container from
gross weight. ’

d. Multiply this weight by 7.08 (28.3 liters equals 1 cubic foot).

This yields the correct pounds per cubic foot.

DECALS:
" #10163 Operating Instructions Decals #30481 Wheel Nut Decal

#10346 PTO Decal #31868 Do Not Back Up Decal

(2) #12181 Caution — Guards #31894 Caution Decal
#10554 Caution Decal #37578 PTO RPM
412182 Safety Alert Decal (4) #699107 Ag Systems Decal
412429 Caution Decal (2)AGSOO,AG600,AGSUO Cap. Decal
#30906C 50 ft Spread Pattern #5971 540-1000 RPM

RATE CHART DECALS

30854A, 3;0853C, 30907A, 30906C
(see page 29) for decals

19



SrES80C N/d 10L

GLZ85S MW 'NOSNZE — di<SHIANLYHYY GALINM H31AL

G /7 ' m S0 ¥6Q Ul JSqINU o0 @8N alok Jod Biel 461 — stayocids L300} g 0] Y1003 7 BUISA — JONVY HDIH
. xoq Ui equnu do asn aloe . sd sjel Jod — s1ayooads Yoo} gg 03 U0} 61 Buisn — IONYY MO
9zel | L6zL | 9sziL | Lz@tr | eerl | kS | okbr | z80L | 0k | zLOF | Li6.] 26 | 208 | zig | sec 7 H
969 L9 659 +9 1A°) 08 8BS 895 6yS LES ELs 24514 VA By Ly :
Seel 20zt | 0lL LBLE SOLL 2.01 oro L no.o k L6 [d4 016 LL8 Sve rAS: LBl 2. M
F9 Ge9 1N ] 964 6.8 c9¢ 1145 ges LES 14317 Ly 09t A% 9Zp £RE |
£ELE 201 vi0} 4438 ¥LOL Y86 7G6 Gce G868 Go8 gee o8 SLL 2173 L9 m
96¢ 0Rs gas 514°] EES 8BS c0s aBy kLY GSp geb 14 80y o6t '£5E 2 _
veEQL go0t 6.6 ¢G6 g¢6 868 0i8 £y8 gL8 682 294 vel 0L 089 219 24 G ~
cys BCS 145 66p 1244 L1y L5b cry |© 82 viy 66€ | gg8¢ L2E 15¢ Let . i
FAN ) ¢i6 $#8y 298 6E8 VL8 684 69/ 1) 74 Gke L69° 999 Lv9 L9 Ggs _
13451 08y L9y 12514 847 8cy =184 . ¢y 68¢ glt £9¢ 0se JARS pee 262 mi f
19:4°) 128 B6L 8.7 14°74 (A9 1193 889 gasg ers (e | 66S LLS yas 66Y _ o
A4 LEY 33874 197 96¢ 12538 gLE 1ag 6t BEE gze tLE £0g L62 298¢ :
evs Vel oL v89 Ga9 )4} 9z9 908 8¢9 £98 a9 8Z8 80¢% 88v 1077 m
: 06¢ 08E 0.¢ B5E GrE 62¢ 62¢ gLE 80€ | 86¢ 282 L2 292 pA T4 LEC v 4
19949 rEE Gze 1€ 208 86¢ 68¢c 08z |- L2 292 £6c e 194 gzc £02 i
_ . |
. 182 08l 2.2 82 152 6pC eve yed L2t 6+C A 02 961t 681 0LL : u
.82 | ez | stz | sie | ewg | 20z | voz | wer | ser | ezsb | sir | 68+ | ot | zst | ies he
| z
! ]38 L8t 8Lt FLb 991 [Rey 951 [4°]" FAA! eyl FAS Ztl TN [4A" 0Lt
ol e | oo | s | w ] e | s ] wr | wr | wor | 1or L6 b6 06 g E
| e4 v, 2L 0. 89 99  p9 28 08 8BS 95 S 2§ 05 GF || buwusdo
| 1004 218N0 HId LHDIAM TV IHILYIW ’ " | s189
HAZ1ITLHAEA NHILLYd LOO4 op QHVANVYLS = Tv030 FLlvy

20



~ D9060€

06/21 Xoq u} Jequinu wojjoq esn e1oe 1ed e)el 104 — sjex3201ds Yjoo) yg 0} Y00} 52 Buisn — IHONYH HOIH
xoq uy sJequinu doj esn e.oe sed e}l 104 — s383001ds Y00} 96 0} Y100} G| Buisn — IDNVYH MO
1901 ee0t G001} 1.6 6v6 126 £68 G98 lE8 608 8. 1472 9zl 869 829
996 LpS 9cs cls 16Y €8y 89t £24¢] (319 4 vey 60t G6¢ 08¢ 99¢ 6¢2¢ L
886 _ 296 9e6 0i6 ¥as8 868 cE8 908 082 14°72 8¢l c0L 9.9 059 685 2,9
BLS 508 L6v 8Lv 14214 osy eV gery 60 96€ [4:1> 89¢ SGE (8454 L0€E
106 £88 668 GEg L8 882 9. ov. 9L~ c69 899 tv9 129 166 LES
VA4 oy LS 6EY 9zy viv Lot 68t 9.¢ €9€ LSE 8¢€e 9ee €re [l : 1A 8
8cs 908 14:7 [4:71 ovL 6LL 169 6.9 £69 ce9 019 886% 99§ 14'4°] o6t 4G
1494 YA Y Ly ooy 88€E L1lg 99¢ vse 1545 Lee oze 80E 162 982 152
0S. 0gL 1172 169 129 159 1£9 (48] ¢66 ¢lS £99 £es 81 £6v 1444
v6e £8¢ €.8 4z ¢St XA4> LEE Ice LLE 00g 062 08¢ 692 65¢ £eC g
| 74°] 959 8E9 i2z9 £09 G8G 195 0SS CES 74541 L6v 64y 19¢ 14744 66€ A
SSE Sbe 9¢E 12¢ JAR 80g 662 68¢ 08¢ 122 192 [4:°14 eve £ee 1] %4
v6S 6.5 €99 8rs [4%") 918 LOS 121414 69t -bStY geY (444 10 L6€ FAS1
ClE voe 962 g88¢ 08c 12 £9¢ . GGe vz 8ee 0€e [4A4 vie 90¢ 681 v
9E
vie 992 6S¢ ase 1] 44 gee 11574 g€ec gie 602 (4114 61 18% 08t [A]%
0ge vee gle cie 90¢ 661 1718 181 181 SLI 691 €91 A% 1S1 9t &
L6} 98l 18} 9/l L1 991 191 96l IS1 148 (R4¢ acl IEL 9cl eHH he
; c
6vI Syt (3:4" 81 £et 621 - Gk ket LLE €Ll (1]98 90!} co!} 86 88
7"
1198 20} ol Lol 86 G6 4] 06 18 y8 8] 8. G2 [ g9
9/ vi L 0L 89 99 9 29 09 8S 95 S A% 0S S Bujuedo
1004 218N0 Y3d LHOIIM TVIHILYIN i 8189

H3Zi711434

NH3LIVd LOO4 0§

QYVANV.LS - 1vo3a

41Vd

21



LA TATAN

X0Q U] Jaqunu wojjoq asn aJejoay Jad sweaboj)y Jo4 — s}ayo0ids yjo0} pg 0} Yjooj Gz Bulsn — JONVY HDIH

m_..Nmm NW 'NCSN3I8 — dIHSHINLEVS Q3LIWIT B3ITAL

o xoq uy Jaqwnu doj asn asejoay Jad swelbojry Jo4 — sjays01ds yjoo) gg o} yjo00} 51 Buisn — JONVYH MO
H 98p i A4 80b | 69¢1t oect L62H [ATAS 454 cLLE pelit S6014 95014 Li0t 8.6 osmn . /
ﬁ 082 094 6EL 6L 869 8.9 LS8 LES 9i9 GBS §.S bSS pes €15 Z8v
_m £8cl A4 oLeL | FRAS geet LoTH oLt 8211 260! G501 6L0} £86 9v6 016 BI8 29
_‘mmm S0. 989 499 Bb9 629 019 16§ [4A] £GS bes GlS 96v Ly 62v .
| 02t JANA" £oct 0Lt gctt eoLt 63901 9¢e0!} €00t 696 9¢6 206 698 9¢u 4y 9
699 LS9 pE9 919 8665 185 £9S £1%°] 8¢S 0ls 19117 Sip 8Sb opv - 96¢
651 8z 8601 1901} 2201 900} 9.6 Sbé GL6 v8s8 bS8 £28 £64 ALY 989 S
F 809 26§ 9.§ 09s. bvs 826 ZLs agp o8p 14°1% £14% AN 9lp 0oy 03t
f 0so!l £eol G566 896 ov6 ¢l6 S88 /S8 628 208 bil gyl 617 169 Zes G
[ 2SS 8gs A 60S 1414 08y G9v LSp 9ty (¥4 L0V 431> 8LE £9¢€ L2t
h! 443 616 v68 0.8 Sp8 0Z8 G6/ 0.1 Svl 02l 969 L438 gv9 k29 655 e
_, L6V £8p 0Lp LSV 444 Lep 51374 GOy 26¢ B¢ 99¢ £S¢E ove iee V6l
_ £es %] 68. 19! Syl £eL L0L 649 .59 ge9 €9 265 0.§ 8YS £6p b
A 9cp vib gop F6€ 08¢t g9¢ .5¢ Sve bee 44 Lig 662 88¢ 652
0¢L (119 L69 2.9 £S89 4 %¢] b9 S6S 9/S 1SS 8Es 8LS 660 omv.l Zer * 26
58¢ S.E S9¢€ pSE Sve vee vee vie roe vee vee vie £9¢ £SZ 8¢¢
€19 LBS +8S G9§ 6PS ¢S 91§ 00§ p8b 89V A% 9Ey 6Lb g0y £9¢
(A vle 90¢ YA 682 08¢ x4 £9¢ §s¢ 9re 8ed 622 122 Zie L6t €
mﬁ AR 86b mmv beb 8BSV 144% bey LIy vop L6€ ll¢E v9eg 0s¢g L8€ £0¢€ 2
A A°1~ 08¢ £5¢ gve 6€¢ cee Gee 8i¢ bLe v02 L8l 06l g8t 9zt 8G1
j L6€ 98¢ 9.t 99¢ GsE Spe bee £4% ELe £0e z62 282 x4 192 s¢e
[ 80¢ zoz L6} L6l 981 08t Gl 69" val 65} €6l Byl 14 AR £gl ¢
A4 v8e L2 69¢ 92 bsz gve 8ge Le2 144 Sie 802 002 41 A o
vS1 0St vl 474 8eL gct 62} sct 14" LIl gHt 601 SOt L0} 16
LkeTL S8EL ESETL BZLE BBOTL ZSOL SZOTL €66 196° 626" 168" 698° ey’ 108° Lel” Bujusdo
(g WO 000L/0TiM) HIL3IWIDIA J18ND ¥3d — LHOITM IVIHILVIW 2ED

d42171.L.d34

(1004 Q) Ulslied 1818\ 6172 )

AHVANVYLS-1v03d 31VHY

22



_ . ._ / i : . \
61295 NW 'NOSN3IE — dIHSHY3IN1EVYd A3LINIT H3TAL

voEsze
2901 X0Q U Jequinu woljoq esn etejoey Jod sweibo||y Jo4 — :mxoo._am yjoo} yg 0} 4100} sz Bupsn — IONVH HOIH
x0q Ul Jequnu doy 8sn eJejoey Jed sweiBo||y Jo4 — §18x20.ds Yj00} §6 0} Y00} 5} Buisn — IONVH MO
_|mm: 85t} 9¢t} GEO0F | VS04 £e0t L00} 046 6E6 L06 9.8 Sv8 vig 28L 14974 /
€29 209 06S bLs 8SS 19°4° §2S 80G [451% 9Ly 6SY 1447 gzy oty 69¢€
8OLE 6401 050+ 0201 166 296 £E6 vQ6 5/8 gy8 gi8 182 85/ 624 9%9 29
185 99§ 0SS SES 0zZs S0S 68y 1A% 65V ey 1144 gy 86¢€ 28¢e vve
10} 066 €96 9¢6 oL6 £88 958 628 £08 SLL 6v¢ 4494 969 699 209 g
pes 0ZS 908§ 4314 8Lb €9p 5147 Gey %44 L0V £6€E 642 S9¢ LGE 9l¢g
B L6 £06 8.8 14°L] oes S08 182 952 [4574 804 £89 659 4%] 049 6VS o
99V viv LSY 1514% SEy 444 k¥ LBE 2212 bE 8St gve gee oce 88C
Lp8 618 6L Sl AT 08¢ 804 989 b9g Zvs 029 865 SL5 €SS i61% G
974 T4 8Ly 90y S6E £8¢€ LLE 03¢ 314 gge 1A gie Zog 062z 192
G5/ SEL .mE._ 969 5.9 9s9 9¢9 | " 919. 966 9.5 9ss 9€s LS L6V YAZY o
L6€ 98¢ 9.9 §9¢ §S¢E Sye vee | " vt gt 190] 262 282 R4 192 194
199 069 [4%] vi9 L6S 6.5 29$ 144 125 60S [4:17% pLiy asy 6cv | GBE .
0S¢ ave LET 14 Cre voe v62 §8¢ 9¢ 497 85¢ 8ye 6€2 o€z L0¢
£85 19§ ZSs LES .. 12§ 9a0s L6y SLiY 9%y Spy 62p piv 66¢ £8¢ SpE s
L0E 66¢ L6¢ €8¢ §.¢ 192 652 LS¢ Eve gee 9¢2e 8ic Cte 20z Zst
06v LLY vov LS 8EY 1147 ZHy oov 8¢ | piE . L9€ 8be GEE ZZe 062
LSe o._mw 1144 9ee 0ge €23 gie €02 €02 961 68} 41" 9zl 691 AE .
piz - 602 £0¢ 861 261 _ 98t I81 Gl 631 bat 851 st | Ll -2 A e
L9} €91} 85} pSt . 0§} St a4t e cel gZ4 gCl 6Lt 4% 0Ll 66 €
i
4 0Z! Lt 435 Okt L0} yol LOL L6 b6 ~}6 88 V8 %] £l
L2 SgLLb ESETL LZLTL 380°F .SOTEL S20°E €66° 1967 626" L68’ S98° £eg’ 108’ b2l BujuedQ
tg WO 000L/0TIM! B3L3IWID30 019N ¥3d — LHOISM IVIYILYW - 9jeg

4371711434 (1004 0G) ulsjied 4819N ¥2'G) ddVANV1S-1v03d J1lVvd

23




G1Z9S NW ‘NOSNIE — diHSHaINLHYd A3 LIANIT HITAL
2811 /ﬂﬁ..v mq m Om x0Q U] 18QLUINU W0}}0q 8sn 8108 Jed 8je 104 — siaxo04ds 4100} b8 01 yjooy 5z Buisn — JONVH HDIH

_ xoq ul Jaquinu da} asn 81e Jed 9184 Jo4 — g18x00.ds 1300} g6 0} Y300} G| Buisn — IDNVH MO

Yy580L N/d 101

g

» 6L GLL 1274 EEL r4Wa 169 049 6v9 829 209 985 G95 vvs £25 (¥4 )
VAN 0] 66 |- ¥BE gLE [4:13 (521> ore 62¢ gLE 10€ 96¢ S82 vic e
bl eel c0L €88 £99 142%) vZe g09 S8S 995 avs 125 0S8 1814 6Ey 249
BBE 8LE 89€. g5e Bve A yXAY LIE 108 96¢ 882 8.2 99¢ 942 0€e
B9 £99 g¥9 129 609 {65 €4S 865 LEG 616 10S 1414 a9y vy eoy 9
8G¢ BYE 6ee 0ge 0ze LLE o€ (414 £8¢ eL2 92 4°17 144 9e? cle
0z8 £08 18§ kLS 855 ‘889 ¢es 90§ 68y (F44 Lst obv vey g0y 288 G
9zt AR 60¢ 00€ 414 £8¢ viZ 99¢ 162 6v2 847 Zee 1944 vic £61
(=] BYS EES BLG £0S g8y viv oSt 1244 6zv 1434 ooty 5113 0.LE gee g
967 88¢ 08¢ (%4 r9¢ 152 6ve e €ee 9¢e¢ 812 012 c0e 1415 743
60¢s 4517 8Ly 12 Zsy BEY gey 4% 66€ G8E N.Nm 65¢€ vt 4% 662 o b
§9¢ B8GC 15¢ 12°44 182 0ee €22 gLe 60¢ <02 S6t 88l L8L 7AS 151
vy 129 ey 487 66E l8¢€ glg | P9t (41 1] 43 628 LLE 506 £6¢ $9¢ b
GET 6¢¢ eee 9le 0k 44 86} 431 SBl 61 gL} 291 - 9L 1413 6el
06¢ 08¢t 0.8 6SE 6ve 6EE 62t 8LE 80t 862 .82 L2 28¢ JAsT4 LET 20
802 Loe g6} o6l val 6L1 Vil 891 £9i st est ay1 (343 9t} (44
BZE 6LE OLE cog £62 s8¢ 9.7 19¢ 652 0s¢ 374 gee vee gi¢g 48
gLt 891 £91 69t vSl 051 Syl Lpl g€} 393 LCL [44° BLL gt 2ot =
yL2 992 652 [4:14 gp2 BET 0£2 £ze. gLz 602 {414 61 18} 08} zol 27
bt 0) 4 9gl Zet 8cl szl NAS LiL ELL OkL | 90t col 86 v6 a8 T
E4e L02 202 a6t 06l a8l 611 Vil 891 z9l L5} LSt ari ovl gzh
FEL 604 801 g0t 0o} 16 b6 L6 89 g8 c8 6L 9L €L 99 ¢
ast LGL At eyl 6EL Sel LEL LZh gch 6LL bLL Okt a0l 20k [43 o
£8 18 8L | 8. | Wl 4 0L 89 59 £9 19 65 LS vs 14
9. v. 2L 04 g9 ~ 99 ¥9 [42] 09 89 9§ va A% 0s Sv Bujuado
1004 31800 H3d LHODI3M TVIHILVIN : 8ieh

= VARINR. EE NH3LLVYd LOOd OV MOT-1TvO3a 31V

24




| GY¢

| v oL GL29S "NIN ‘NOSNIE "ONI ‘I0L “AlQ HITAL |
X 28/ _ , Xoq ul Jequnu wopoq esn eJoe Jed ajes 104 — sjexoc01ds Yjoo) vg 0} Y00} Gz Buisn — IHNV Y HYIH- m
; xo0q uj Jequinu do} esn 8198 Jed 8)es 104 ~— $18%20.1dS )00} 9§ 0} Y100} G| Bujs(j — IONVH MOT |
T oz | €09 | 98s | oz ess | ‘oes | 615 | eos | osy [ e9v | zav | oev |. 6tv | szc |
H €6€ | b2 | SIE | 908 | 862 68 | o8z | vz | €9z | vsz | svz | ez | sz | etz | 6t £
| e6s s | zas | ovs | oes sis | eov | vev | eev | zov | sev | 1zv | oov 06€ | e 75 _._
[ ve | eoe | vee | sse | s8zz 0.z | 29z | vsz | svz | 82 | 62z | 12z | ez | voz | wver _
| ["ws | ees | sis | vos | zev | zv | s | www | eev | .stw | vov | 98 | zzc | ®se | zz% _
d| eez | ez | oz | e9z | ssz gz | ovz | eez | szz giz | otz | €0z | g6l 88t | 691 9
p1:% £8Y oLy Y112 vt LEV 8Ly SOy z6¢ 6.¢ 99¢ £5¢ ove yras v6z | %G i
ooz esz | ovz | ove | esz. | 92z | 6k | 2z | soz 86L | 26k | S8F | 8LI LLE | bst [
T v | 9ev | v [ zov o6t | 82 | 99g | ss¢ gve lee | 648 | 08 | 962 | 99z i i
| eez | osz [ vez [ sz [ 2z S0z | 66L | €6 | 81 08k | vl | 89k | zot 9st | ovt
A [_vov €66 | 28¢ | 2.t 19¢ ise | ove | ez¢ | sie gog | /62 | 18z | 9z2 99z | 6¢ez e .
i e 02 | 20z | 96+ | o6t S8k | 6L+ | bZr | se9r 29t | Sk | 1Sk | apy ovt | ozt N
A [ ese | e | see | see | el 60 | 00t | t6c | 182 ziz | e9z | esz | vz VEZ | iz
A s €8l | 8L | €t 891 €9k | 8SL | esk | syl evi | 8sL | eer | szl €ZL | Lis 4 1
[ ze | voe | o6z | esc | o8z | iz | sz | ssz | iz | sz | oez | zzz | wiz | soz | sar i g

¥91 09k | sst | sk | zpk evt | ser | ver | ezt szt 1z | -9kk |zt 804 16 .
G zez | sz | ez | we | ez zz | o0zz | wviz | 2oz 00z | €6t | 98L | 6.F 2Lh | sst
[ eer | ser | ver | ser | wver | oer | 2ir | emr | 6or | 9or | zor | @e 96 16 28 £
i ozz | vz | sz | 20z | set 6L | S8L | 6L | &b 89L | 29+ | 9st | o8t vl | otk 3

Stk | 2tk | 60+ | 9oL €0t GOl 6 v6 16 88 g8 28 8L 9l 89 4

L) 991 | 294 | .St ESH eyt | wvL | eeL | seb ock | 92 | s2r | 21r ZLk | tor

06 18 S8 z8 08 8. K7 £ W] 89 99 v L9 6S €S &

sgt | zzh | BLL | Ski ZhE 60L | Sor | zot 66 S6 z6 | 68 98 28 ve I S
1 oo v9 | 29 19 65 15 5 vs | as 05 6 | b Sv gv | 6e At
Al 9L Ve T 0L 89 99 V9 29 09  8s 96 ¥S 25 0§ St || Guwedo | !
f : 1004 J18ND 43d LHDIIM TVIHILVI 818D ___“____
[ . _..__
+H3ZINLE3Id NH3LLVd LOOH 0§ MOT-1v03Q Jlvy'!

e e

R L L e



(AUHM B A3d) 35 um

(ILUHM 2 a3d) NOVFE NO .1
(3UHM 2 a3d) 3104 40 3AIS HOVE .1 3dV1 IAILDTEIY m_::;,momz
531NO 3dIS V3 .1 3dv1IAIDT Y, ALUHM Q5 B
3dV1 IAILDIT4TY s @
3 7 o ]
AR g - 0
b
. LYVHD \S )
: =T\
' i ) ' :
@\ | JLHM .
! ],m ¥ _
A
(3LHM 2 43d) _N\ T W / (3LUHM 2 a3d) M@ @ 9
3dV1L IAILDTTHTY Z8  \AINOIUHMI ANI HOV3 £
SYINJOD HLO8 34y IAILDIT4IY ®
NYILVd AVYIddS NO d3svd AVM HOV3 L
Q3ANTDONILON 3V 91 8 ST WALl AdV1 IAILDTT43IN 0
L 6260/ 91 N
L 82607 9 .
1 vsn @ S (¥ 1-G 8 €-C SWALl SNIVINOD L)
] VB9SIE €l (NOILdI¥DS3a TvDO3d
" me__ ﬂ | a ¥0O4 $3DVd ONIMOTIO4 338)
_ 27CIE Gl 1080E08Y:N/d 39DOVIDVd 1vDO3d
[ a18r0s 3
L 754z4 8
Z VI8lZl / IH VIOL v¢
[ VV681E 9 ! ¥-0C#'N'd LI
[ VES 101 S AdV1 IAILDTF 143
z SELVS ¥
¥ 1201669 € I
[ a9v€01 Z / /
€09LZ/7091Z | (0L-X)
65 LZ/S651Z |__(00V] I (I1dWVXT JO4 NMOHS 0089V
965 1Z]26S L/ Moomw
86G1//6651 L 009
va 1| Lo9Ls/zo9oLs | (008) 1 3dV1 IAILOF T34 ANV
MO | #1dvd # Wall SNOILVOO01 1vO3d




P/N: 10346B DRIVER SIDE

( 540 RPM m@p? P/N:71595

~ALWAYS LOCK THE DRAWBAR

SECUR o] PTO DAMAGE, DECA Ls

-THIS UNIT 18 EQUIPPED FOR A@ E@@@
540 RPM PTO HOOK-UP

-THE TRACTOR DRAWBAR AND PTO

MUST CONFOM TO A.8.A.E.

SPECIFICATIONS (S8EE ILLUSTRATION)

FOR PROPER PTO OPERATION P/N7'| 597

-USE PROPER DRAWBAR ARRANGEMENTS :

PROVIDED BY THE TRACTOR MANUFACTURER

FOR USE WITH STANDARD AGRICULTURAL =

PTO DRIVEN EQUIPMENT

s P/N:71599

80

5 NOTTO
- SCALE AGC=600

P/N:71602

\S

4 s —| AG-800)

§ B Hearnikmne P/N:71604

P/N: 54135

§ 2 [Heamizne
X n@ svsTEMS
N 4

|[EQUIPMENT|

P/N: 10163A

N2 o107 AC=X10

DITCH SIDE
P/N:71594

AG-400)

ezl

P/N:71598

ACG-600

~ P/N:71601

AE=800

P/N:71603

AG-XI0

It ls Important that this be checked and taken up &t onoe.
balts for proper . These

parformanoe and maximum speed.
Clean ap blades periodically. do not g sealed fittinge.
At regular Intervale, brush rolier chaine with mixture of lube ol and fumaoce oll.

Thie P
these simple Instructiona are carried out.

Check lug nuts before spreading first load - check dally thersafter
CAUTION: Stand Clear of Distributor Discs When Machine Is In Motion.

OPERATING INSTRUCTIONS _

CAUTION: Be sure drawbar is strong snought to the load and that the PTO shadt ls in approximately
extended position whan the preader js attached to the tractor. Use a swinging drawbar or a plats to accomplish this.

all bolts. Check

check and tighten and . Tighten conveyor
boilt for mmamummmmw.nmmmuwmum
follow a systemetic
tenslon belta govemn the spread patiern and ettention on these detalls will insure efficlent

Opaerate the tractor at full throttie to provide approximately 550 RPM at the power take off. This will insure the best

For short layupe of seasonal storage, brush the vuinerable points with a light oll mbdure.,
hine was d to ate with a minimum of maintenanoe and will do eo, I, after the break-in period,

#10168 A

27



P/N: 31894A

/N CAUTION

DISENQAGE P.T.0 BEFORE DISMOUNTING FROM UNIT. DO NOT
REMOVE P.T.0. SHIELD, BELT BHIELD, ETC. EXCEPT WHEN
SERVICING UNIT OR REPLACING BELT AND CHAINS ALWAYS
REPLACE GHIELD® BEFORE OPERATING UNIT AGAIN. IT 18
EXTREMELY DANGEROUS TO LEAVE BHIELDS OFF. IF P.T.0.
SHIELDS BECOME DAMAGED DO MOT OPERATE REPLACE
THEM AT ONCE.

P/N:12]8]ﬁ\
/N GAUTION

BELT & DRIVE CHAIN
QUARDS MUST BE

KEPT IN PLACE FOR
YOUR PROTECTION.

-

\ pnmA_J

P/N: 12429 A
/NN GAUTION

SERVICE & PARTS MANUAL MUST
BE READ & UNDERSTOOD BE-
FORE OPERATING UNIT. FALURE

TO DO COULD RESULT IN
SERIOUS INJURY

P rnasen )

) P/N: 304818
/N cAuTION

BEFORE MOVING UNIT, LUG NUTS MUST BE
TIGHTENED SECURELY USING A 15" LUG
WRENCH.

RETIGHTEN AFTER TOWING UNIT NO MORE
THAN TWO MILES LOADED. RETIGHTEN EVERY
25-50 MILES THEREAFTER DURING THE RRST
WEEK OF OPERATION. CHECK WEEKLY
THEREAFTER.

PART NO. 30481 By

fr

P/N: 70928

40" SPREAD PATTERN

P/N: 70929

50" SPREAD PATTERN

P/N: 37578

" /ANCAUTION )

SLOW ENGINE RPM'S
BEFORE ENGAGING OR

DISENGAGING PTO=
TO PREVENT DAM@E TO DRIVE

k B

P/N: 12182B

% A

/NDANGER

STAY CLEAR OF ALL MOVING PARTS
WHILE UNIT IS RUNNING OR
SERIOUS INJURY COULD OCCUR.

7

P/N: 10554A

T/

A DAY. GREASE U-JOINTS DAILY. D@ NOT
QVER QREASE U-JOINT.

= [MPORTANT=

LUBRICATE P.T.0. SHAFT BEFORE USE. CLEAN
AND LUBRICATE INNER SHAFT AT LEAST TWICE

P/N 10884A

P/N: 31868A

~

(== INPORTANT =

DO NOT BACK UP

IS DISENGAGED

UNLESS DRIVE WHIEEL

31008A l_lj

P/N: USA

28




———eee

YUHUL
WL Xoq U] JaquIny Wo)jog 8sn 8108 Jed ejed 10 — £)e3001ds Y100) pg 0} Yool 5T Buisy — JONYH HOIH
xoq uj Jequinu doj 88N 3128 Jed yRJ 104 — $}a3o0uds Yjoo} 96 0 4100l Sk Dujsp — IONYY MO
190} CED} 5001 L16 &6 128 £68 598 188 600 18 ySi 9zL 869 929 — N
955 1bS a2 ZIs Lk (213 U8k E5¥ 6EY L 60¥ SEE 08g 99¢ 628
896 |. 296 GEs 016 88 | 859 Ze8 908 08l (473 aeL z0L 919 058 gas 249
8L 508 16Y Ly [ 05t LEF £zk 60F 95E ZHE L S5E 1ve 108
i £88 658 SC8 35 BEL yalL akd 91L 269 999 i) 129 168 1ES 9
9y yov 158 6EV 9z 1434 1ov 60E 9LE £98 156 gee 93t ClE [4:14
928 908 [4:73 94 ovL 6LL 68 949 |. €59 ZE9 048 B85 99g ¥rs 06% %e
Ve 1344 334 ooy 88E LIE 9ge Rl EVE LEE aze BOE 182 36T 152
DS.L 08L oLL 169 (Y4 1S9 ieo zZi8 269 (23] £5S £ES Els [4:14 Lidd g
PGE ERE [ zoE 58 Zhe IE¢ \ze LIE 008 082 08z BIZ 652 EET
bi8 959 in] (34 £09 585 £88 055 (4% is pi:4 734 Lar 344 668 %
S5E she SEE 1z8 LIt BOL B6Z 68% L iz 9% 258 £¥2 [3%4 0z
v65 6.5 £85 abs ZES 9L s 114 [5:14 L ey (14 Loy | M6 258 v
(433 L HEL [:1:4 L 24 L9Z 552 ¥ 9ET 0L k444 yiz 902 L1
. - %
124 992 652 5¢ SVE BEC 0ez 144 91z 602 (474 (13 181 08} (413
0EZ yez (1%4 T 50 661 g6F °| l8} 181 SLk [3:13 £34 1S4 213 143 &
784
164 981 181 all 743 a8k 191 954 15k 143 143 9E} e 742 g
T [4
Bkl Syl 114) 1B} el 624 143 izt 1+ 113 33 90} 04 . a6 B8
%
1133 20} vol 104 896 56 26 06 19 14 18 gL S [23 58
9L yL L 0L 99 89 V9 29 03 s EE [£] 28 0§ m.v n:._“..u“o
. 1004 018N0 ¥3d LHOIEM TVIEILYIN
H3Zi11143d NHY3LLlvd LOO4d 0§ QyVvAanvls - 1vOo=a 31vd
¥0:01  YL060T N/d SDY
! X0q U) JeqUIny Wojog asn 249 sad ajes Jod - sjjo0ids Yi00) ¥g 0) Yjoo) 5T Bujsn - IONYH HOIH
xoq u] Jequinu doj 8sn aloe Jad ©}2] 104 - F193304d5 Y100] 95 O] Yio0) 51 Buisn - IDNYH MO
LT3 0z3 E09 585 0.5 ESS 9€s 615 EO0S 98t 69V (414 98 184 118
CEE bzt Sit 90E 062 [1:14 082 924 €92 ySZ 5bz |, 9€2 [:}44 61 161 L
E6S LLG 29§ kS OES SIS 66¥ pab (:1:14 k414 Fi%4 544 90y 06€ 158
Lie £oe ¥62 987 [:7xA (17k4 292 (2:14 5b2 182 :r44 (%24 ¥4 v0z 118 g
i 144 625 55 108 pi:14 (424 8sb |did 62k Sy 10V 98E TlE 95E TE
982 8Lz [17x4 [2:14 14 114 ok EET 522 154 olT €02 56} 88l 691 d
6% 5:44 1734 LSV 1444 344 134 sov [(4:14 6LE 59¢ £5E ovE 128 r6e
09z €52 b2 are EET 92z 6512 (434 50T 861 [41) Bl BLL L1 (13 .
6kt LEY ozy [434 0% 06€" 8.8 99€ 55€ EVE 347 61€ 10¢€ 962 29z
ace 174 (444 ale k414 502 661 (1 181 o8l vil B3 9k 951 oyL B
yov £6¢C [4:14 zi0 19¢ 15€ 0pE . 626 6LE BOE 162 pi:14 912 992 6CT
£12 102 [Au4 961 061 581 6L1 FLL 891 (413 L5} 51 Sbi oyl 9zl i
95¢ LbE BEE BZE 61€ 60E 00€ 162 3:14 Tle £9T €53 1444 bEZ 134
181 [3:13 8Ll EL} B9l €9} 8S1 13:13 vl 1143 8EL EEL BZ1 £zl Lt 4
(4% boe 962 j:1:F4 082 |¥X4 €92 552 ive B8ET 0ET [£44 [4%4 802 sal
¥l 09} S51 151 Lyl (443 :14] yEL :[43 143 343 9LL (413 B0} L6 e
[4:14 SST 85T e yET LeT 02T yie L0Z 002 €61 981 6L1 (233 581
BEL SEL 1543 :t48 443 1143 LI 3% 801 90} k4113 86 56 16 4 :
072 1454 [:174 202 96} 161 56} 6LL €Ll a9l (4:1% 951 0GE 1445 OEL
S} (113 60} 901 (13 00} 16 ¥6 +6 98 S8 8 6L 9L 89 R
121 99| 29} 51 €51 81 [44) 6EL SEL el ‘9zL %45 AT 1) 104
06 ig se e 08 8l 5L €L 73 a9 29 [£:] 19 6§ £3 ¢
szl L BL} 5i1 zi 601 501 20} 66 56 (4 68 98 28 bL
499 b9 - [4] 19 68 15 8§ ‘vg 4] 05 34 Ly Sb £b 6E A
9L 172 ZL (17 a9 99 p9 29 09 85 95 ¥s cs 0§ 14 Bujiadg
1004 218NJ Had LHDIAM TVIHILYA ¥
leEVARINR.EL| MO1-1vo3d 41vd

NH311lvd 1004 0§

I

DJESBOE A
os/zL Xoq U Jequinu Woj|oq eEn e1aE Jod ojet jod — sjexposde Wiea) #B 01 100] 52 Bupsn — FONYHY HOIH
X0 uj Jequini doj sen ouze Jed ejel s — sienza.ds yioo) 86 of yiooy 54 Bujs— FONYH MO
9ze} 16z} 95T} X443 ekl =133 gLl (4:003 1501 (43113 L6 Tv6 106 (24} S8L 1
869 119 659 ive €29 YoB 98§ 895 BYS 1E5 eI 1414 D4k w5k The,
Toeer | 2ok | OLvk | Zesk | sork | zi0k | ovOl | 200k 516 W6 | 016 119 SyR (4% [ %9
vl oee ELS 95§ BLS 55 5b8 L[4 115 VB ALy 0sy LAl L4 ERE
EELE E0tLE yL0} 2413 violL (L ¥56 626 S68 588 Sel 508 SiL 1173 }49 9
965 08 5495 &g €eg G918 208 s8¥ 11y ssb BEY 444 20b (434 £SC :
¥EDL 9001 6.8 56 526 868 018 Eve 948 681 [4:13 YEL 104 083 [4%] %8
THs L1 vis a6k L4 L1y 15v (144 azk yi¥ 666 S8€ e 158 128
186 £18 288 €98 628 [aL] 68L 591 oy SiL 189 999 14 119 58§ 5
. Sk 8% 19 |44 L0 BEF Sik Zor ;15 94E (3:15 058 AEE L 26T
ey 1z 964 [ ¥54 2EL 0L 9889 599 £58 129 665 11§ [TH] 66 %y
[144 [ [1%4 Qo 968 yaE £LE [0 6VE BEE §5E vig 808 L6E 292
svl vzl I v89 599 5v9 928 9089 189 195 8¥9 98 905 e3k ovk b
068 08¢ 018 85 6VE 65 62E gle 80 962 182 11T 192 152 1£8
- | %E
Eve Ve 528 91e |° l0E 862 592 082 ¥4 (414 £5T Yye 562 922 £02
3
1RT 087 TiT 1414 152 62 (444 vez |: 13T 61T (454 1414 961 601 (743
' ue
BET ZLe 927 :1%4 g1z 20T 102 yBk 881 (413 SLt 69} €9} L5k 143
z
98 181 941 713 BaL 1210 851 (413 yidl j443 LE} (413 Fx43 (443 1133
%
1EL €EL 0EL 1148 (443 811 13 Zh 80} $04 104 18 ¥6 06 18
9L ¥i k7 0L 89 99 8 8 08 85 a5 ¥ (4] 08 o Bujusdp
. 100491AN3 W34 LHDIEM 9 IEILYIN Sl
NEVARINREE NH3aLlVYd 1004 0F gHVYanNv.ls - 1vOo3a ALvH
4
R oy — 9
VYSBOE Hid 191 2
CEfL X0q uf Jequnu Wojjog esn 8Joe 1od PIEL 104 — njex20sds y|oo) pp 0f Yloo] 57 Bujsn — AONVY HOIH
xog u] Jequinu doj 8sn 6198 sad 8181 40 ~— 5jex304ds Y100l 96 0) Y4100 3L Bujsfj — JONVH MO
961 SiL sl 373 (193 169 049 68 (4] 108 998 595 vrs £25 Lip
~ pas4 90k 56€ ¥8E tie 29€ Lse 0vE 628 gle £0E 962 14:14 714 yAz4 £
173 (44} 20L €69 €99 ¥ra ¥ze 508 585 99s 9¥s 128 10§ E:1:12 6EV %9
88¢E 8lE B9E (214 e 162 iZE L1€ 108 96T 982 94% 992 952 [ij=4
189 £98 ] 129 609 168 ] 55§ 1ES 615 10§ vk s9p (12 £0¥
8SE 6v¥E 6EE oee 0ze LHE Z0E [4:14 £62 el |41 L£14 SvZ 114 [A%A ¢
029 €09 185 Vi S5 964 [44] 20§ 114 £Lb 15¢ ovb vl 80Y 198 %G
92E 118 §0E 00E 262 £92 [7% 852 15T [T 3 [134 143 vig £6l
295 25 ££5 215 £0§ (114 [ 214 65¥ 114 62 viv [\li]4 S8E 0Lt ££€ g
967 98z | 082 ziT y9Z 152 §YZ LbZ £ET 822 21z 0l 207 [ Sik
50§ z6F (13 FL% z51 55 5Z¥ [4Y4 66 59¢ [2%3 6SE 9vE (433 {24 “uy
592 852 162 1444 182 0EZ €22 81z 00Z 202 s6l 201 181 [218 15).-
kld4 YEV pA4 ) 1334 66€ 186 SiE yae [4:17 ove 62€ 1€ 508 £62 [£14
E1YA 622 (244 912 0ig ¥02 961 (413 4:1% 733 tit 191 Lot vl [543 : F
o5t 08E 0le 6SE 6vE 6EE 628 [ 90E 962 182 117 192 15¢ 3 e
902 107 861 06} (213 :243 1243 89} [3:13 151 (413 1143 343 9tL t443
143 81E % Z0E E6T 582 9.7 192 6§52 0sZ e EET (444 9lz [
Tl 891 €81 (348 1238 0§k Sl 43 9EE 343 y1i43 [543 L33 1433 20k £
ViT 992 652 25% SvZ 8€T 0EZ £22 91% §02 202 bél lak 00 zal %t
(24} ovL 143 (413 1143 Ei43 X413 1 313 LIN3 90+ 0} 86 v6 59
gLz 102 202 961 06} S61 611 viL 29} z91 151 151 EIT ork 9z}
333 604 901 £0F 00} 16 ¥6 16 g 58 ze 64 9L £L 9g ¢
sst 313 Fi4] 1443 6EL 193 Lel pxa) £z} 6L 1235 04 90} 201 (43 %t
£8 1] 8L gl bi el |, 0L 89 59 4] 19 65 15 4] [14
9L L L 0L 8g 99 ¥ FA:] 08 85 95 3] [4:] 08 1)
1064 21UND Uad LHDIEM IVIHILYIN
HAZITI1H34 MOT-"TvO3ad 31VvH

NUZL1Vd LOO4 0v



¥2/22/80
0SIXg008

8/¢ SS 914 ¥3S LNN—006/8681—(8)
SS /¢ X 8/¢ QvaH SSNML dILIOTS M3IHOS—12990.81—(8)
HLIM T4

S0

NOL S O0SOV
NOL 9 0090V
NOL 8 0080V

NOL 01 Ol XOV
X0d o3dV3ddsS

EVANNRCER




S

¥ dZ ONOL—+%/¢ ‘LNN IONVI4 'XIH 00v86+8l Tt (26 % 1S ‘0G SWAL 3HINDIY LON S30A 0LX—9V)
y dZ /¢ ‘YIHSYMLY14 0081188l L+
y dzZ ¥/1 L X 'ONOL—¥%/¢ ‘1109 [Z¥8S08l 6% | ATEGWASSY MOV MIHOS $8¢G0  ¥C
— 3SN Sdvd HOIAM ¥HO4 | ALVO ONIMALIN  186800LY  €C
JAVY4—EaNS ¥V NO X089 V SNILNNOW NIHM ,JLON, @ S "ONgL—91/S ‘INN IONVI4 004,868l T
Z 'S'S /¢ X ONBL-91/G QM SSn¥L ‘1708 LZ¥90/81 1T
g8 'S'S ON91—8/¢ ‘INN IONVI4 00648681 ¢S ! J1vOS 3LvO L7608 0T
8 'S'SOTY/SX8/S 101S SSNUL‘MIYOS 1299048l 1S I 'S'S "ON9L—8/¢ ‘INN 3JONVI4d 006.868l 61
¥ INNOW MOg d¥vl T10Y ‘13Ixovdd 02S0Z 0§ ¥ 'S'S 8/¢ ‘MIAHSYMLY1d 00ZL668L 8l
Z 'S'S ON 8L—91/S ‘ILNN "X3H 0G¢9/+8l 6% Il 'S'S 2/l 7 X 'ON9L—-8/¢ ‘1108 +¥$£89/¥8L LI
Z 'S'S91 +/¢ X 'ON 8L—9L/S ‘1109 81%9208l 8¥ MO018 HANILHOIL NIVHO cLlo0lL 9l
¥ J10H £¥¢ ‘dAV1D 91/6 6S8LY LY AINO 0099V ANV ‘00G9V HLIM d3sn
8 'S'S MO01 413S 81—-91/G6 ‘INN  1GE9/¥8L 9P ! NIVHO 0G~0Z "ON ‘MNIT 13S440 8890¢ €G1
8 'S'S91 +/¢ X ON 81—-91/¢ ‘1108 8l¥9208l G¥
| JAVHd SSY191H9IS 9¥6¢00.LY ¥ l omlomﬁm AINO MNIT ¥3LO3INNOD 8/90¢ VG|
L (NVX3T) 3NVd MOGNIM SSYTIOLHOIS  L¥B£00LY  CF (8£90€ YNIT ¥OLOANNOD S3ANTONI)
¥ dZ ONOL—%/€  ‘LNN "X3H 00v8l¥8l Tv | LSl X 0S—0Z# ‘NIVHO ¥3110d8  G6£600LY Gl
y dzZ /€ ‘M3HSYMLY14 0081188l L¥ Z 411X NRI-91/S ‘MIMOS L3S "AH DS 1S/9/81 ¥l
v dzZ $/€ ‘UIHSYMMOO1 0081688l O l 10¥—0S "ON ‘13¥008dS 3AINA ov¥le ¢l
v dz Z X "ONOL—%/€ ‘1108 0£¥8508l 6¢ LZ/L L X v/L X /L A3 3AMA 615900L%  CZL
¥ 'S'S ONEL—2Z/L ‘INN "X3H 00¥/668l 8¢ ¥ 'S'S 'ON9L—8/¢ ‘LNN "X3IH 0089/%¥8L LI
z 1108 dn—3xvl GGOLO /L€ ¥ 'S'S 8/¢ ‘HIHSYMMOOT 1071888l Ol
AINO ONI¥Y3IE LINIWIOV1d3Y G8¥01 ¥ 'S'S  $/1 I X ON9L—-8/¢ ‘1108 289208l 6
z ONIMVIE HLIM ONI¥VIE dN—3XvL $2001 9¢ 4 ONIYV3IE HLM Y0018 FONVA 80/0¢ 8
| 437708 LNOMA S00€0  G¢ | 4377048 IAINQ a10e¢0 L
¥l 'S'S ON9L—8/¢ ‘ILNN 39NY14 006868l ¢ l LNN HLIM Nid 3011dS G/20l 9
¥1 'S'S 8/¢ 'Y3IHSYMLYI4 00216681 ¢ L NI 2/1 8 "14 12 ‘NIVHO YOA3IANOD $$60¢ G
¥1 'S'S | 'ON9L—8/¢ ‘1708 2289208l ¢ 9 'S'S 'ON9L—8/¢ ‘INN JONVI4 006.868l +
I4 ¥3dANgG ‘30vdE9  196800LY 1§ 9 "S'S¥/S X 'ON9L—8/¢ "QH SSN¥L ‘1108  1Z990/81 ¢
| 3IVid Q13HS 296800/  0OF l JOOH HOA3ANOD 6106L0L¥ ¢
| ¥3dANg  956800/L% 6T (NOL G SV IAWVS) 'dvO NOL ¥ MNVL 8¥0600L%
Z 'S'S ON9L—8/¢ ‘INN 39NVI4 006868l 8T e} ‘dvD NOL G “MNVL 8v0600.LY
Z °'S'S ¥/¢ X ON9L-8/¢ ‘QH SSn¥l ‘1108  12990/8l /T | ¥O "dvO NOL 9 “INVL 6$0609/%
Z 'S'S ON9L—8/¢ ‘INN "X3aH 0089/¥8l 9T | ¥0 ‘dvD NOL 0l “INVL 019500/%
| °S'S Z/l L X "ON9L—8/¢ ‘1108 9289208l GT | ‘dvO NOL 8 “INVL 000600Z% |
"ALD NOILAI¥OS3A  "ON Ll¥vd W3l "ALD NOILdI¥OS3AA  ‘ON Ldvd W3ll
(01X—9V)001000L+ 00S000SY 0090009+ 00800087 ‘N'd JLIN4NO0D

X084 o3ZMNILd34 Add

00G9V ANV 0099V ANV () X —99Y NV 00K9Y

+2/22/80 A8l
1S71X8008



asasooes

k - 'sq oL
uoy/L L 'sql 09
zl £ uoz/1L L 'sql  ¥§
ul 8 'sal 0§
cl v, Wid THOIIM
3LNHO TVIMALYN
e INIWISNPay 3LNHD
Q3ANINNOOIY
9l
7l
¥

(IANEA 01ld ¥0 IVOINVHOINW)
00GOV ANV 0099V ANV O0R9Y ANV 01l X9V

ATGNESSY JO0LNGId1LSId J1ONIS

81/2/01
asasoos

52



ITEM

000N UBRGN =

N—mm v
QUOUOONOONPWN

NN N
UWN =

23A

24
25
26
27
28
29

31
32
33
34

AGX10,

800SDSDL

AGE0O0, AGB00 AND AG500

SINGLE DISTRUBUTOR ASSEMBLY

(MECHANICAL OR PTO DRIVE)

PART NO.

47008950
47018950
18475240
18824800
18977400
02298
37036
18660622
18026822
18991200
18987900
18026822
18881201
18987900
47019398
18706421
18476350
05359
18026822
18881201
18991200
30977
47006519
05157A

01695
18767430
34760
18026824
18987900
31366
18706421
18476350
36378
37037
18991200
18476800
30906C

COMPLETE P.N. 48010801

DESCRIPTION

MOUNTING ARM, LEFT HAND
MOUNTING ARM, RIGHT HAND

BOLT, 1/2—13NC. X 1 1/4
FLATWASHER, 1/2

FLANGE NUT, 1/2—13NC.

CHUTE

FRONT PIN, CHUTE

COTTER PIN, 1/8 X 1

BOLT, 3/8—16NC. X 1
FLATWASHER, 3/8

FLANGE NUT, 3/8—16NC.

BOLT, 3/8—16NC. X 1
LOCKWASHER, 3/8

FLANGE NUT, 3/8—16NC.

CHUTE LOCK BRACKET

BOLT, TRUSS HD. 5/16—18NC. X 3/4
HEX. NUT 5/16—18NC

GEARBOX

BOLT, 3/8—16NC. X 1
LOCKWASHER, 3/8

FLATWASHER, 3/8

WOODRUFF KEY,

SQUARE KEY, 1/4 X 1/4 X 1 1/2
DISTRIBUTOR DISK ASSEMBLY
INCLUDES ITEMS, 23A, 24, 25 AND 26
DISTRIBUTOR DISK ONLY, INCLUDES
SET SCREW, SQ. HD. 5/16—18 X 3/4
CONE MOUNT PLATE

BOLT, 3/8-16 NC. X 1 1/4
FLANGE NUT, 3/8—16NC.
DISTRIBUTOR BLADE, HIGH LIFT
BOLT, TRUSS HD. 5/16—18NC. X 3/4
HEX. NUT 5/16—18NC

CENTER CONE

CONE HOLD—DOWN BOLT
FLATWASHER, 3/8

HEX. NUT, 3/8—16NC.

DECAL, RATE CHART (50 FT.)

wy N HOHNNNANN
wn n NN BLNIN

S.
S.
S.
S.

33

v vo

Y
wnn

02/22/18

B N NN—= 2NN o0 = =

s
=

NN



JAVH4 ONILNNOW

IVOINVHOIW) 3AIMbA "O°L'd SOy [44
A : g l,.“__”.'\\\\

LC

d01NAaldisia vnd
ONIGWNTd JAIA DIMNVEAAH
33S O4NI

ONIGANTTd OINNVYJAH d04

6¢ vy OL ¥¢ SW3Ll 4av
ANV #1 ANV S SW3L 3137130

K JAIMA OINMNVHEAAH d0A4

£¢ NJHL | SW3ll 3Sn
JAIMA (OLd) T¥OINVHOIW ¥HO4

54

6080C08¥ "'ON ATgWN3SSY JAIKA OINNVEAAH

1080208% 'ON A18N3ISSY IAIFIA TTVOINVHOIN
00GOY ANV 0099V 0089V '0LXOV 04

ATHNISSY J01N8I41SId 1vNd

+¥2/20/20 A3d
910¢Qasaqoos



AGX10, AGB0OO, AGB00 AND AG500

DUAL DISTRIBUTOR ASSEMBLY

ITEM PART NO.
48020801
1 059836
2 18026824
3 18991200
4 18987900
5 47008967
6 18475240
7 18824800
8 18977400
9 18475240
10 18824800
11 18977400
12 03334
13 03336
14 30741
30308
15 18026830
16 18476800
17 18026822
18 18881201
19 18987900
20 18706427
21 18987700
22 05350A
23 47009654
24 47006519
25 18026822
26 18881201
27 2-—-8983
28 03380C
29 31365
10339
30 34664
31 18706423
32 18475700
33 30853C
48020809
34 47009650
35 02182
02183
BN92392
36 47009654
37 32197
38 95036
39 18022026
40 ——
41 18567400
42 47009655
43 47009656
44  2380K26

DESCRIPTION

800DDSDL2016

RV 09/30/24

QTY.

MECHANICAL DISTRIBUTER DRIVE COMPLETE

INCLUDES ITEMS 1 TO 33
BUMPER, DUAL DISTRIBUTER

BOLT, 3/8—16NC. X 1 1/4 S.S.
FLATWASHER, 3/8 S.S.
FLANGE NUT, 3/8—16NC. S.S.

DUAL GEARBOX MOUNT (MECHANICAL)

BOLT, 1/2—13NC. X 1 1/4 S.S
FLATWASHER, 1/2 S.S
FLANGE NUT, 1/2—13NC. S.S
BOLT, 1/2—13NC. X 1 1/4 S.S
FLATWASHER, 1/2 S.S
FLANGE NUT, 1/2—13NC. S.S

FERTILIZER CHUTE

UPPER DIVIDER

DEFLECTOR EXTENSION é409 ss;
DEFLECTOR EXTENSION (304 SS
BOLT, 3/8—16NC. X 2

HEX. NUT, 3/8—16NC.

BOLT, 3/8—16NC. X 1
LOCKWASHER, 3/8

FLANGE NUT, 3/8—16NC.

BOLT, TRUSS HD. 5/16—18NC. X 1/2
FLANGE NUT, 5/16—18NC.
GEARBOX ASSEMBLY

LOLNVVNO
LWL L®

SQUARE KEY, 1/4 X 1/4 X 1 1/4
SQUARE KEY, 1/4 X 1/4 X 1 1/2
BOLT, 3/8—16NC. X 1 S.S.
LOCKWASHER, 3/8 S.S.

BACKING WASHER

DISTRIBUTER DISC ASSEMBLY
DISTRIBUTER BLADE,E409 S.S.)
DISTRIBUTER BLADE, (MILD STEEL)
VINYL SHAFT COVER

BOLT, TRUSS HD. 1/4—20NC. X 3/4 S.S.
S.S.

HEX. NUT, 1/4—20NC.
DECAL, RATE CHART (40 FT.)

2N 2N o2 R

T
_|

AaawomNmmmMAA%%#%%NAONdANNwmmm

HYDRAULIC DISTRIBUTER DRIVE COMPLETE

INCLUDE ITEMS 1 TO 4, 6 TO 13
AND ITEMS 15 TO 44
DUAL GEARBOX MOUNT, HYDRAULIC

1

HYD. MOTOR, (TFOO80WBO8OAAAB)(2016&up) 1

HYD. MOTOR, (M30A—842—MEAB12—43)(2015&O0LDER)

REPLACEMENT SEAL KIT
SQUARE KEY, 1/4 X 1/4 X 1
FLEXIBLE COUPLING COMPLETE
RUBBER SPIDER (REPLACEMENT)
BOLT, 1/2—13 NC. X 1 1/2 SS

1/4

NUT, NYLOCK 1/2—13 SS
DEFLECTOR EXTENSION, L.H.
DEFLECTOR EXTENSION, R.H.
COLLAR, CLAMPING 2 PIECE 1" ZC

59

OoPT
1



DUAL DISTRIBUTOR CHUTE DEFLECTOR SETTINGS

40 FOOT PATTERN
USE DECAL P/N: 30853C

[V

o

UNT DEFLECTORS TOP VIEW

ON THE OUTSIDE
0
S 8ETA|L] A4 \ :)
N A ALE 1: |

SIDE VIEW

T @O E .
c\ / A i a D TIIX
Vi :

MOUNT BOLTS HERE

50 FOOT PATIERN
USE DECAL P/N: 30906C

U ] 1 |
MOUNT DEFLECTORS TOP VIEW
ON THE OUTSIDE

DETAIL B
v SCALE1:4

(o] C.__Tﬁﬂ:‘ (06
]
: B

—MOUNT BOLTS HERE SIDE VIEW

36




OPERATORS NOTES

36A



SINGLE DISTRIBUTOR (2015 AND OLDER) wmserory

HYDRAUUC DR|\/E PLUMB|NG REV 01—15—10
FOR AG800, AG600 AND AGS500

COMPLETE KIT (COR916)

HYDRAULIC SETTING SPECIFICATIONS:
2250 PS| MAXIMUM SYSTEM RELIEF SETTING
15 GALLONS PER MINUTE MIN/ 15.5 GPM MAX HYD FLOW AT OPERATING SPEED

INSTRUCTIONS FOR SETTING DISTRIBUTOR SPINNER SPEED

A PROPER AMOUNT OF OIL FLOW IS REQUIRED TO OPERATE THE HYDRAULIC MOTOR
AT 740 TO 750 RPM. THIS SHOULD TAKE 15 TO 15.5 GALLONS PER MINUTE FLOW RATE.

ON TRACTORS WITH HYDRAULIC SYSTEM SPEED CONTROLS, SET THE SYSTEM FLOW RATE

AT 15 TO 15.5 GPM AT OPERATING SPEED.ON TRACTORS WITHOUT HYDRAULIC SYSTEM SPEED CONTROL
SET THE FLOW CONTROL TO 15 TO 15.5 GALLONS PER MINUTE THEN CHECK AND MARK THE FLOW
METER (ITEM 17) AT THE CORRECT AMOUNT.

IMPORTANT!

IF THE PROPER FLOW IS NOT MAINTAINED DAMAGE TO THE HYD MOTOR,OR MOTOR SEALS MAY RESULT!

ON TRACTORS WITHOUT ADJUSTABLE HYDRAULIC FLOW CONTROLS, MODIFICATIONS
MAY NEED TO BE MADE TO YOUR UNIT TO CONTROL EXCESS OIL OR DAMAGE TO THE HYD MOTOR OR SEALS MAY RESULT.

ALSO READ THE HYD DISTRIBUTOR DRIVE OPERATOR INSTRUCTIONS PAGE OF
THIS MANUAL FOR IMPORTANT ADDITIONAL INFORMATION.

HOSE SUPPORT

FASTEN TO
WAGON POLE

DISTRIBUTORS SHOULD ROTATE AT 740 TO 750 RPM

TO OBTAIN REQUIRED SPREADER PERFORMANCE.

USE A TACHOMETER TO VERIFY ACTUAL RPMS AND
ADJUST FLOW RATE IF NEEDED TO OBTAIN DESIRED RPM.

3N



PART NO.
47009540

18476834
18026824
18881201
18891200
18476800
18027417
18991400
18477400
610096

LT—75—00N

72212
72200

6900—-12—-12

02139

6401—-12-12

701-020
72229

1501-12-8
1501—-12-12

72218
LT-50—-0W
609024
610162
611162
6400—-12
6801—-12
51959

94021
BN95501
50603
47019574
05819
31366
18706421
18476350
02295
36378
47009425
47019995
47008463
18056850
18891200
18436800

607916

607917

HYDRAULIC SPREADER DRIVE

(SINGLE DISTRIBUTER 2015 AND OLDER) PARTS LIST

COMPLETE KIT (COR916)

DESCRIPTION

MOUNTING PLATE

ALL HARDWARE IS STAINLESS STEEL
BOLT, 3/8—16NC. X 2 1/2 SS
BOLT, 3/8—16NC. X 1 1/4 SS
LOCK WASHER, 3/8 SS

FLAT WASHER, 3/8 SS

HEX. NUT, 3/8-16NC. SS
BOLT, 1/2—13NC. X 2 SS
LOCK WASHER, 1/2 SS

HEX. NUT, 1/2—16NC. SS

HYD. HOSE, 3/4 X 96", 3/4 PIPE X 1/2 PIPE ENDS

CHECK VALVE, 3/4 MPT X 3/4 FPT

PIPE TEE, 3/4 FPT

CLOSE NIPPLE, 3/4 MPT

SWIVEL ADAPTER, #12 O—RING X 3/4 PIPE
FLOW CONTROL VALVE,
ADAPTER, #12 O—RING X 3/4 PIPE

FLOW METER, (SEE ILLUSTRATION FOR SETTING INFO)

STREET ELBOW, 3/4 MPT X 3/4 FPT

SWIVEL ADAPTER, 3/4 FPT X 1/2 FPT 90 DEG.
SWIVEL ADAPTER, 3/4 FPT X 3/4 FPT 90 DEG.
PIPE BUSHING, 1/2 FPT X 3/4 MPT

CHECK VALVE, 1/2 FPT X 1/2 MPT

HYD. HOSE, 1/2 X 24”, 1/2 PIPE EACH END

HYD. HOSE, 3/4 X 162", 3/4 PIPE X #12 X 90 DEG. JICFS ENDS
HYD. HOSE, 3{4 X 162", 3/4 PIPE X #12 JICFS ENDS

CONNECTOR, #12 O—RING X #12 MJIC STRAIGHT
CONNECTOR, #12 O—RING X #12 MJIC 90 DEG.
HYDRAULIC MOTOR,
(SEE ILLUSTRATION FOR SETTING INFO)

SEAL KIT FOR MOTOR,

SLOTTED HEX. JAM NUT, 1—14NF.

COTTER PIN, 1/8 X 1 1/2

DRIVE KEY, 5/16 SQ. X 1

DISTRIBUTER DISK

DISTRIBUTER BLADE, HIGH LIFT

BOLT, TRUSS HD. 5/16—18NC. X 3/4 S.S.
HEX. NUT, 5/16—18NC. S.S.

CAP ASSEMBLY, COMPLETE (02295 OR 05820B ACCEPTABLE)

CENTER CONE

DISTRIBUTOR MOUNT FRAME
HOSE SUPPORT, (PIGTAIL)
MOUNTING STRAP

BOLT, 3/8—16NC. X 4 GRS ZC
LOCK WASHER, 3/8 ZC

HEX. NUT, 3/8-16NC. ZC

HYD HOSE KIT (HYD SPINNER DRIVE)
INCLUDES ITEMS 10, 23, 24, AND 25

(SEE ILLUSTRATION FOR SETTING INFO)

INCLUDES ITEMS 29, 30 AND 31

HYDSPDRVLST

10-21-10

NN

HYD FITTING PKG (SINGLE HYD SPINNER DRIVE) TOMPKINS FITTINGS

INCLUDES ITEMS 14, 16, 19, 20, 26, & 27

EY)

_U
—



SINGLE DISTRIBUTOR (2016 AND NEWER)  wwserorvie

HYDRAULIC DRIVE PLUMBING REV 02/01/24
FOR AGX10, AGB00, AG600 AND AG500

HYDRAULIC DRIVE KIT (COR917)
HYDRAULIC SPINNER KIT (48010809)

HYDRAULIC SETTING SPECIFICATIONS:
2250 PS|I MAXIMUM SYSTEM RELIEF SETTING
15 GALLONS PER MINUTE MIN/ 15.5 GPM MAX HYD FLOW AT OPERATING SPEED

INSTRUCTIONS FOR SETTING DISTRIBUTOR SPINNER SPEED

A PROPER AMOUNT OF OIL FLOW IS REQUIRED TO OPERATE THE HYDRAULIC MOTOR
AT 740 TO 750 RPM. THIS SHOULD TAKE 15 TO 15.5 GALLONS PER MINUTE FLOW RATE.

ON TRACTORS WITH HYDRAULIC SYSTEM SPEED CONTROLS, SET THE SYSTEM FLOW RATE

AT 15 TO 15.5 GPM AT OPERATING SPEED.ON TRACTORS WITHOUT HYDRAULIC SYSTEM SPEED CONTROL
SET THE FLOW CONTROL TO 15 TO 15.5 GALLONS PER MINUTE THEN CHECK AND MARK THE FLOW
METER (ITEM 17) AT THE CORRECT AMOUNT.

‘IMPORT&NT!

IF THE PROPER FLOW IS NOT MAINTAINED DAMAGE TO THE HYD MOTOR,OR MOTOR SEALS MAY RESULT!

ON TRACTORS WITHOUT ADJUSTABLE HYDRAULIC FLOW CONTROLS, MODIFICATIONS
MAY NEED TO BE MADE TO YOUR UNIT TO CONTROL EXCESS OIL OR DAMAGE TO THE HYD MOTOR OR SEALS MAY RESULT.

ALSO READ THE HYD DISTRIBUTOR DRIVE OPERATOR INSTRUCTIONS PAGE OF
THIS MANUAL FOR IMPORTANT ADDITIONAL INFORMATION.

HOSE_SUPPORT

FASTEN TO
WAGON POLE

HYDRAULIC FLOWS WILL CHANGE WHEN SWITCHING FROM CLOSED CENTER
SYSTEM TO OPEN CENTER SYSTEM. IT IS IMPORTANT TO ADJUST YOUR
FLOW CONTROL TO CORRECT FLOWS WHEN YOU SWITCH FROM ONE TRACTOR

DISTRIBUTORS SHOULD ROTATE AT 740 TO 750 RPM
TO ANOTHER, IF NEEDED

TO OBTAIN REQUIRED SPREADER PERFORMANCE.

USE A TACHOMETER TO VERIFY ACTUAL RPMS AND
ADJUST FLOW RATE IF NEEDED TO OBTAIN DESIRED RPM.

N HY Y ]

FOR NEWER TRACTORS, THE FLOW CONTROL VALVE MUST BE SET TO CLOSED
THIS ALLOWS THE USER TD SET THE HYDRAULIC FLOW AND WILL NOT LET
EXTRA QIL PASS THRU,

[DPEN CENTER HYDRAULIC SYSTEM|

FOR OLDER TRACTORS, THE FLOW CONTROL VALVE MUST BE SET TO OPEN.
THIS WILL ALLOW EXTRA OIL TO BE PUMPED BACK TO THE TANK AT TANK
PRESSURE WITHOUT DAMAGING THE VALVE/TRACTOR

S7A



ITEM

[ .
N__\OLOCXJ\IO)U'I-P(/JI\)

13

ITEM

21
22
23
24

HYDRAULIC SPREADER DRIVE HYDSPDRVLST16
(SINGLE DISTRIBUTOR 2016 AND NEWER) PARTS LIST 09/30/24
HYDRAULIC DRIVE KIT (COR917)

PART NO. DESCRIPTION QTY
47017824 MOUNTING PLATE 1

ALL HARDWARE IS STAINLESS STEEL
18470400 BOLT, 3/8-16NC. X 4 SS 3
18026824 BOLT, 3/8-16NC. X 1 1/4 SS 2
18881201 LOCK WASHER, 3/8 SS 5
18991200 FLAT WASHER, 3/8 SS 2
18476800 HEX. NUT, 3/8—16NC. SS 5
612096 HYD. HOSE, 3/4 X 96", #12 JICFS X 1/2 PIPE ENDS 2
6400—12—12 ADAPTER, #12 MJIC X #12 O—RING 3
02138 FLOW CONTROL VALVE, (SEE ILLUSTRATION FOR SETTING INFO) 1
6801—12—10 90" ELBOW, #12 MJIC X #10 O—RING 2
610178 HYD. HOSE, 3/4 X 178", #12 JICFS BOTH ENDS 1
611178 HYD. HOSE, 3/4 X 178", #12 JICFS X #12 JICFS 90 1
445001 90" ELBOW, #12 MJIC X #12 O-RING 2
6402—12—12 ADAPTER, #12 JICFS X #12 O—RING 1
701-019 FLOW METER, (SEE ILLUSTRATION FOR SETTING INFO) 1
47019995 HOSE SUPPORT, (PIGTAIL) 1
47008463 MOUNTING STRAP 1
18056850 BOLT, 3/8—16NC. X 4 GR5 ZC 2
18891200 LOCK WASHER, 3/8 ZC 2
18436800 HEX. NUT, 3/8—16NC. ZC 2
6079168 HYD HOSE KIT (HYD SPINNER DRIVE)

INCLUDES ITEMS 7, 11, & 12
607917C HYD FITTING PKG (SINGLE HYD SPINNER DRIVE) TOMPKINS FITTINGS

INCLUDES ITEMS 8, 10, 13, & 14
- |

HYDRAULIC SPINNER KIT (48010809)

PART NO. DESCRIPTION QTY
18027417 BOLT, 1/2—13NC. X 2 SS 4
18567400 NUT, NYLOCK 1/2—13 SS 4
51959 HYDRAULIC MOTOR 1

(SEE ILLUSTRATION FOR SETTING INFO)
94021 SEAL KIT FOR MOTOR, OPT.
BN95501 SLOTTED HEX. JAM NUT,  1—14NF. 1
50603 COTTER PIN, 1/8 X 1 1/2 1
47019574 DRIVE KEY, 5/16 SQ. X 1 1
05819 DISTRIBUTER DISK 1
31366 DISTRIBUTER BLADE, HIGH LIFT 6
18706421 BOLT, TRUSS HD. 5/16—18NC. X 3/4 S.S. 12
18476350 HEX. NUT, 5/16—18NC. S.S. 12
02295 CAP ASSEMBLY, COMPLETE (02295 OR 05820B ACCEPTABLE) 1
36378 CENTER CONE 1
47009425 DISTRIBUTOR MOUNT FRAME 1
18991200 FLAT WASHER, 3/8 SS 2
18476800 HEX. NUT, 3/8—16NC. SS 2
18566400 NUT, SS NYLOCK 3/8 3
18026824 BOLT HX SS 3/8 X 1 1/4 3

ALSO INCLUDES ITEMS 2—16 FROM PGS. 32 AND 33 OF THE MANUAL

SBA



DUAL DISTRIBUTOR

HYDRAULIC DRIVE PLUMBING BO0DOTOPLES
FOR AG800, AG600 AND AGS00

(COMPLETE KIT COR916A)

HYDRAULIC SETTING SPECIFICATIONS:
2250 PS| MAXIMUM SYSTEM RELIEF S

ETTING
8 GALLONS PER MINUTE MIN/ 8.5 GPM MAX HYD FLOW AT OPERATING SPEED
INSTRUCTIONS FOR SETTING DISTRIBUTOR SPINNER SPEED

A PROPER AMOUNT OF OIL FLOW IS REQUIRED TO OPERATE

THE HYDRAULIC MOTOR AT 740 TO 750 RPM.

THIS SHOULD TAKE 8 TO 8.5 GALLONS PER MINUTE FLOW RATE.
ON TRACTORS WITH HYDRAULIC SYSTEM SPEED CONTROLS, SET
THE SYSTEM FLOW RATE TO 8 TO 8.5 GPM AT OPERATING SPEED.
ON TRACTORS WITHOUT HYDRAULIC SYSTEM SPEED CONTROL THE
SET THE FLOW CONTROL TO 8 TO 8.5 GALLONS PER MINUTE THEN
CHECK AND MARK THE FLOW METER (ITEM 17) AT THE CORRECT AMOUNT.
IMPORTANT!

IF THE PROPER FLOW IS NOT MAINTAINED DAMAGE TO THE HYD MOTOR,
OR MOTOR SEALS MAY RESULT!

ON TRACTORS WITHOUT ADJUSTABLE HYDRAULIC FLOW CONTROLS, A CASE DRAIN
RETURN LINE MAY NEED TO BE ADDED TO YOUR UNIT TO CONTROL

EXCESS OIL OR DAMAGE TO THE HYD MOTOR OR SEALS MAY RESULT.

ALSO READ THE HYD DISTRIBUTOR DRIVE OPERATOR INSTRUCTIONS PAGE OF Q.
THIS MANUAL FOR ADDITIONAL INFORMATION. <0

HOSE SUPPORT

FASTEN TO
WAGON POLE

FOR HYD MOTOR INFO SEE ASSY 48020809
ON PAGE 34 OF THIS MANUAL

DISTRIBUTORS SHOULD ROTATE AT 740 TO 750 RPM

TO OBTAIN REQUIRED SPREADER PERFORMANCE.

USE A TACHOMETER TO VERIFY ACTUAL RPMS AND
ADJUST FLOW RATE IF NEEDED TO OBTAIN DESIRED RPM.

39



HYDRAULIC SPREADER DRIVE 800DDHYDPLBGLST

DUAL DISTRIBUTOR 2015 AND OLDER 01-15-10
(COMPLETE KIT COR916A)
PARTS LIST
ITEM PART NO. DESCRIPTION QTY
1 47009540 MOUNTING PLATE 1
2 18476834 BOLT, 3/8—16NC. X 2 1/2 SS 2
3 18026824 BOLT, 3/8~16NC. X 1 1/4 SS 2
4 18881201 LOCK WASHER, 3/8 SS 4
5 18991200 FLAT WASHER, 3/8 SS 2
6 18476800 HEX. NUT, 3/8—16NC. SS 4
7 18027417 BOLT, 1/2—13NC. X 2 SS 4
8 18991400 LOCK WASHER, 1/2 SS 4
9 18477400 HEX. NUT, 1/2—16NC. SS 4
10 610096 HYD. HOSE, 3/4 X 967, 3/4 PIPE X 1/2 PIPE ENDS 2
11 LT—75—00N CHECK VALVE, 3/4 MPT X 3/4 FPT , 1
12 72212 PIPE TEE, 3/4 FPT 3
13 72200 CLOSE NIPPLE, 3/4 MPT 2
14 6900—12—12 SWIVEL ADAPTER, #12 O—RING X 3/4 PIPE 1
15 02139 FLOW CONTROL VALVE, (SEE ILLUSTRATION FOR SETTING INFO) 1
16 6401—12—12 ADAPTER, #12 O—RING X 3/4 PIPE 2
17 701-020 FLOW METER, (SEE ILLUSTRATION FOR SETTING INFO) 1
18 72229 STREET ELBOW, 3/4 MPT X 3/4 FPT 1
19 1501-12-8 SWIVEL ADAPTER, 3,/4 FPT X 1/2 FPT 90 DEG. 1
20 1501—-12—12 SWIVEL ADAPTER, 3/4 FPT X 3/4 FPT 90 DEG. 2
21 72218 PIPE BUSHING, 1/2 FPT X 3/4 MPT 1
22 LT—50—-0W CHECK VALVE, 1/2 FPT X 1/2 MPT 1
23 609024 HYD. HOSE, 1/2 X 247, 1/2 PIPE EACH END 1
24 610162 HYD. HOSE, 3/4 X 1627, 3/4 PIPE X #12 X 90 DEG. JICFS ENDS 1
25 611162 HYD. HOSE, 3/4 X 162", 3/4 PIPE X #12 JICFS ENDS 1
26 2404—-12-12 ADAPTER,3/4 NPT X #12 MJIC STRAIGHT 2

HYDRAULIC MOTOR, DOUBLE ROTATION, éSEE KIT 48020809 ON PAGE 34 OF THIS MANUAL)
BN923592 REPLACEMENT SEAL KIT (FOR 02183 HYDRAULIC MOTOR) OPTIONAL

28 47019995 HOSE SUPPORT (PIGTAIL)

29 47008463 MOUNTING STRAP

30 18056850 - BOLT, HEX HEAD 3/8—16NC X 4 ZC

31 18891200 LOCKWASHER, 3/8 ZC

32 18436800 HEXNUT, 3/8—16 NC ZC

NNN——

607916 HYD HOSE KIT (HYD. SPINNER DRIVE)
INCLUDES ITEMS 10, 23, 24, AND 25

607917A FITTING PACKAGE (HYD. DUAL SPINNER DRIVE) TOMPKINS FITTINGS
INCLUDES ITEMS 14, 16, 19, 20 AND 26

40



DUAL DISTRIBUTOR 2016 AND NEWER

HYDRAULIC DRIVE PLUMBING 800DDHYDPLB16

FOR AGX10, AG800, AG600 AND AG300

rev 02/02/24

(COMPLETE KIT COR917A)

HYDRAULIC SETTING SPECIFICATIONS:
2250 PS| MAXIMUM SYSTEM RELIEF SETT

NG
15 GALLONS PER MINUTE MIN/ 15.5 GPM MAX HYD FLOW AT OPERATING SPEED
INSTRUCTIONS FOR_SETTING DISTRIBUTOR SPINNER SPEED

A PROPER AMOUNT OF OIL FLOW IS REQUIRED TO OPERATE

THE HYDRAULIC MOTOR AT 740 TO 750 RPM.

THIS SHOULD TAKE 15 TO 15.5 GALLONS PER MINUTE FLOW RATE.
ON TRACTORS WITH HYDRAULIC SYSTEM SPEED CONTROLS, SET

THE SYSTEM FLOW RATE TO 15 TO 15.5 GPM AT OPERATING SPEED.
ON TRACTORS WITHOUT HYDRAULIC SYSTEM SPEED CONTROL THE

SET THE FLOW CONTROL TO 15 TO 15.5 GALLONS PER MINUTE THEN

CHECK AND MARK THE FLOW METER (ITEM 17) AT THE CORRECT AMOUNT.

IMPORTANT!

OR MOTOR SEALS MAY RESULT!

[F THE PROPER FLOW IS NOT MAINTAINED DAMAGE TO THE HYD MOTOR,

ON TRACTORS WITHOUT ADJUSTABLE HYDRAULIC FLOW CONTROLS, A CASE DRAIN
RETURN LINE MAY NEED TO BE ADDED TO YOUR UNIT TO CONTROL

EXCESS OIL OR DAMAGE TO THE HYD MOTOR OR SEALS MAY RESULT.

ALSO READ THE HYD DISTRIBUTOR DRIVE OPERATOR INSTRUCTIONS PAGE OF ,\0%
THIS MANUAL FOR ADDITIONAL INFORMATION.

70 B-PORT
ON MOTOR

|

ON MOTOR

DISTRIBUTORS SHOULD ROTATE AT 740 TO
750 RPM TO OBTAIN SPREADER
PERFORMANCE. USE A TACHOMETER TO
VERIFY ACTUAL RPMS AND ADJUST FLOW
RATE IF NEEDED TO OBTAIN DESIRED RPM.

HOSE SUPPORT

FASTEN TO
WAGON POLE

IMPORTANT

HYDRAULIC FLOWS WILL CHANGE WHEN SWITCHING FROM CLOSED CENTER
SYSTEM TO OPEN CENTER SYSTEM. IT IS IMPORTANT TO ADJUST YOUR

FROM A-PORT | FLOW CONTROL TO CORRECT FLOWS WHEN YOU SWITCH FROM ONE TRACTOR

TO ANOTHER, IF NEEDED

[CLOSED CENTER HYDRAULIC SYSTEM]

FOR NEWER TRACTORS, THE FLOW CONTROL VALVE MUST BE SET TO CLOSED
THIS ALLOWS THE USER TO SET THE HYDRAULIC FLOW AND WILL NOT LET
EXTRA DIL PASS THRU.

[OPEN CENTER HYDRAULIC SYSTEM|

FOR OLDER TRACTORS, THE FLOW CONTROL VALVE MUST BE SET TO OPEN.
THIS WILL ALLOW EXTRA OIL TO BE PUMPED BACK TO THE TANK AT TANK
PRESSURE WITHOUT DAMAGING THE VALVE/TRACTOR

S9A



HYDRAULIC SPREADER DRIVE 800DDHYDPLBGLST16

DUAL DISTRIBUTOR 2016 AND NEWER 02/02/24
(COMPLETE KIT COR917A)
PARTS LIST

ITEM PART NO. DESCRIPTION QTY
1 47017824 MOUNTING PLATE 1
2 18470400 BOLT, 3/8—16NC. X 4 SS 3
3 18026824 BOLT, 3/8—-16NC. X1 1/4 SS 2
4 18881201 LOCK WASHER, 3/8 SS 5
5 18991200 FLAT WASHER, 3/8 SS 2
6 18476800 HEX. NUT, 3/8—16NC. SS 5
7 18022026 BOLT, 1/2—13NC. X 1 1/2 SS 2
8 s = T
9 18567400 NUT SS NYLOCK 1/2 2
10 612096 HYD. HOSE, 3/4 X 96", #12 JICFS X 1/2 PIPE ENDS 2
11 6400—12—12 ADAPTER, #12 MJIC X #12 0—RING 2
12 02138 FLOW CONTROL VALVE, (SEE ILLUSTRATION FOR SETTING INFO) 1
13 6801—12—10 90 DEG. ELBOW, #‘12 MJIC X #10 O—RING 3
14 611178 HYD. HOSE, 3/4- X 178", #12 JICFS X #12 JICFS X 90O 1
15 6400—12—-10 ADAPTER, #12 MJIC X #10 O—RING 1
16 610178 HYD. HOSE, 3/4 X 1787, #12 JICFS BOTH ENDS 1
17 6402—12—12 ADAPTER, #12 JICFS X #12 O—RING 1
18 701-019 FLOW METER, (SEE ILLUSTRATION FOR SETTING [NFO) 1
19 445001 90 DEG. ELBOW, #12 MJIC X #12 0O—RING 1
20 02182 HYD. MOTOR, (TFOOS8OWBOS0AAAB) [NOT INCLUDED, SEE NOTE] 1
21 47019995 HOSE SUPPORT (PIGTAIL) 1
22 47008463 MOUNTING STRAP 1
23 18056850 BOLT, HEX HEAD 3/8—16NC X 4 ZC 2
24 18891200 LOCKWASHER, 3/8 ZC 2
25 18436800 HEXNUT, 3/8—16NC ZC 2

6079168 HYD HOSE KIT (INCLUDES ITEM 10, 14, AND 16)

607917B HYD FITTING PKG (INCLUDES {TEMS 11, 13, 15, 17, AND 19)
NOTE:

ITEMS 7, 9, & 20 —— ARE INCLUDED WITH DRIVE ASSEMBLY #48020809

40A



HYDRAULIC DISTRIBUTOR DRIVE OPERATING
INSTRUCTIONS for AGX10, 800, 600 & 500 spreaders

TRACTOR/SPREADER HYDRAULIC SYSTEM SPECIFICATIONS

Spreader distributor/spinner speed: 750 RPM

Tractor hydraulic system: 2250 psi maximum system relief setting

Single distributor units: 15 GPM to 15.5 GPM (gallons per minute) at operating speed.

Dual distributor units (2015 and older) 8 GPM to 8.5 GPM at operating speed

Dual distributor units (2016 and newer): 15 to 15.5 GPM at operating speed

Single Distributor Units all models / Dual Distributor units (2016 and newer)

If outlets on the tractor hydraulic have a speed control, set the flow rate at 15 to 15.5 GPM, then set the
flow regulator on the spreader to maximum speed (flow) to reduce heat buildup in the hydraulic system.

If the tractor does not have hydraulic system speed control set the flow regulator on the spreader at 15
GPM

Dual Distributor Units Only (2015 and older)

If outlets on the tractor hydraulic system have a speed control, set the flow rate at 8 to 8.5 GPM, then set
the flow regulator on the spreader to maximum speed (flow) to reduce heat buildup in the hydraulic
system.

If the tractor does not have hydraulic system speed control set the flow regulator on the spreader at 8GPM

(4 case drain return line may need to be added to your unit to control excess oil flow or damage to the
hyd. motor or seals may result.)

IF YOUR DUAL DISTRIBUTOR IS 2015 AND OLDER, AND YOU HAVE HAD ISSUES WITH
BLOWN SEALS BECAUSE OF EXCESS OIL FLOW, IT IS RECOMMENDED TO UPGRADE THE
MOTOR TO P/N: 02182, AND MOUNTING FRAME P/N: 47009650, TO PREVENT FURTHER
DAMAGE.

OPERATING INSTRUCTIONS

1. Connect hydraulic lines to the tractor hydraulic system. If lines are connected
backwards, the spinners will not turn, or turn backwards slowly.
2. Engage distributor drive

a. Reduce engine speed as slow as operating conditions allow. (This will help
minimize high pressure surges in the spreader & tractor hyd. systems.)

b. Engage hydraulic valve control lever slowly.

c. Check flow meter for hydraulic oil flow to distributors. If no flow is indicated,
the hyd. lines are connected backwards or the hydraulic valve lever was engaged
in the wrong direction.

3. Disengaging distributor drive

a. Reduce engine speed if possible

b. Move hydraulic valve control lever to neutral position slowly. Do not move
control lever past neutral as reverse flow could generate excessively high back
pressure and damage motor seals
Note: Hydraulic systems temperature must be monitored during operation. If
temperature exceeds the maximum operating temperature rating for your tractor
DO NOT OPERATE!

uf



0¥Ci0
659900/
¥29600LY
‘ON 1¥vd

NOI1dI¥0s3a

{(39¥d NOOYM 33S) NMOHS 1ON (N8 ‘03ANTONI

14VHS 4INNILS

ONIMGNOY INIOr—N
L14VHS 3INM ‘GTIIHS

—

2

334 YANOH TvOO01 LOVINOD Sldvd HOLOW d04 __

oo

l
4
L
I
I
l
l
I
I
I
S
b
b
Z
l
I
[

}
I
I
1

——————

NFFOFTONN——— NN~

}
l

“HOLNAINLSIA WdY 0S/ 1O3MH0D V NIvIA0 OL— (A31INd .SL'8) 'Wdd 0L6L

/L L X B/L X v/L A
YANVIIY A¥3LivE

(A3Nd SZ°LL M Q,03¥) dvO AN3 Invid

dv1103 SNILNNOW MOvr

(ONOT,7/€) 'ONIHSNE H3IOVdS
(QvayHL 3NI) Z X “dNyz-8/¢ ‘1108

g/¢ "HIHSYMHOOT
dvD ONINIVL3Y

HOLNTD TWONAIMINID '¥30VdS

‘ON9L=8/€ "LNN 3ONVT4

Z/L L X "ON9L—-B/S '1108

ONRIV3E ¥ITIOH/M ‘2078 MOTId

ONEL=Z/1 'INN 'X3H
wid z/ 1 'd3IHSYM MO0
07 VI 2/ ‘M3IHSYM Lv14

07 3vS WIQ €/ "HAHSYM Iv14
2Z S¥9 € X "ONEL-Z/1 ‘108
/€ % ONBL—91/G 'M3¥IS 135 'GH 'DS

6199004y 9¢
£96S00LY ee
YCCe00LY e

£1¢ol €¢
664100LY [4%
12895081 3%
00716881 0¢
£BB610LY 6¢
288600LY 8¢
00896+81 LT
92895081 9¢

6¢2S0 S¢
00vL1i¥8l 14
00716881 %4
ooviisel VicC
oovissel 44
8¢ LG0BI X4
0Sv£9481 (74

(AINO IN3S3Hd-S10Z NO 4Q,D¥) 'ONIHSNE ¥3dvl LNdS O00LH D6l
(IN3S384—S10Z)'VIa HOLd SL°LL ‘A3TINd LdvHS 3ann 0ZLye g6l
(#10Z2—1102) 'VIQ HOlld G£'8 ‘A3TINd LdvHS 3NN 08X8 V6l
(830710 % 010Z)VId HOld 2 ‘A3NINd LWHS AN €L¥C¢ 61

(NOWWOOD) HONI € ‘A3TINd ¥3TAl
(1N3S3dd 0L S10Z) 1138 3AIN0
(#10Z NaHL 110Z) ‘1138 3AIHO
(83070 aNv 0102) 1738 30

ppuoH dyll 4o) ‘HOINTD TWONAIMLINIO

'ONBL—91/S ‘INN FONYI

ON81-91/S ‘11081

AVH1 AY3LLvE
1¥0ddNS ONIMYI8
L4vHS 3N 3AMA

ONOZ~%/1 ‘1NN 39NVT4
I X ‘ONOZ—¥/1 ‘1108
ONSL-B/E€ ‘INN JONVH
VIO 8/€ "M3HSYM 1v14
1 X 'ONgl-8/¢ ‘1708
'ON9L—8/¢ ‘INN 39NV
Z X "ON9L—-8/¢ ‘1108
‘390149 NIdIvH

(ZAND IM0BEXO# N/d dHEL VONOH “434)

i)
(009 ® 00S) HOvZS #® 10veE

(AINO 008) 1€2Z€ %® ¥EZTE NI 013M ¥O 'S30Ovyd J10d ONILSIX3
440 WI¥L LSNW NOA ‘ATNO A3TINd 'vId ,G£4'LL ¥04 d3¥IND3A

$2/92/80 A
HAONISYO

3sva INNOW 3FNIONG
aT13aHS A3TINd

corLL sl
9608 Aasl
evdad Vil
(¥04 Ll

S10091 9l
00¥96¥81 Si
61G600LY i
916600LY £l
80G610L¥ 4"
S1S600LY Ll
00Ls6¥81 ot
2¢LSS081
00896181
00c!i 188l
¢289S081
00896¥81
0¢B9S08I
8¥106981

S0S610LY
L1S610LY

— N MTNnO~NO

NOILdI¥OS3a

‘ON Ldvd WAL

(A3T1INd .SL7LL) "Wdd 0062

(A3TINd ,¥'L) ‘WdY 008l

1v WY 3NIONT L3S 310N INVIFJOdNI
061%861 d0 V6l dHO 6!

(MVT10D ONIMV3E 0L
L4VYHS 40 QN3 WO¥4 ,8/S ¢ 31vD01) S¢

(A37Ind 40 3AISMOVE) 0T

841 ¥0 VLI W0 Li

9l
TIANVH YMOVP FHL ONIMNVHED NIHM £e az
(1 W3L) a13HS AITINd 3IHL dv3A10 9
TUM FIANYH MOVP 0S ¥vT10D dlS 3HL \
40 Qv3HY .9 HVTI00 ANOO3S V G1am

Aluo Jepoaids |epow OLX/008

A3TINd  ,GZ7LL 3HL TIVASNI

Ol WOOY MOTIV OL v€ WLl HLIM
440 dvO ANV 31V1d INOdd4 HLIM

HUM N3AJ S30vdd 310d 440 WML

3ION NOILONAodd /
S1G6008%# (INIONI HLM N/d A1GN3ISSY 8
1166008%# :INIONI LNOHLIM N/d A18W3SSY
ANEA L4VYHS §3AVIddS m_mm

ANIONT INITOSVO

42



NANN—N
nnw v

91/+%0/80 A3
MYrY0S

ON9L—8/¢ ‘LNN "X3IH 0089./¥8l
¢ X 'ON9L—-8/¢ ‘1108 ¢$£89/+81
13XMOVHE ONIINNOWN  ¥66800L%
I X 91/¢ °‘Nid ONI¥dS 0009008!
LTHOIVHIS ‘M¥3Z 3SV3IYD  S081L1l68L
1NN M3YOS MOVP SAANTONI
dvE MINDS MOVP  886800L%
9NT ¥IMO1 S86800LY
¥ OL I SW3IL S3ANIONI
ATNASSY MOVP M3¥OS  886866L%
J137dNOD MOVP MIYOS $¥8¢50

NOILdI¥3S3d 'ON 1dvd W4l

— N M <N O~

d04

AOVE M450S

]

DI))))))))

) ))J)))))

45



AIND 0089V

Z (DHDORIY ‘OHO099Y) IMB HOLV] dOldMd 866500LF ST (g # ‘oc ‘62 'veZ SWAL SIANIOND ¥ QV3H SSNHL | X ONBL-8/¢ ‘1108 Z2990/81 |
Z AINO OHOO99V LM 00¥ NMOQ—d10H 122€£66L% 1 AINO 0089V AH0ddNS divl 9LyLE0L¥ 01
< NOUN '3ll F1BYD 629609 #& L AINO 00BOV YAINID 'MIBWINSSOHD L981£0LF B
[ a0y NMOO—TTOH 6SSPE0Ly 92 14 ‘ONS1-8/% ‘INN 39NV1d 0068681 8
(00Yo¥ ¥ 00GOV ‘009V) LOZL X .¥B 'd¥vl  BBLPLC < FIaMH dNVID 0L2200LF ST +  Ov3H SSndl | X ONSL—-8/C ‘1708 72990(81 L
I XINO 0089V W0Z1 X 56 'divl  BYEELE ©F L “ONBL—8/C 'INN 39NV1d 0068681 ¥2 9l “ONOI-B/C “INN X3H 00B89L¥BL 9
L Ov3H SSndl | X ONo9I-B/E ‘1108 7Z9e0/8) €T 8 QOv3H SSNML £ X ON9L-B/f ‘1108 ZieccoBl ©
(4 NOAN ‘I3AIM 2ANA  L2L¥SUL T§ l ELY H04 oVHIS 9082C0Lb 2T 0oYaV ONY DOSOY '0039W
11 vl MED&L:M 3903 BYELC0LY IS Z ONBI=91/8 ‘INN 39WNVId 00/.8681 1T N__.\n mww ‘38N 1OAd  9262£0LY
(INO OH 0,034 B8 \Cow.v ONGL-8/T 30NV1d 00648681 O [ 91/ 'M3HSWMLY1d OOLLeeRl 0Z Z AXINO 0089V (.8/6 62) "38ML IOAId CC6¥COLY ¥
JINO OH 0,038 B ALD)¥ OvAH SSMWL | X ONSL-B/E 'L108 22980481 62 Z Ov3H sspiL  #/€ X ONEL-81/5 ‘108 12¥90L81 61 ¥ L340VHE LOAd SPELCOLY €
Z ONBL-91/% ONPMIOT-4135 ‘ANM ‘¥3H LS9Ly8L 62 3 dvdlS 13WOvHE ON3 91820y 81 00¥SV ANV _00SOV '0059v
[1 UNBL=81/58 UNN ¥3H 0SCoL¥Bl L2 [ CONGL=8/C CINN X3H 0089/¥81 L1 H3INIO ‘INVAL SNIOTI04  0BYLEOLY
L z/1 Z X ON9I-8/E ‘1108 $c89L08L 91 AINO 0089V
Z XINO DHO089Y aoy NMOG—U10H ZZzZL0OLv €92 £ ONSL-8/S LON J9NYId 0068681 S l HAINZO ‘INVHY ONIG1Od [89L£0LY T
Z XINO OHOO99V aod NMOQ—JIOH 122€00L% V9T € QH "XH | X ON91-8/¢ 'LJ08 2Z982081 1 00¥OY ANV 0059V ‘0099V
(0o¥ovV % 005 "TIONVH ddvl 205900L¥ 3 30ISINO ‘ANVMY ONIONOd  LLbLE0LY
(se % ‘o '6z 'A9Z SWALI SIANTONI} I AINO 0089Y TIONVH devl LPLSO0LY €1 AINO 008V
2 AINO OHOOB9Y UM a0 NMOQ—(TIOH 2ZZL66L¥ ¥ AINO COB9Y ‘ONSI-B/T "IN 39NV1d 006/988B1 21 ! JAISINO ‘INvHd ONICIOd 9B9LEOLY |
ALD NOUdINOSIQ ‘ON ldvd WAl ~ AD NOIIMOS3d "ON L¥vd Wall ~ ALD NOLLIMOS3a "ON luvd W3l

(¥ PUD ‘Z¢ ‘OC MU} ¥L 'LL ‘D My S 'C SWAU 40 SISISNOO) 009/00G/00+ AOVAOVd 1108 6686665

(b2 PUD “ZC ‘OC MY HL ‘ZL ‘ML B MW G 'C SWAL JO SISISNOD) ATNO 008 39vXOvd 1108 6666668%
(_IE'SL'0L'6'Y'2° ) SWAEL 40 SISISNOD) AINO QOB ASSV 3Nvid 68861084

(9%d 1108 + €€ PUD 1£'E1'0L'6'%'2') SWALl 30 SISISNOD) divL HLIM AINO 008 ASSV 3Wvid 31FTdWOO 6666008%
( 1€'c1'v'2'L SWAL 0 SISISNOD) ATNO 009,/005/00% ASSV JWVHY 6666106

(9%d 1708 + CC'IS'EL'P'2'L SWAL 40 SISISNOD) divl HLIM 009/005/00¢ ASSY 3Wvad AUTIANOD 6666005
NOUdI¥OS3a "ON Livd

¥e T2

2z
_._mm._h SSTINIVAS S| VMQEVH TV

13

-

— 8 0z

Ll

(] -— 82

62

(XINO OHO0BOY
‘aHoogev uod) SE

(AINO OH) 8¢ AONY VS S39vd NO
" SNOILONYLSNI NOILVTIVLISNI
LR sy «d0L—d4, 33S 0STV OORIY

0L 00¥9V
ddvl dO0Ll—dl'l4

44



09449 Bupjoo] pasissp ayy 396 0} Aquessp dwpjo sy} Ul 9z WaY ,Ppos UMOP—pIoY, dY} Isnipy ‘YL
‘0¢ Pup §Z SWe) oJompioy ypm Ljquessp dwpjo 3y} JUNON °XOQ Sy} JO SPUd 8y} Ul S3jOY J3jBWDIP J2e/51
JIUp PUD 3JDW pup awpJy Buipjoy sy} uo Mooy a3y} ypm Alquissso dwpjo 9y} UORISOd "BZ 0} GZ WAY suod  dwDjd umop—pioy, By} SIquIassy ‘Tl
‘§Z PUD ©F SWIY 9IDMPIDY YpM X0q 3y} uo 99p|d JUSIUSBAUOD D D PpUd JSYJ0 By} UI}SD4
'/l PUD Q| SWSa) SIDMPIDY UM S|puUDY By} O} 3|qUIISSD PUD |Z PUD (F ‘6l SWIY SJOMPIOY UM 81 WSY ,19M/ODIQ pus, 8y} pub gz wWasy
.dons, sy} s|qwassy ‘(sinu ebub|} ¢ PUD S)OQ PY ‘XY £) Gl PUD | SWSaY SIDMPIDY BY} UM Bwoly Buipjoy eyy 03 £ WY ,SIpuUby, Y} YIDRY Zi
'SYINYOD MUOMINVYS JHL ANNOYY LHOIL d¥VL 3HL HOIIMIS ION OQ ‘2¢ Wsil SiaAl aALp,
(¥) yum usyspy | wey awpiy Bulpjoy, 9y Jo spus au} Ul sd0y /I 3y} ypm buipuodsanico dipy syy Ny ssoy yound’ pup ap307 1|
‘pus yooa bupyisao jonbs uo uipjUIDK
"Z€ WoY S19AM AP, () UNm us)sSD4 ‘suolsudwip 0L PUD ¢ 83U} Buisn xoq a8y} JOo Spus ayy Ul s3I0y JSPWDIP p/| |IMP PUD 93p207 "0l
‘Spus 9y} SPJOMD} MJOM PUD J3)U9d 2y} Ul MD}S :9j0N "9iBup yspe u Ze wayl _s39Au aaup, (9) yum usispj puo 3jbup poddns
8y} pup SwpJy 8y} usaMiaq dip} BY) YoIMPUDS ‘x0q 3y} jo 9bup)y doy ayy pup dipy By} JaAC | WY ajbup poddns abpe 8y} sop|d "xoq suy jo abupyy
doy ayy ul ssoy ¥/1 =Y} yym Buipuodsauad diny 3y} nuyy ssjoy yosund pup xoq 3y} jo apis auj buojp Auesas dioy sy} yojeuis ‘apis eysoddo sy ug ‘6
*SPUS Y} SPIDMO} MJOM pUD JSJUusd Iy} 1D WDIS I9JON
"soop|d (Z1) Z¢ Woy ,S}oal aaup, ay} Buisn dio} ayy ueysby “JWIL SIHL LV SONI JHL ¥O4 SI1OH HONNd LON 0@ ° (Auo ssdoid z1)
| way swoiy Buipjoj opisino, syt ayy s9oy /1 Yy} uyum Buipuodsaliod dipy sy} nuyy ssjoy yound puo ajooo| ‘painspaw Luedosd buobysero syy yum 8
‘pue yope uo Buoylsac [pnba UD upDjUIDW pub spus a8y} uo BuoyseAo ayy HosyoH apis yooa uo bBubysero Z/L Z D
Buisn Aq asuslayp By} wids ‘spis Jsujo oy} uo BubyieAo ¢ O pup apls BUC Uo bubysaro .z D Si aleyy y ‘osjp spis aysoddo ey} uo Bubyiero 7
D 8q p|noys @Jay} :9j0N ‘umMoys so Buoyieao jo .z jo wnunuw o Bulupjuibw epis By} Buojp Ajueas dioy @y} yojslys aepis pooj, 8y} uo buppubys /
B¢ Way _sen s|quo, 2y} yum swoyy buipjoj Jsjusd BY} O} YID\D puD  SBWIDIY Buipjoj, ay} J9r0 ¢¢ wey _dipy, ay} edosq ‘g
(sjnu "xay g pup SHOQ ) 9 PUD G SWSY SJOMPIDY BY} Yyum  sswoiy Buipioy, sy} 0}  wWay  seqny jond, 8y} s|quisssy ‘g
(S3nu 'X3Y @ PUD S}OQ ) 9 PUD G SWS) SIOMPDIY Y} YUM | S18xoDIq jond, sup o} g pup | sway ,sswoyy Buipjoy, sy} s|quisssy
‘aAOqD UMOYS SD 830207 °(Sinu 3bupjy ¢ % SHOQ ¢) 8 PUD [ SWSY SIDMPIDY UNM XOq 3y} jJo abup|y doy sy} 0} ¢ way s}XoDIq joAd, By} usisDi ¢
*(synu abuply ¢ PUD S}OQ ) gL PUD || SWSY SJDMPIDY YUM (| PUD § SWIY ,SI9QUISISSOJD, 3y} (IDISU| "Aluo 0089V Jod T
_— =232 uonduossp puo Bunsy suod Jo. - 8y} o} J9)9y
V — V NOILO3S ¥ 1t P P sl syl ) 1S SI¥Vd duvl dOLl—diNd, 84y /H, 19y |
. N,
NOILVHLSN TII NOILVTIVLISNI ddVl1 :
Y ™,
._u 00v9Y ONV 00G9Y ‘0099V ¥O4 aN3 HOV3 dWY10 NMOQ d10H
NI ¥3HIO ot ——91/8 ¥e—— ANCON Ny SeH 1) \
1v 13X0v¥8 Ol —i | z e .
3 FLT TING OGNV dWV1D NOILISOd + NIW
NIN 2/ 0zt L 0089V ¥04 a o
Iw - 4 AW 13 v ¢
v/l L o o | :
3qais
avol

*(S30vd ¥) SL3AN :
JAING HLM duvL JHL S
NILSY4 GNV X0d 3HL NYHL
S30H ‘vId /1L TIINa
ISNd1d14 ANV NMOHS Sv 31v001

45



(NMOHS 1ON) AINO Q800 MOOHS

Q300 MOOHS HilM duvl
(YIGWINSSOHD) ¥ILINID UvE 140ddNS

(M314vY) ‘Yvd 1¥0ddNS
(LHOIVHLS) ¥3ILNID ‘¥vE 1¥0ddNS

“ON9L—8/¢ ‘INN JONV14
Qv3H SSN¥L ‘L X "ONgL—g/¢ ‘L1049
JUVMANVYH HLIM AINO JWvdd 1¥0ddNS
ATNO 0089V ¥04
JLTNANOD A1EWISSY 180ddNS ANV davl

Z “ON9L—8/¢ ‘LNN FONV14
Z  av3aH SSNYL ‘1 X "ONgL—8/¢ ‘1108
L AINO ddvL
L (ONOT) ¥IINID ‘¥vd 140ddNS

“ALD NOILdI40S3d

0089V Ol 00¥OV
. S140ddNS HLIM ddvl

X8y¥adyvL

8Y8Ll¢
Go0l¢e
[98l¢E
9001l¢
8801
006.8681
22990481
89.S

9GLee

00648681
2C990/81L
Y¥G9¢
£¥Go¢

0099V ANV 00G9V ‘00¥9V 404 SId0ddNS % ddvl
‘'ON 1dvd W3L

MFINON~0M

— NM <

46



TITLE

PRAIRIE GEARBOX NO. 2028-40!

omwn G, P

M~-B—604

un9-13-82




MB604LST

PRAIRIE GEAR BOX

(1 TO 1 RATIO) SINGLE SPINNER

AG400 TO AGX10

REF. DRAWING M—B—-604

ITEM PART NO. DESCRIPTION QTY
S359A PRAIRIE GEARBOX COMPLETE
1 95282 CASE 1
2 11106 PIPE PLUG, VENTED 1
S 11108 PIPE PLUG 1
4 11096 BEARING CUP 1
5 11095 BEARING CONE 1
6 11098 GEAR 2
7 10659 BEARING CUP 3
8 10658 BEARING CONE 3
9 11099 SEAL 2
10 11103 GASKET, .005 ?
95283 GASKET, .020 ?
05284 GASKET, .0075 ?
11 11091 CAP 1
12 11092B SHAFT 1
13 11101 KEY 2
14 95285 RETAINING RING 2
15 95265 SHAFT 1
16 50232 CAP SCREW, 5/16—18NC X 1 S.S. 12
17 50144 LOCKWASHER, 5/16 S.S. 12
18 95287 CAP 1
19 95286 RETAINING RING 1
20 98376 COVER, ADAPTER 1

43



3 028-D-N .. ... Pl ARG

37111

JHIvdd - XOgdv3o 1vnd

M-C-820

14YHS LndNi

yvwolliog 2 HL
S

wodd  a3malin \
Xoggy3o 1ynd  SipL

X08¥Y3O "H'A oL

EUD)
‘W SY  IWYs

BHL 3Yv 3IsHO
"Head W04 si¥vd 1 FAON

3SYD> XOJAU3ID 3I4qIW ;
3HL St SIHL

.IlIlIIIIiIII
14YHS  LNdANO

(nmons)  3sY
'XOgUYIO "R

v ON@!\JE ON LYVYd .. . . } . .. | . | J

L600¥S LNIHd3INTE VIOS3INNIN




ITEM PART NO.

OONOOUPUN -

&)

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

PRAIRIE GEAR BOX

(1 TO 1 RATIO) DUAL SPINNER

AG400 10O AGXTO

S350A
98377
11106
11105
11096
11095
11098
10659
10658
11099
11103
95283
95284
11091
11092B
11101
95285
95265
50232
50144
95287
95286
98376
98378
98379
98380
98381
983582

REF. DRAWING M—-C—-820

DESCRIPTION

PRAIRIE GEARBOX COMPLETE
CASE

PIPE PLUG, VENTED
PIPE PLUG

BEARING CUP

BEARING CONE

GEAR

BEARING CUP

BEARING CONE

SEAL

GASKET, .005

GASKET, .020

GASKET, .0075

CAP

SHAFT

KEY

RETAINING RING

SHAFT

CAP SCREW, 5/16—18NC X 1
LOCKWASHER, 5/16
CAP

RETAINING RING
COVER, ADAPTER
SHAFT, THRU

SHAFT, INPUT
HOUSING, CONNECTING
COUPLING

T—VENT

%
0

o0

MC820LST

D)
=3

—‘l\)—‘—‘—-‘l\)(NN%%NOW(DI\)(N'\J’OW)\ILOLOOW(N(NO)I\)LN



0g 8NH ‘AQO8 NIVW HOLIH 1033¥3d
3HL OL dvamvda HOVLLY
SHYEMYHQ ,3dAL SIAITD,

oL
s — ¥, SIN3NOJWOD (06 _W3L1)

m.u : €8 HLM SHOLOVML ¥Od z6
@. S z8 \
¥6 16
> \___\DQUV 99 \ i
cr % N7, 8SZL 'N'S HLIM ONILYVLS ~ 06
Ne) A1BW3SSY HOLIH 1034¥3d 7D
7% (Z \
|~ — 68
89 ; =
oL ; 5 —— 6
) -
N v
£
HOLIH 103443d ¥04
LS 2 T10d 394nS 114 10N S300
/._ "AINO 1dvd Hivd3ay
||1|illi\|ii..ll. B
¥S _— £
s 2

o1

AN

d¥TI0D ONIHvV3E
Woud B8/ |1
Iy 31v001

“ame NOOVM 0L XOV/0089V



AG800LSA

AG800/AGX10 WAGON PARTS LIST —

PRODUCTION YEARS 1982 TO PRESENT

ITEM PART NO. DESCRIPTION QTY. [TEM PART NO. DESCRIPTION QTY.
1 47009406 MAIN FRAME 1 66 18458400 LOCKNUT, CTR 3/4—10NC ZP 16
2 47009511 SOLID POLE ASSEMBLY (1 1/4 DIA HOLES) 1 67 47009311 STUB AXLE, STANDARD TRACK 4
STARTING 1982 PROD., ENDING S.N. 1257 47109311 STUB AXLE, 80" TO 88" TRACK OPT.
OR FOR PERFECT HITCH (2001 PROD) STARTING S.N. 1258 [TEMS 68 TO 72 SEE "BRAKE PACKAGE
47009692 SOLID POLE ASSEMBLY 1 73%* 47005041 WHEEL BOLT, 9/16—18NF. 32
FOR SURGE POLE, SEE BRAKE PACKAGE LIST 74 47005040 WHEEL NUT, 9/16—18NF. 32
3 47009523 HITCH ASSEMBLY for 47009511 1 75 47009712 HUB COMPLETE, 4
STARTING 1982 PROD., ENDING S.N. 1257 INCLUDES ITEMS 76, 78 THRU 81 AND ITEM 85
4 47001676 HITCH PIN, 1 1/4 X 5 1/4 1 76 47005712 HUB WITH CUPS, ITEMS 77 & 78 4
5 18561030 COTIER PIN, 1/4 X 2 2 77 47005372 BEARING CUP, INNER 4
6 18057930 BOLT, 5/8—11NC. X 2 8 78 47005272 BEARING CUP, OUTER 4
7 18891600 LOCKWASHER. 5/8 8 79 (SEE NOTE) GREASE SEAL 4
8 1B417900 HEX. NUT, 5/8-11NC 8 80 47005378 BEARING CONE, INNER 4
9 70924 JACK COMPLETE, (FINISH PAINTED) 1 81 47005279 BEARING CONE, OUTER 4
82 18000017 SPINDLE WASHER, 1 X 3/16 4
83 18489100 SLOTTED NUT, 1—14NF 4
84 18560830 COTTER PIN, 3/16 X 1 1/2 4
85 47005917 DUST CAP 4
10 01041 PTO SHAFT, COMPLETE 1 86 47005816 WHEEL RIM, 11C X 16.1 %8 ON 8) 4
11 18056836 BOLT, 3/8—16NC. X 2 3/4 1 47006023 WHEEL RIM, 22.5 X 8.25 (8 ON 8) OPT.
12 18459200 HEX. NUT {NYLOK) 3/8-—16NC. 1 87 20120012 VALVE STEM 4
13 47009315 PTO STAND 1 88 32297 TIRE, 16.5 X 16.1 (10 PLY) 4
14 47007146 PTO PIN ASSEMBLY 1 179306 TIRE, 11 X 22.5 (NYLON TRANSPORT) OPT.
15 47002307 PTO SHIELD 1
15A 41859 9/16 CLAMP, .343 HOLE 2 47005805 BRAKE PACKAGE COMPLETE 1
158 18706422 SCREW MACH SL TR 5/16 X 1 SS8.2 2 47015050 "DICO” SURGE POLE for PERFECT HITCH (CURRENT)
15C 18476350 HEX. NUT, 5/18—18NC. SS.2 FROM 2005 PROD. S.N. 1404 TO PRESENT 1
16 03258 JACK SHAFT, 1 X 22 3/4 1
17 OMITTED OR 47009648 PULL HEAD WITH 1 DIA. HOLES
18 47006359 SQUARE KEY, 1/4 X 3 1 REPAIR PART ONLY FOR SURGE POLE WITH "DiCO”
19 47001785 SPACER, BEARING BLOCK 1 ACTUATOR UP TO 1998 PROD. ENDING S.N. 1183
20 05239 PILLOW BLOCK, W/ ROLLER BEARING 2 OR 47009649 SURGE POLE W/ "DEMCO" ACTUATOR 1
21 18051628 BOLT, 3/8—16NC. X 1 3/4 4 AND PULL HEAD WITH 1 1/4 DIA. HOLES — NOW IS "DICO”
22 18811200 FLATWASHER, 3/8 4 FROM 1998 PROD. STARTING (S.N. 1184 THRU 1403)
23 18496800 FLANGE NUT, 3/8—16NC. 4 OR 47009691 SURGE POLE W/"DEMCOQ" ACTUATOR FOR
24 18056822 BOLT, 3/8—1BNC. X 1 5 PERFECT HITCH, FROM 2001 SN 1258-1403 (OBSOLETE)
25 18811200 FLATWASHER, 3/8 5 =
26 18496800 FLANGE NUT, 3/8—16NC. 5 STD | 88
27 10093 PULLEY, 7.4 PITCH DIA, 2 68 47005650 BRAKE DRUM, (13" 4 4
28 18767450 SQ. HD. SET SCREW, 5/16-18NC. X 3/4 4 69 47005652 BRAKE CLUSTER, LH. (13" 2 2
29 31208 BELT, B43 (46" OUTSIDE) 2 47005651 BRAKE CLUSTER, RH. (13" 2 2
30 71403 PULLEY, FLAT IDLER 2 70 18057522 BOLT, 1/2-20NF. X 1 16| 16
31 47001799 SPACER, PULLEY — 3/4 LONG 1 71 18891400 LOCKWASHER, 1/2 16| 16
32 47001799 SPACER, PULLEY — 3/4 LONG 1 72 18437500 HEX. NUT, 1/2—20NF. 16| 16
33 18057450 BOLT, 1/2-13NC. X 4 1/2 1 47005663 HOSE BRACKET 4 4
34 18811400 FLATWASHER, 1/2 2 47005664 HOSE CLIP 5 5
35 18891400 LOCKWASHER, 1/2 1 47005666 LINE CLIP 20| 20
36 18417400 HEX., NUT, 1/2—13NC. 1 18721018 SCREW, #10 X 1/2, SELF-TAP 20| 20
37 47009235 SHIELD, PULLEY 1 18721019 SCREW, 1/4 X 3/4 SELF-TAP 4 4
38 18560722 COTTER PIN, 5/32 X 1 1 47005680 TEE, F X F X M 1 1
39 10328 PULLEY, 5.4 PITCH DIA. 2 47005685 UNION TEE 2 2
40 18767450 SQ. HD. SET SCREW, 3/16~1BNC. X 3/4 4 47005660 UNION 2 6
41 47006631 SHIM (.075) FOR PILLOW BLOCK 0-4 47005665 BRAKE HOSE X 18" 1 1
47006632 SHIM (.250) FOR PILLOW BLOCK 0—4 47005667 BRAKE HOSE X 25" 4 4
42 47006359 SQUARE KEY, "1/4 X 3 1 47005682 TUBE, BRAKE LINE X 4" 2 6
43 05239 PILLOW BLOCK, W/ ROLLER BEARING 4 47005692 TUBE, BRAKE LINE X 20" 2 2
10499 (OPTIONAL FOR REPAIRS) - - - -
WOOD BEARING PILLOW BLOCK 47005695 TUBE, BRAKE LINE X 517 2 2
44 18056826 BOLT, 3/8—16NC. X 1 1/2 8 47005688 TUBE, BRAKE LINE X 60" 2 2
45 18496800 FLANGE NUT, 3/8—16NC. 8
46 47006239 DRIVE SHAFT, 1 X 118 1 PERFECT HITCH, STARTING S.N. 1258
47 47006639 SPINNER SHAFT, 1” DIA. 1 89 omitted
48 01340 U—JOINT COUPLING 2 90 PPi—301V3 PERFECT HITCH, 1
49 47006519 SQUARE KEY, 1/4 X 1 1/2 LG. 3 91 PPi—206VR PERFECT HITCH CLEVIS 1
50 47005625 SPRING ASSEMBLY, INCLUDES 4 WITH | INCH ROUND HOLE, (STANDARD)
BUSHING ITEM 52A (2 EACH) PPi—208VR PERFECT HITCH CLEVIS
51 47009152 EQUALIZER, INCLUDES 2 WITH 1 1/4” OBROUND HOLE, (OPTIONAL)
BUSHING ITEM 52 (3 EACH) 92 18058452 BOLT, 3/4-10NC. X 5, GR. 8 1
52 47001529 BRONZE BUSHING,(EQUALIZER) 6 93 18458452 LOCKNUT, 3/4—10NC. GR. 8 1
52A 47001529S SPLIT BUSHING,(SPRINGS) 8 94 600182 HITCH PIN, 1 X 6 2
53 47001528 SPRING BOLT, 1"—8NC. X 5 14
54 18901805 GREASE ZERK, STRAIGHT 14
55 18449000 JAM NUT, 1—8NC. 14 95 - - -
56 47001497 HANGER STRAP, INSIDE (TAPPED) 4 96 - - =
57 47001496 HANGER STRAP, OUTSIDE 4
58 47002308 TOP SPRING PLATE 4 97 = = =
59 47001804 U—BOLT, 3/4—10NC. 8 98 - = =
60 18891800 LOCKWASHER, 3/4 16
61 18418400 HEX. NUT, 3/4—10NC. 16
62 47009107 AXLE, TOP ASSEMBLY 2
63 47009106 AXLE, BOTTOM ASSEMBLY 2 99 47009624 LINE SHAFT SHIELD OPT,
64 47002309 U—BOLT, 3/4—10NC. 8 100 18590091 PIN (#207 HAIRPIN TYPE) 1
1

65 18811800 FLATWASHER, 3/4

NOTE:
IF YOUR HUB IS SMOOTH W/ A GREASE ZERK, ORDER GREASE SEAL P/N: 906481
IF YOUR HUB HAS RIBS AND NO GREASE ZERK, ORDER GREASE SEAL P/N:47005017

P /N: 47005805 ALSO CONTAINS P/N: 71954 WHEEL STUDS QTY 32 (NOT SHOWN)

52

(o]

FRAME W/ BRAKES P/N: 48000001 INCLUDES ITEMS 1, 6—9, 13-26, 37-38, 42-67, 75, 90-94, & 100 + BRAKE PACKAGE 47005805 (INCLUDES POLE 47015050)

FRAME W/O BRAKES P/N: 48000031 INCLUDES ITEMS 1, 6-9, 13-26, 37-38, 42-67, 75, 90-94, & 100 + SOLID POLE 47009692



00L# W3L

& _!"_

d13m 10ds

YIGNVO/MOL ¥IJO¥d 3¥NSNI OL

dn O9NIOY4 Q3TIVISNI 38 ISNN SIHL
(NMOHS SV) ¥38WYO 3LVOIONI OL JTIXV
anls 3JHL 40 d0l JHL NO @T13Im 10dS V
S| 3¥3IHL ‘001 W3LI ANV £9 W3L NO

*xINVLIYOdA e

Lof WAL

SHY3Z LHOIVULS

SS300V NN 3SYI™O MOTIV OL
(S3ov1d ¥) "3dAL 33¥93A 06
39 ISNW S1INOVEE ¥IONVH
ONIYHS ¥VIY ANV INOYA

JHL NI S1708 3HL NI SHMY3Z

HLAIM MOVYL HONI 06 WNWIXYW
¥OJ IXv I319n0d

\2/2/L A3y
NOMOOIOV

¥S

\14°

‘99 ANV S9 ‘b9 SW3U

QYVANVLS HUM FIXV anis dAvio ﬁn\

4. SINANOWGD (¥6 WIL)
Ll gg anH *AQOS NIVA HOUH 103443d
+8 FHL OL ¥vAMYYQ HOVLLY

0G|

/%
) -
69 € -
HIQIM SOvdL B QS
%L " oni 88 OL dn vl e
¥04 XV QUVANVLS z : &
<o fy

£8 Syvamvaa ,3dAL SIA3T1D,
HLM SYOLOWYL ¥O04

'N'S HLM ONLLYVLS

OOVM 0099V

9

=
R ¥

S

g
HOLH 103443d y04

J10d 394nS 11J ION S30d
'AINO Lyvd dIvd3y

M)
LO)




AGB00 WAGON PARTS LIST AGG00LSA

PRODUCED FROM FALL 1997 TO PRESENT RV 08/27/24

CONTAINS ITEMS #63 THRU 71

*P /N: 47005805 ALSO CONTAINS P/N: 71954 WHEEL STUDS QTY 32 (NOT SHOWN)
#P /N: 47005860 ALSO CONTAINS P/N: 71954 WHEEL STUDS QTY 16 (NOT SHOWN)

9, 13-26, 37-3B, 42-55, 58A, 58B, 60

ORDER GREASE SEAL P/N:47005017

CONTAINS ITEMS #64 THRU 66 & 99 THRU 109

ITEM PART NO. DESCRIPTION QTY., [TEM PART NO.  DESCRIPTION Qry.
1 47009186 MAIN FRAME 1 65 47006518 U—BOLT 35(4—10Nc. 4
2 47009510 SOLID POLE ASSEMBLY (17DIA HOLES) 1 66 18458400 LOCKNUT, 3/4—10ONC. 8
UP TO 1998 PROD. ENDING S.N. 1298 67 47008658 STUB AXLE, STD. 80",72", 78" WIRK 4 )
47009511 SOLID POLE ASSEMBLY (1 1/4" DL HOLES) 1 47108659 STUB AXLE, 70" 80" 88" WTRACK OPT. =
FROM 1998 PROD. STARTING S.N. 1299 68 18057954 BOLT, 5/8—11NC. X 5 4 <
OR FOR PERFECT HITCH (2001 PROD) STARTING S.N. 1504 69 18811600 FLATWASHER, 5/8 8 W
47009692 SOLID POLE ASSEMBLY (PRFCT HTCH) 1 70 18891600 LOCKWASHER, 5/8 4 g
2 SURGE POLE, SEE BRAKE PACKAGE LIST 71 18417900 HEX. NUT 5/8—11NC. 4 =
3 47009285 HITCH ASSEMBLY FOR 47009510 1 ITEMS 72 TO 76 SEE "BRAKE PACKAGE" u
UP TO 1998 PROD. ENDING S.N. 1298 77+ 47005041 WHEEL BOLT, 9/16—18NF. 32 2
4 47001319 HITCH PIN, 1 X 5 5/8 1 78 47005040 WHEEL NUT, 9/16—18NF. 32 Z
5 18561026 COTTER PIN, 1/4 X 1 1/2 2 79 47009712 HUB COMPLETE, 4
3 47009523 HITCH ASSEMBLY FOR 47009511 1 INCLUDES ITEMS 80, 83 THRU 85 AND ITEM 89 38
FROM 1998 PROD. STARTING S.N. 1299 80 47005712 HUB WITH CUPS, 81 AND 82 4 2
ENDING S.N. 1503 81 47005372 BEARING CUP, INNER 4 -4
4 47001676 HITCH PIN, 1 1/4 X 5 1/4 1 82 47005272 BEARING CUP, OUTER 4 ko
5 18561030 COTTER PIN, 1/4 X 2 2 83 (SEE NOTE) GREASE SEAL 4 5
6 18057930 BOLT, 5/B—11NC. X 2 8 84 47005378 BEARING CONE, INNER 4 3
7 18891600 LOCKWASHER. 5/8 8 85 47005279 BEARING CONE, OUTER 4 S
8 18417900 HEX. NUT, 5/B—11NC 8 86 18000017 SPINDLE WASHER, t X 3/16 4 @
9 70924 JACK COMPLETE, (FINISH PAINTED) 1 87 18489100 SLOTTED NUT, 1—14NF 4 =
88 18560830 COTTER PIN, 3/16 X 1 1/2 4 =z
89 47005917 DUST CAP 4 i
90 47005816 WHEEL RIM, 11C X 6.1 (8 ON 8) 4
47001016 WHEEL RIM, 10 X 16 (8 ON 8) OPT.
10 01041 PTO SHAFT, COMPLETE 1 47006023 WHEEL RIM, 22.5 X 8.25 (8 ON 8) OPT.
11 18056836 BOLT, 3/8—16NC. X 2 3/4 1 91 20120012 VALVE STEM
12 18459200 HEX. NUT (NYLOK) 3/8—16NC. 1 92 20121416 TIRE, 14L X 16.1 (B) PLY 4
13 47009315 PTQ STAND 1 30459 TIRE, 16.5 X 16.1 (8) PLY OPT.
14 18590091 HAIRPIN BRIDGE #7 .091 X 2 3/8 1 339490 TIRE, 12L X 16 (12) PLY OPT.
15 47002307 PTO SHIELD 1 179806 TIRE, 11L X 22.5 (NYLON TRANSPORT) OPT.
15A 41859 9/16 CLAMP, .343 HOLE 2
158 18706422 BOLT, 5/16—16NC. X 1 S.S. 2 OPTIONAL BRAKE PACKAGES
15C 18476350 HEX. NUT, 5/16—16NC. S.S. 2 47005860 2 WHEEL BRAKE PACKAGE COMPLETE
16 03258 JACK SHAFT, 1 X 22 3/4 1 47005805 4 WHEEL BRAKE PACKAGE COMPLETE
17  OMITTED 2 | 47015050 "DICO" SURGE POLE for PERFECT HITCH (CURRENT)
18 47006359 SQUARE KEY, 1/4 X 3 1 (FROM 2005 PROD. STARTING S.N. 1848 AND UP)
19 47001785 SPACER, BEARING BLOCK 1
20 05239 PILLOW BLOCK, W/ ROLLER BEARING 2 OR 47009648 PULL HEAD WITH 1 DIA HOLES
21 18051628 BOLT, 3/8—1BNC. X 1 3/4 4 REPAIR PART ONLY FOR SURGE POLE WITH “DICO”
22 18811200 FLATWASHER, 3/8 4 ACTUATOR UP TO 1998 PROD. ENDING S.N. 1298
23 18496800 FLANGE NUT, 3/8—16NC. 4 OR 47009649 SURGE POLE REPLACEMENT DEMCO (now DICO)
24 18056822 BOLT, 3/8—16NC. X 1 5 AND PULL HEAD WITH 1 1/4 DIA. HOLES
25 18811200 FLATWASHER, 3/8 5 FROM 1998 PROD. STARTING S.N. 1299
26 18496800 FLANGE NUT, 3/8—16NC. 5 OR 47009691 SURGE POLE FOR PERFECT HITCH
27 10093 PULLEY, 7.4 PITCH DIA. 2 FROM 2001 PROD. STARTING S.N.1504 THRU 1845 (OBSOLETE)
28 18767450 SQ. HD. SET SCREW, 5/16-18NC. X 3/4 4 Fovey
29 31208 BELT, B43 (46" OUTSIDE) 2 s [PwHL[4WHL| ea”
30 71403 PULLEY, FLAT IDLER 2 72 |47005650 BRAKE DRUM, (13" 2 | 4
31 47001799 SPACER, PULLEY — 3/4 LONG 1 73 |47005652 BRAKE CLUSTER(, L.I-)I. 13" 1 2 | 2
32 47001799  SPACER, PULLEY — 3/4 LONG 1 47005651 BRAKE CLUSTER, R.H. (13" 1 2 | 2
33 18057450 BOLT, 1/2-13NC. X 4 1/2 1 74 |18057522 BOLT, 1/2—20NF. X 1 8 a | 16
34 18811400 FLATWASHER, 1/2 2 75 |18891400 LOCKWASHER, 1/2 8| 8|16
35 18891400 LOCKWASHER, 1/2 ! 76 |18437500 HEX. NUT, 1/2-20NF. 8 | 8|16
36 18417400 HEX. NUT, 1/2—13NC. 1 47005663 HOSE BRACKET 3 5 5
37 47009235 SHIELD, PULLEY 1 47005664 HOSE CLIP 3 5 5
38 18560722 COTTER PIN, 5/32 X 1 1 47005666 LINE CLIP 8 8 15
39 10328 PULLEY, 5.4 PITCH DIA. 2 18721018 SCREW, #10 X 3/4, SELF—TAP 8 | 15| 15
40 18767450 SQ. HD. SET SCREW, 5/16-18NC. X 3/4 4 18721019 SCREW, 1/4 X 1/2 3 5 5
41 47006631 SHIM (.075) FOR PILLOW BLOCK 0—4 47005685 UNION 'TEE 1 2 2
47006632 SHIM (.250) FOR PILLOW BLOCK 0-4 47005660 UNION 2 2 5
42 47006359 SQUARE KEY, "1/4 X 3 1 47005665 BRAKE HOSE X 18" - 1 1
43 05239 PILLOW BLOCK, W/ ROLLER BEARING 4 47005667 BRAKE HOSE X 25" 2 4 4
10499 (OPTIONAL FOR REPAIRS) 47005686 TUBE, BRAKE LINE X 8" 2 | —| —
WOOD BEARING PILLOW BLOCK 47005692 TUBE, BRAKE LINE X 20" 1 1] 1
44 18056826 BOLT, 3/8—16NC. X 1 1/2 8 47005687 TUBE, BRAKE LINE X 30” 1 1] 1
45 18496800 FLANGE NUT, 3/8—16NC. 8 47005695 TUBE, BRAKE LINE X 51" 1 1 1
46 47006239  DRIVE SHAFT, 1 X 118 1 47005688 TUBE, BRAKE LINE X 60" 1] 21 2
47 47006639 SPINNER SHAFT, 1” DIA. 1 47005680 TEE, F X F X M — | 3 1
48 01340 U—JOINT COUPLING 2 47005682 TUBE, BRAKE LINE X 4" —1 41 8
49 47006519 SQUARE KEY, 1/4 X 1 1/2 LG. 3 il
50 47002080 SPRING ASSEMBLY, INCLUDES 4 PERFECT HITCH, STARTING S.N. 1504
BUSHING ITEM 52A (2 EACH) 93 Pi—301V3C PERFECT HITCH ASSEMBLY 1
51 47007108 EQUALIZER, INCLUDES 2 INCLUDES ITEMS 93 TO 97
BUSHING ITEM 52 (3 EACH) 94 PPi—301v3 PERFECT HITCH 1
52 47001331 BRONZE BUSHING,(EQUALIZERS) 6 95 PPi—206VR PERFECT HITCH CLEVIS 1 I
52A 47001331S SPULT BUSHING, (SPRINGS) 8 WITH | INCH ROUND HOLE, (STANDARD) j
53 47007145 SPRING BOLT, 1—8NC. X 3.88 6 PPi—208VR PERFECT HITCH CLEVIS <
54 18901805 GREASE ZERK, STRAIGHT(UP TO 2016)2 WITH 1 1/4" OBROUND HOLE, (OPTIONAL) ]
(2017 AND NEWER) 10 96 18058452 BOLT, 3/4—10NC. X 5, GR. 8 1 =)
54A 18901806 90° GREASE ZERK 4 97 18458452 LOCKNUT, 3/4—10NC. GR. 8 1] =
55 18449000 JAM NUT, 1-8NC. 6 98 600182 HITCH PIN, 1 X 6 2 3
56 44101152 U—BOLT, 1/2—13NC. 8 2
57 18457650 HEX. LOCKNUT, 1/2—13NC. 16 AXLE ASSEMBLY FOR 90 INCH (MAX.) TRACK WIDTH
58 47001293 HANGER STRAP (UP TO 2016) 8 99 47009759 OUTER AXLE (DOUBLE TUBE) 2 =]
2017 AND NEWER 100 47000826 STUB AXLE (WITH 16L TIRES A 62" 4 2
58A 47003492 OUTSIDE HANGER STRAP 4 WHEELTRACK IS THE MINIMUM SETTING) =<
588 47003493 INSIDE HANGAR STRAP (TAPPED) 4 101 47009769 SPRING CLAMP PLATE 4 .
59 47001318 STEEL INSERT (UP TO 2016) 8 102 18057450 BOLT, 1/2—13NC. X 4 1/2 16 2
(2017 AND NEWER) 0 103 18891400 LOCKWASHER, 1/2 16 3
60 18057942 BOLT, 5/8NC X 3 3/4(UP TO 2016)8 104 18417400 HEX. NUT, 1/2—13NC. 16 S
47003491 SPRING HANGER BOLT 1-8 X 3.56 '8 105 18057954 BOLT, 5/8-11NC. X 5 4 @
(2017 AND NEWER) 106 18811600 FLATWASHER, 5/8 8 v
61 OMITTED 107 18891600 LOCKWASHER, 5/8 4 z
62 18457900 LOCKNUT, 5/8—11NC. (UP TO 2016) 8 108 18417900 HEX. NUT, 5/8—11NC 4 P
18449000 JAM NUT 1-8 NC (2017 AND NEWERB 109 47009835 SHAFT, GND WHL DRV, (SPECIAL) i
63 47008653 OUTER AXLE 2 110 47009624 LINE SHAFT SHIELD OPT.
64 47009404 CLAMP PLATE 4

o4

IF YOUR HUB IS SMOOTH W/ A GREASE ZERK, ORDER GREASE SEAL P/N: 906481

IF YOUR HUB HAS RIBS AND NO GREASE ZERK,
P/N: 46000001 FRAME ASSEMBLY CONTAINS [TEMS 1,

NOTE:



AGS00WGN

AGS500 WAGON

REV 01/08/19

MAXIMUM 80 INCH TRACK WIDTH

DOUBLE AXLE FOR

@@”/”’f o 80 OR 80A
@(/i%::/,az
n_—__%,/fkghﬂm .

86 88

12
< &
0 ﬂz
2|0
Iia
>
o
0 O
> >
-E:'zo 5._._.0
=m EZz8
s EZ
ME =
Q(ﬁ Ne '_<
T Fwe=
T
eE 'Gﬁéﬁ
T= EngE
52 En T
8E e B 9
wi OO XL
& L =
wie R\ b
o l:ml—
4 Foed) Ta S

]
)
4
/. ©
(o]
4 &
|
o -
G -=2
& A \
O
2
a5e
z0=
=
2t 2 % 8 8
=L [ o
oo
ey
<0
Ho&
[4=1rd

55



ITEM PART NO.
1 47009186
2 47009510

AG500 WAGON PARTS LIST

PRODUCTION YEARS 1983 TO PRESENT

DESCRIPTION

MAIN FRAME
SOLID POLE ASSEMBLY (1 DIA HOLES) 1

UP TO 1998 PROD. ENDING S.N

47008511

SOLD POLE ASSEMBLY (1 1/4 DIA HOLES) 1

FROM 1998 PROD. STARTING S.N.

1299
OR FOR PERFECT HITCH (2001 PROD) STARTING S.N.1316

47009682 SOLID POLE ASSEMBLY (PRFCT HTCH) 1
2 SURGE POLE, SEE BRAKE PACKAGE LIST
3 47009285 HITCH ASSEMBLY FOR 47009510 1

UP TO 1998 PROD. ENDING S.N. 1298
4 47001319 HITCH PIN, 1 X 5 5/8
5 18561026 COTTER PIN, 1/4 X 1 1/2 2
3 47009523 HITCH ASSEMBLY FOR 47009511 1

FROM 1998 PROD. STARTING S.N. 1299

ENDING S.N. 1315

4 47001676 HITCH PIN, 1 1/4 X 5 1/4 1
5 18561030 COTTER PIN, 1/4 X 2 2
6 18057930 BOLT, 5/8-11INC. X 2 8
7 18891600 LOCKWASHER. 5/3 8
8 18417900 HEX. NUT, 5/B—11NC 8
9 70924 JACK COMPLETE, (FINISH PAINTED) 1
FOR REPAIR PARTS SEE SEPARATE JACK ILLUSTRATION
10 01041 PTO SHAFT, COMPLETE

11 18056836
12 18458200
13 47009315
14 18590091
15 47002307
41859
18706422
18476350
16 03258

17  OMITTED
18 47006359
19 47001785

20 05239
21 18051628
22 18811200
23 18496800
24 18056822
25 18811200
26 18496800
27 10093
28 18767450
29 31208
30 71403

31 47001799
32 47001799

33 18057450
34 18811400
35 18891400

36 18417400
37 47009235

38 18560722

39 10328

40 18767450

41 47006631
47006632

42 47006359

43 05239
10499

44 18056826

45 18496800

46 47006239
47 47006639
48 01340

49 47006360
50 47002080

51 47009078
47007108

52 47001331
470013318
53 47007145

18901805

18901806
55 18448000
56 47006863
57 18891400
18417400
58 47001293

47003492
47003493
59 47001318

60 18057946
18057942
47003491

61 18891600
€2 18457900
18417900
18449000

BOLT, 3/8-18NC, X 2 3/4

HEX. NUT {NYLOK) 3/8-16NC.
PTO STAND

HAIRPIN BRIDGE #7 .091 X 2 3/8
PTO SHIELD

9/16 CLAMP, .343 HOLE
BOLT, 5/16—18BNC, X 1
HEX. NUT, 5/16—16NC.
JACK SHAFT, 1 X 22 3/4

SQUARE KEY, 1/4 X 3

SPACER, BEARING BLOCK

PILLOW 'BLOCK, W/ ROLLER BEARING
BOLT, 3/8-16NC. X 1 3/4
FLATWASHER, 3/8

FLANGE MUT, 3/8—16NC.

8OLT, 3/8-16NC. X 1

FLATWASHER, 3/8

FLANGE NUT, 3/8—16NC.

PULLEY, 7.4’ PITCH DIA.

SQ. HD. SET SCREW, 5/16-18NC. X 3/4
BELT, B43 (46" QUTSIDE)

PULLEY, FLAT IDLER

SPACER, PULLEY — 3/4 LONG
SPACER, PULLEY — 3/4 LONG
BOLT, 1/2-13NC. X 4 1/2
FLATWASHER, 1/2

LOCKWASHER, 1/2

HEX, NUT, 1/2—13NC.

SHIELD, PULLEY

COTTER PIN, 5/32 X 1

PULLEY, 5.4 PITCH DIA.

SQ. HD. SET SCREW, 5/16-18NC. X 3/4 4

ww

win
Iy IR

NaSm s N2 NNAENNOO A BN ==

SHIM (.075) FOR PILLOW BLOCK  0-4
SHiM (.250) FOR PILLOW BLOCK  0-4
SQUARE KEY, 1/4 X 3 1

PILLOW BLOCK, W/ ROLLER BEARING 4
(OPTIONAL FOR REPAIRS)
WOOD BEARING PILLOW BLOCK
BOLT, 3/8—16NC. X 1 1/2
FLANGE NUT, 3/8—16NC.
DRIVE SHAFT, 1 X 118
SPINNER SHAFT, 17 DIA.
U—JOINT COUPLING
SQUARE KEY, 1/4 X 1 1/2 LG.
SPRING ASSEMBLY, INCLUDES
BUSHING ITEM S2A (2 EACH)
EQUALIZER, (1983 TO 1992)
INCLUDES BUSHING TEM 524 (3 EACH)
EQUALIZER, (1993 TO PRESE
INCLUDES BUSHING ITEM 52 (3 EACH)
BRONZE BUSHING, (IN EQUALIZERS) s
SPLIT BUSHING, (IN SPRINGS)
SPRING BOLT, 1-8NC. X 3.88
(1993 TO PRESENT) ONLY 6
GREASE ZERK, STRAIGHT(UP TO zmeg
2017 AND NEWER)10
GREASE ZERK 90° (2017 & NEWER) 4
JAM NUT, 1-8NC. (1993—PRESENT) 6
U-BOLT, 1/2—13NC.
LOCKWASHER, 1/2
HEX. NUT, 1/2-13NC.
HANGER STRAP (1983 TO 2016)
2017 AND NEWER
OUTSIDE HANGER STRAP
INSIDE HANGER STRAP (TAPPED) 4
STEEL INSERT, 1983 TO 1992) 14
1993 TO 2018) 8
(2017 AND NEWER) O
BOLT, 5/8-11NC, X 4 Ewas—rsgzj)
BOLT, 5/8—11 X 3 3/4(1993-2016)8
SPRING HAMGER BOLT 1-8 X 3.56 8
(2017 AND NEWER)
LOCKWASHER, 5/8 (1983 TO 1992) 14
LOCKNUT, 5/8—11NC. (1393 TO 20:51 8
14

N a2 —=000

Lo

6
6

+ =

HEX NUT, 5/8—11NC. (1983 T0 1992
JAM NUT, 1-8NC. (2017 AND UP) 8

gm

ITEM

83
64
65
66
67

NN

OR

OR

93
95

96
98

99

100
101
102
103

105
106

108
109
110
111
112
13

PART NO.  DESCRIPTION ar.
47009520 CENTER TUBE 2
47009404 CLAMP PLATE 4
18098462 BOLT, 3/4—10NC. X 6 GR. 8 8
18458400 LOCKNUT, 3/4—10NC. 8
47009403 STUB AXLE, STD 60",72".78" TRACK 4
47109403 STUB AXLE, 70°, BO." 88" TRACK OPT.
18057554 BOLT, 5/8—11NC. X 5 4
18811600 FLATWASHER, 5/8 8
18891600 LOCKWASHER, 5/8 4
18417900 HEX. NUT 5/8—-11NC, 4
(TEMS 72 TO 77 SEE "BRAKE PACKAGE"
47005012  WHEEL BOLT, 9/16—18NF. 24
47009618 HUB COMPLETE, (NO BRAKES) 4
INCLUDES [TEMS 78, 80, 83 THRU 85 AND 89
47009635 HUB COMPLETE, (FOR BRAKES) 4
INCLUDES (TEMS 78, B0A, 83 THRU 85 AND 89
47005618 HUB WITH CUPS, (NO BRAKES) 4
47005635 HUB WITH CUPS, (FOR BRAKES) 4
47005520 BEARING CUP, INNER 4
47005510 BEARING CUP, OUTER 4
47005030 GREASE SEAL, (1988 TO PRESENT) 4
47005030A GREASE SEAL, (1983 TO 1387) 4
OLDER SEALS ARE .050 UNDERSIZE
47005580 BEARING CONE, INNER 4
47005548 BEARING CONE, OUTER 4
18000017 SPINDLE WASHER, 1 X 3/16 4
18489100 SLOTTED NUT, 1—14NF 4
18560828 COTTER PIN, 3/16 X 1 1/2 4
47005515 DUST CAP 4
47005809 WHEEL RIM, 10 X 15 4
47005819 WHEEL RIM, 11C X 16.1 OPT.
47005817 WHEEL RIM, W7B X 20 OPT.
20120012 VALVE STEM 4
20121215 TIRE, 12L X 15 (10) LY 4
20121416 TRE, 14L X 16.1 (8) PLY OPT.
30459 TIRE, 16.5 X 16.1 (8) PLY OPT.
20090020 TIRE, 900 X 20 (TRUCK TIRE) OPT.
OPTIONAL BRAKE PACKAGES
47005850 2 WHL BRAKE PACKAGE COMPLETE OPT
47005854 4 WHL BRAKE PACKAGE COMPLETE OPT
47015050 "DICO” SURGE POLE for PERFECT HITCH (CURRENT)

FROM 2005 PROD. STARTING S.N.
47009648

AGS00LSA

REV 08/27/24

1549 TO PRESENT
PULL HEAD WITH 1 DIA. HOLES

1
REPAIR PART ONLY FOR SURGE POLE WITH "DICO”

ACTUATOR UP TO 1998 PROD. ENDING S.
FROM 1998 PROD. STARTING S.N. 1289
47009649

N.1298

SURGE POLE FOR PERFECT HITCH 1

FROM 2001 PROD. STARTING SN 1316 (ENDING 1548

AND PULL HEAD WITH 1 " " OLES 6 LACEMEN T IS DICO)
47008691 SURGE FOLE W/' DEMCO ACTUATOR (OBSOLETE)
(BRAKES[2WHL J4WHL]
47005759 BRAKE DRUM, 127 2 4
47005758 BRAKE CLUSTER LH. (12" 1 2
47005757 BRAKE CLUSTER R.H. (12 1 2
18056820 HOLT, 3/8—24NF. X 1 8 16
18891200 LOCKWASHER, 3/8 8 16
18436700 HEX. NUT, 3/8—24NF. 8 16
18057522 BOLT, 1/2—20NF. X 1 12 24
47005663 HOSE BRACKET 3 5
47005664 HOSE CLP 3 5
47005666 LINE CLIP 8 S
18721018 SCREW, #10 X 3/4, SELF-TAP 3 14
18721019 SCREW, 1/4 X 1/2 THRD-CUTTING 3 5
47005680 TEE, F X F X M 1 2
47005660 UNION 2 2
47005665 BRAKE HOSE X 18" 1 1
47005667 BRAKE HOSE X 25" 2 4
47005682 TUBE, BRAKE LINE X 4 3 )
47005687 TUBE, BRAKE LINE X 30" 1 1
47005695 TUBE, BRAKE LINE X 51" 1 1
47005688 TUBE, BRAKE LINE X 60" 1 2
OMITTED
PPi—301v3 PERFECT HITCH ]
PPi—206VR PERFECT HITCH CLEVIS 1

WITH | INCH ROUND HOLE, (STANDARD)

P/N: 45006078 AG500 SINGLE TUBE AXLE|

PPi—208VR PERFECT HITCH CLEVIS

WITH 1 1/4" OBROUND HOLE, (OPTIONAL)

18058452 BOLT, 3/4—10NC. X 5, GR. 8 1
18458452 LOCKNUT, 3/4—10NC. GR. 8 1
600182 HITCH PIN, 1 X 6

AXLE ASSEMBLY FOR 90 INCH (MAX) TRACK WIDTH
47009759 OUTER AXLE, (DOUBLE TUBE) 2
47009765 STUB AXLE 4
47009769 SPRING CLAMP PLATE 4
18057450 BOLT, 1/2=13NC. X 4 1/2 16
18891400 LOCKWASHER, 1/2 16
18417400 HEX. NUT, 1/2—13NC. 16
18057954 BOLT, 5/8—-1INC. X 5 4
18811600 FLATWASHER, 5/8 8
18891600 LOCKWASHER, 5/8 4
18417900 HEX. NUT, 5/8~11NC. 4
47009835 SHAFT, GND WHL DRV. (SPECIAL) 1
47006518 U-E.OLT 3/4—=10NC. 4
47009404 CLAMP PLATE 4
18458400 LOCKNUT, 3/4—10NC. 8
47009624 LINE SHAFT SHIELD OPT.

ICONTAINS ITEMS #63 THRU 71

*p/N: 47005805 ALSO CONTAINS P/N: 71954 WHEEL STUDS QTY 32 (NOT SHOWN)
*+p /N: 47005860 ALSO CONTAINS P/N: 71954 WHEEL STUDS QTY 16 (NOT SHOWN)

|

P/N: 46000001 FRAME ASSEMBLY CONTAINS ITEMS 1, 9, 13—26, 37-38, 42--55, 58A, 58B, 60

P/N: 45006090 AG500 DUAL TUBE AXLE

|CONTAJNS ITEMS #99 THRU 112




(2 waw)

"AT0B NiVW HOLH 103443d
SIN3NOJWOD SHL OL MVEMVHA HOVLIY b
SUVBMYYA 3dAL SIAITO, nvo

HLIM SHOLOWML ¥04 \\;

"NOLLYIOY LJvHS
3HL SV NOLDRIO
3NVS 3HL NO PGEHL

Vamom  IXV NIHOSN NOOVM O0GOV



ITEM PART NO.

ON OUBPUON=

10
11
12

AG500 WAGON PARTS LIST

WITH HENSCHEN AXLE

DESCRIPTION

47014186
47009692

MAIN FRAME

SOLID POLE ASSEMBLY (MOD. HEAD) 1

SURGE POLE, SEE BRAKE PACKAGE LIST

18057930
18891600
18417900
Pi—301V3C

PPi—301V3
PPi—206VR
WITH | INCH
PPi—208VR

BOLT, 5/8-11NC. X 2
LOCKWASHER. 5/8

HEX. NUT, 5/8—11NC
PERFECT HITCH ASSEMBLY
INCLUDES ITEMS 6 TO 10
PERFECT HITCH

PERFECT HITCH CLEVIS
ROUND HOLE, (STANDARD)
PERFECT HITCH CLEVIS

WITH 1 1/4" OBROUND HOLE, (OPTIONAL)

18058452
18458452
600182
70924

47009315
47007146
47002307
03258
OMITTED
47006359
47001785
05239
18056828
18811200
18496800
18056822
18811200
18496800
10093
18767450
31208
71403
47001799
47001799
18057450
18811400
18891400
18417400
47009235
18560722
10328
18767450
47006631
47006632
47006359
05239
10499

BOLT, 3/4—10NC. X 5, GR. 8
LOCKNUT, 3/4—-10NC. GR. 8
HITCH PIN, 1 X 6

JACK COMPLETE, (FINISH PAINTED)

PTO STAND

PTO PIN ASSEMBLY

PTO SHIELD

JACK SHAFT, 1 X 22 3/4

SQUARE KEY, 1/4 X 3
SPACER, BEARING BLOCK

QrY.

PILLOW BLOCK, W/ ROLLER BEARING

BOLT, 3/8—16NC. X 1 3/4
FLATWASHER, 3/8

FLANGE NUT, 3/8—16NC.
BOLT, 3/8—16NC. X 1
FLATWASHER, 3/8

FLANGE NUT, 3/8-16NC.
PULLEY, 7.4 PITCH DIA.

SQ. HD. SET SCREW, 5/16-18NC. X 3/4

BELT, B43 (46" OQUTSIDE)
PULLEY, FLAT IDLER

SPACER, PULLEY — 3/4 LONG
SPACER, PULLEY — 3/4 LONG
BOLT, 1/2—13NC. X 4 1/2
FLATWASHER, 1/2
LOCKWASHER, 1/2

HEX. NUT, 1/2-13NC.
SHIELD, PULLEY

COTTER PIN, 5/32 X 1
PULLEY, 5.4 PITCH DIA.

SQ. HD. SET SCREW, 5/16-18NC. X 3/4

FOR PILLOW BLOCK
FOR PILLOW BLOCK

SHIM .075;
1/4 X 3

SHIM (.250
SQUARE KEY,

0-
0-

PILLOW BLOCK, W/ ROLLER BEARING

(OPTIONAL FOR REPAIRS)
WOOD BEARING PILLOW BLOCK

1

= Q0 0o 00

- N = -

AG500HNLS
REV 06/29/20
TEM PART NO.  DESCRIPTION QrY.
44 18056826 BOLT, 3/8—16NC. X 1 1/2 8
45 18496800 FLANGE NUT, 3/8—16NC. 8
46 47006239 DRIVE SHAFT, 1 X 118 1
47 47006639 SPINNER SHAFT, 1" DIA. 1
48 01340 U—-JOINT COUPLING 2
49 47006360 SQUARE KEY, 1/4 X 1 1/2 16. 3
50 01041 PTO SHAFT, COMPLETE 1
51 18056836 BOLT, 3/8—16NC. X 2 3/4 1
52 18459200 HEX. NUT (NYLOK) 3/8-16NC. 1
53 T5418 HENSCHEN AXLE, §w O HUBS) 2
15420 HENSCHEN AXLE, (WITH 03224 HUBS)
54 18058429 BOLT, 3/4—10NC. X 1 3/4, GR. 5 8
55 18811800 FLAT WASHER, 3/4 B
56 18891800 LOCK WASHER, 3/4 8
57 18418400 HEX. NUT, 3/4—10NC. 8
58 ITEMS 58 TO 63 SEE "BRAKE PACKAGE” 24
64 30545 WHEEL BOLT, 1/2-20 NF X 1 1/2
65 03224 HUB COMPLETE, (F45 STYLE) 4
INCLUDES ITEMS 64, 66, 69 THRU 71 AND ITEM 75
66 03222 HUB WITH CUPS, 67 AND 68 4
67 10239 BEARING CUP, INNER 4
68 10299 BEARING CUP, OUTER 4
69 10240 GREASE SEAL, 4
70 10238 BEARING CONE, INNER 4
71 10298 BEARING CONE, OUTER 4
72 11077 SPINDLE WASHER, 1 X 3/16 4
73 11076 SLOTTED NUT, 1—14NF 4
74 18560828 COTIER PIN, 3/16 X 2 4
75 10241 DUST CAP 4
76 47005809 WHEEL RIM, 10 X 15 4
77 20120012 VALVE STEM 4
78 20121215 TIRE, 12L X 15 (10) PLY 4
79 47009624 LINE SHAFT SHIELD OPT.

OPTIONAL BRAKE PACKAGES

2 47105050
58 47005759
59 47005758

47005757
60 18056820
61 18891200
62 18436700
63 18057522

CONTACT AG SYSTEMS

"DICO” SURGE POLE, SPECIAL
BRAKE DRUM, 12"

BRAKE CLUSTER L.H. %12"
BRAKE CLUSTER R.H. (12"
BOLT, 3/8—24NF. X 1
LOCKWASHER, 3/8

HEX. NUT, 3/8—24NF.
BOLT, 1/2-20NF. X 1



. oo == (02 W3L)
SIN3INOJWOJ 'A008 NIVW HOLH 103443d

09 8NH 3HL OL dvamvyd HOVLLY
SHYEMVEA ,3dAL SIATTD,

HLM S¥OLOVML ¥04

65

L¥0Ol 'N'S HLIM ONILNVLS
A18W3SSY HOLH 1034¥3d

€L 14

HOLIH 1034¥3d
¥04 310d

14 1ON S30d
AINO 1¥vd divd3d

8
\@.
<
L
| 6
ot
14"
gl
g Sl
e vz \‘
1z [oY4 2118

12/s1/10 A

J43AVIIdS 007 OV ¥4 NOOVM ¢ClOv

09



(¢zL1L N/d SI 6% W3L)
v/.—0,L ® 'SS ‘ZG—-8% ‘St—¥¥ 'TH—CC ‘TT—6 ‘G 'L SW3IL SNIVINOD FIXV J1gvISNrav / m JAvYS 00¥OV — 1L10000¥¥ N/d

(o¥1600L% :N/d SI 6% W3L)
¥/—0L #® ‘GG ‘TS—8Y ‘Sh—¥¥ ‘TH—CE 'TT—6 ‘S ‘L SWIL SNIVINOD JIXV d3XId / M INvVdd 00vOY — Z10000%+ N/d

£L10S00L¥:N/d vAS ISVIND HA0HO ‘MY3Z 3ISVIYO ON ANV SAIM SVH 8nH ¥NOA 4
L8¥906 N/d TvAS 3ASYIYO M¥ICHO 'MH3AZ 3SVIMD V /M HLOOWS SI &nH ¥NOA 4

“1dO dT3HS LdvHS 3N SZ8600LY GL
z 9 X | ‘Nid HOLH Z81009 VL
l 8 "¥9 ONOL—%/T 'LNNYOO1 2S¥BSH8L  $L
L 849 6 X ONOL—¥/¢ '1108 7SvBS08l 2L

(TWNOILJO) ‘I10H ONNOHEO ¥/ + HLM
| SIAZ1D HOLIH 1034¥3d  ¥AB0T—!dd
(QYVANVLS) ‘T10H ANNOH HONI | HLIM
L SIAF1O HOLH 103443d dA90Z—'dd £
! HOLlIH 1034434 £AL0S—Idd 0Of
L pepiWwo 69
POl N'S ONILEVLIS ‘HOLH 1934Y3d
z (A1d 01) 191 X §'91 ‘JdIL LB2ZC 89
4 WALS IANIVA  Z100ZL0ZC /9
Z (8 NO 8) 91 X Ll ‘NI TIIHM  918S00L¥ 99
z dvd 1SNd  L16500L% &9
z Z/L L X 91L/€ ‘Nid ¥3LI0D 0£809SBL  +9
4 ANYL—1 ‘INN J3LL0TS  00168¥8L €9
z 91/¢ X L 'dIHSYM FIANIAS LLO00OBL 29
4 d3LNO ‘ANOD ONIMY3IE  6LZS00L¥ L9
z HANN) ‘ANOD ONIMvAE  BLES00L¥ 09
z Iv3S 3Sv3A¥S (JION 33IS) 65
Zz 43LN0 ‘dNO ONIKYIE  2/TS00LY  8S
z HANNI ‘dNO ONRvAE  Z2LES00L%  £S
Z 8S % (S SW3L 'SAND HLM dnH  T1LS00L% 99
G9 OL 96 SWAL S3IANTONI
z ITANOD anH  21LB00LY &S
9l ANBL—91/6 ‘LNN TIIHM  O¥0S00L¥ S
9l ANBL-91/6 ‘1108 133IHM  L¥OS00LY €S
9 ONLL—8/S ‘INN "X3H 006LL%81 ZS
9 B8/S "MIHSYMMIOT 0091688l LS
9 Z/1 L X ONLL—8/S ‘108 926,508l 0S
(31avisnray) A1Gn3assy AIxv lLzLL
M.:N| MOVl ..www ATEN3SSY 3KV LIVLL
L (b= MOval ,09) ATGN3SSY XY OV L600LY  6F
L € X /1 'AIM IWVYNDS 6S£900Lv 8
¥ /¢ X ONgI-91/S ‘MI¥OS 13S 'OH OS  0SPL9/8l L¥
z vId HOLd +'S§ ‘A3TNd 8TEol  9¥
9 ON9L—8/€ ‘INN J9NYI4  00896%81 G¥
9 Z/1 L X CONSL—-B/E ‘1108 97895081 ¥
$=0 Y0079 MOTId H04 Mamm.w WIHS  2£9900/%
$—0 Y0018 MOTIId ¥04 (5£0°) WIHS 1£9900L% ¢F
0078 MOTIId ONI¥v3E dOOM
(S¥ivd3d ¥04 T¥NOILJO) 66401
¢ ONIMYAE ¥3110d /M Y0079 MOTTId 6£250 ¥
4 9NIIINOD LNIOP—N ovsi0 1Y
¢ 91 ¢/ L X v/ ‘A3 3WvNDS 6159004y OF
L Z/1 G X VId ,l ‘L4VHS ¥3INNILS 0661—C 6%
I 96 X VIQ .} ‘LdVYHS 3JANMQ 0861—-C 8¢
ALY NOILdIH0S3d  'ON L[dvd W3l

¥2/L2/80 AM

‘310N

"ONGL—-8/F ‘INN 3ONVIA

8/¢ "MIHSYMLYTS

I X ‘ON9L—8/¢ ‘I70d

I X 2€/8 ‘Nid ¥3L100
A3TINd ‘@13IHS

ONEL=2/1 "LNN “X3H

2/ "HIAHSYMHOOT

2/ "HIHSYMIV14

¥/L ¥ X 'ONEL-2Z/1 ‘1708
9NOT ¥/¢ — AITINd '¥30VdS
ONOT ¥/€ — A37INd ‘H30VdS
43al 114 ‘A3TINd

(Aaisino ,9%) €¥a ‘1139

¥/€ X ONBL-91/6 ‘M3IYOS 13S 'aH ‘DS
vid HOld +°£ ‘A3TINd
0018 ONIMY3IE ‘¥3OVdS
a13IHS Oid

¢ X ¥/1 'AIM IWVNDS

Z/1 9L X | ‘L4WHS Mowr
‘ONGL—8/¢ 'INN JONVIA
8/¢ "MIHSYMIVA

I X "ONgi—-g/¢ ‘ll0o8
(3dAL NidHivH £0Z#) NId
anvlsS old

"ONGL—8/€ 'INN IONVIL
8/€ "MIHSYMIVTL

¥/€ | X "ONgI-8/¢ ‘1104

e NTANN———~ N~ —+—+—+— —

Nttt NN —

0089681 L&
0021188l 9¢
¢Z896081 S¢
¢CL09G8L V¢
areeooLy €€
00¥LL¥8L  C¢
oorlesBsl LE
oo¥ll8BlL Of
0S¥/S08lL 62
66,1004y 8C
6641004y LT

£o¥lL  9¢
80¢Cle S¢
0S¥/9481 ¥¢
£600L ¢€¢
G8L100LY 22
6B¢C—¢ I¢C
65£900LF 0C
d3uinoc 6t

1616004y 8l
00B96%8L LI
oocilsgl 9l
2289¢08lL Sl
16006581 V1
Gle600LY €1
00896¥%81 <l
ooclLigsl Ll
8¢895081 0Ol

ONMVIE H3TI0H /M 2078 MOTIId 65260 6
ON9L-8/C (MOTAN) LNN "X3H 00Z6S¥8lL 8
¥/€ Z X ONgl—-8/¢ ‘1108 9£89S0BL £
3131dN0D ‘14VHS OLd 1010 9
! (Q3LINIVd HSINIH) ‘FLTTANOD Mavr ¥260L S
4 Z X /1 ‘Nid ¥3L102 0019681 ¥
L ¥/L S X ¥/1 | ‘Nid HOLIH 99100/ ¢
¥4 0l 69 SW3L HOLH 1034¥3d, 33s
IN3SFdd OL /0L 'N'S ¥04
9%0l "N'S SNIaN3
ZE0L 'N'S ONILMVLS ‘d0dd 6661 WOMA
I (ST0H vIg,v/1 1) A1BWISSY HOLH  €£2G600L+ ¢
z Z/L L X ¥/1 ‘Nid ¥3LL09  92019S8L ¥+
I 8/G & X L ‘Nid HOLIH 61EL00Ly ¢
10l "N'S ONION3 "a0¥d /661 Ol dn
I (S3T0H 'WIQ ,1) ATGW3ASSY HOLH  S8Z600LF ¢
(LNNOW uz_osz INVES NIV [ AWA
! (3AMa 01d) IWVEL NIVA A TAVARNT
MO NOILdMOSId  "ON 1dvd W3l

d434dv3iddS 00¥OV 04

VY1ST122 19V

1SI

S1dvd NOOVM CC 1OV

o0



SPDRHUB

HUB ASSEMBLIES 12/7/23

6 BOLT HUB
AG500

3
' 8 BOLT HUB
@./‘ AG400, AGB00, AGBOO & AGX10
&) :
5
AG400
8 AG600
Aosoog
9 (AG500) AGX10
6 BOLT 8 BOLT
HUB HUB
ITEM DESCRIPTION PART NO. QTY. PART NO.  QTY.
1 HUB COMPLETE 47009635 1 47009712 1
MFGR. PART NUMBER H635 HD812-5
HUB COMPLETE INCLUDES ITEMS 2 THRU 7 AND 11 THRU 13
2  HUB WITH RACES 47005635 1 47005712 1
3 INNER BEARING RACE 47005520 1 47005372 1
4  QUTER BEARING RACE 47005510 1 47005272 1
5  OQUTER BEARING CONE 47005548 1 47005279 1
6 INNER BEARING CONE 47005580 1 47005378 1
7  GREASE SEAL 47005030 1 (SEE NOTE) 1
8  SPINDLE WASHER 18000017 1 18000017 1
9  SPINDLE NUT 18489100 1 18489100 1
10  COTTER PIN 18560828 1 18560830 1
11 DUST CAP 47005515 1 47005917 1
12 LUG BOLT 47005012 6 47005041 8
13 LUG NUT 47005040 8
NOTE:

IF YOUR HUB IS SMOOTH W/ A GREASE ZERK, ORDER GREASE SEAL P/N: 906481
IF YOUR HUB HAS RIBS AND NO GREASE ZERK, ORDER GREASE SEAL P/N:47005017

FOR UNITS WITH BRAKES REPLACE LUG BOLT P/N:47005041 WITH WHEEL STUD P/N: 71954

N



a1a|dwon Alqwassy gAY beze
s0eH epising 66201 |

aoey 8p|su| 6tcot. __

SYALLNAD HONI 9 NO SLTO€ THHHM 9 wooR g,
XINO ATXV NTHISNAH ‘A TINASSY 40H gt ot
NN PBHOIS T~ . L0k -

Bupesgepising  ggz0L |
den asealn Uo-ysngd 1yZoL
[eag oveol
Burieag apisy| BEZOL
N '0'8 .9 U0 $8|0H 9- 4,58y 5deY g Buisnoy 220
_ Aay 181100 (X Bk €005

8=k —
~£09085

@\
(QELSTT SINTLI TTIV SHANTIOND  ©
] TIXY NIHOSNAH J0Od
— 92011 PTCE0 ATENESSY dNH ALATdNOD
~. £L011-
SHSOE-
8620

o CEEED
gecol



l Q13IHS L14VHS 3N SS  +29600L% LT

NMOHS LON 1nd Q3dMIoNI 0S1v

L 8/¢ MOOTAN 'LNN 00Z6SV8! 9z
107 H#/C T X ON8L—8/¢ X3H 'L108 9¢895081 14
(80Z1¢ S3OV3Y)
| a3Lvdamod 1138-A MO9¥IS  vZ
z 2Z ON9L—8/¢ X3H 'LNN 0089¢Y8l €T
¥ 97 ,8/% "H3IHSYMLYI4 00711881 44
4 2Z .1 X ON9L-8/¢ X3H ‘1108 7Ze9S08l 4
4 LB/€ ‘HIHSYM®O0T 00zl688L 0t
4 9Z 1108 J4vl 4738 L X .8/€ 00v00LL 6l

MNIT L NIVHO 0-Z 000L/681 81
L 13YOvHg A3TINd d31A1 ‘ONIHSNE  £6%Z00Lv LI
(§1—01—£0 3H043d LN SLINN NO AINO Q,03d)
NMOHS SV 13SNI ¥3d 8% ANV 41 SWAL d1am
| LHOIVHLS "MM¥37Z 3ISvAYO  G0810681 9l
¥ B/ X ON 81-91/G ‘MI¥OS 135S 0G¥/9/81 Gl
l 1 X 2€/S 'Nid {31100 22L0968! i
z IS HIHSYMIYIY 8/¢ 00916881 €L
| 1NN "X3H 9N €1-2/1 o00¥LivRL ¢l
| HIHSYMID0T 2/ 00+ 16881 L
z d3IHSYMIYId 2/1  oovLissl Ol
I 1708 ¥ X ON €1—2/1 9vv.LS081 6
L ONINJS NOISNALX3 ¥CLLL B
L AITINd 83701 ‘Y3OVAS  66LL00LF L
L ATTINd ¥F1Q ‘IIMOVEA ¥6¥L00LY 9
L 0ld ‘140ddNS NO—110d9 INOd¥4 ¥06L00L%  §
l Old ‘180ddnS NO—1108 ¥v3d L06L00/v  +
z ‘ad  ¥'S ‘AITINd vz ¢
z ‘ad  ¥£ ‘A3TInd CLYIE ¢
| ‘Ndd 0001 (4TvH) 14vHS Old 605+2—¢6 l
ONILSIX3 8LL X | 'L4VHS JANMA 6£2900/v 4
ONILSIX3 ¢ X ¥/1 'AIM IYYNDS  6S£900L¥ 3
Z ATTINd ¥31d1 v coviL a
- - -— 2
Z/1 9l X | 'LdvHS MOvVr  LS1S00L%

HLM 30v1d3d any (91 X FW L5220 'N'd
14VHS ONILSIX3 3137130 (¥3Muv3 % 9002) 00¥9V ¥O4
ONILSIX3 ¥/€ 2T X L ‘LdVHS Movr 8GZ¢0 8§

l A1TTNOD ‘LAVHS Old I¥0L0 V¥
ALD NOILdI¥OS3a  'ON Ldvd W3l
£Z—61 % 9l—1 'Q 'V SW3AL S3ANTONI
13 3ANA Old 0001/0¥S  000LOVGH

+2/12/80 A3Y
NO—1708ANODOLd

GLOZ AINr Q3SIAIY NOILYOO1
S ANV ¥ SW3L
31v001 0L 370d 40 SM3IIA

’

S N3U INNOW OL
38Nl NI S3T0H SNMIHNA
340438 L4VHS Old

A
14 1S3l oL »wm<Lv

1

=
fe

o~ WU

S WAL INNOW OL

61 W3l SL1708 ONIddvl
—413S 14300V Ol S3IT0H
1071d ¥IQ 91/S OML TIRNA

(M0138 VL3 33S)

S W3 INNOW OL
38NL_NI_SITOH ONIMIA

390438 L4vHS Old

114 1S31 0L ASSY

03

e
N :
i Z 0L € SAITINd NO L1138

INNOW ‘Old Wd¥ 000l HLim
‘e 0L ¢ SAITINd NO 1138
INNON ‘OLd Wd¥ O%S HilM

Wdd 0001 OL O%S

NOISHYIAANOD 0Old (¥ W3L) AINO 1739 3INO 3sn



Torque Requirements

It is extremely important to apply and maintain proper wheel mounting torque on your trailer
axle. Torque is a measure of the amount of tightening applied to a fastener (nut or bolt) and is
expressed as length times force. For example, a force of 90 pounds applied at the end of a
wrench one foot long will yield 90 Ibs./ft of torque. Torque wrenches are the best method to
assure the proper amount of torque is being applied to a fastener.

Note: Wheel nuts or bolts must be applied and maintained at the
proper torque levels to prevent loose wheels, broken studs, and possible
dangerous separation of wheels from your axle.

Be sure to use only the fasteners matched to the cone angle of your wheel (usually 60° or 90°)
The proper procedure for attaching your wheels is as follows:

1. Start all bolts or nuts by hand to prevent cross threading
. Tighten bolts or nuts in the following sequence
3. The tightening of the fasteners should be done in stages. Following
the recommended sequence, tighten fasteners per wheel torque
requirements diagram

1 1 1

w
(=]

(2]
o

2 5
2 2

4 BOLT 5 BOLT 6 BOLT 8 BOLT 10 BOLT

4. Wheel nuts/bolts should be torqued before first road use and after each
wheel removal. Check and re-torque after the first 50 miles and again at 100
miles. Check periodically thereafter.

Wheel & Rim Torque Requirements

Description Application Minimum Torgue Maximum Torque

(Steel wheels) ft/lbs. ft/lbs.
1/2" Cone nut 12"-13" Wheel 50 75

1/2" Cone nut 14"-16" Wheel 90 120
9/16" Cone nut 16" Wheel 135 175
5/8" Cone nut Flat disc wheel 175 225
5/8" Cone nut Clamp ring 190 210
3/4" Hex nut Demountable 210 260
3/4" Spherical nut Single Wheel 450 500
3/4" Spherical nut Inner Dual 450 500
1 1/8" Spherical nut Outer Dual 450 500
5/8" Flange nut Wheels 275 325

63A



PAGES 64 -67
HAVE BEEN OMITTED

68



LOO9 ANV dND "ONI¥dS (HOV3 L) SIANTONI 14 NMOJ QTOH JOHS 'dND 0650¢ vl
1 AIVdI dFANITAD 13IHM G00¥6 [4 NAN138 JOHS “ONIJdS 0cvoe el
4 ONIY ONINIV1ZY 1¢y0oe ¢l
L L# - NMOJ d10H 3OHS 'Nid 95¢€0 vEC L JOHONY ONIdS 'Nid 88G0¢€ Ll
L v# - NMOQ d10H JOHS 'Nid G06814dS %4 L DNN 8L-91/G "INNADOT 00945¥8L | Ol
L EICEERL 0850€ [44 L D7 SSN¢/1 "¥IHSYMLVT 00¥ 11881 6
[4 J1OH DNILSNrayv 'IIWWOIO Jd3A0D ¥5C69S 14 L JINIT TIAV L £16/£18S 8
! MIADS DNILSNIAY "“ONIIdS £650€ 0¢ [4 91/S "YIHSYM HIOOL TYNJ1IXT - L
L dIATT ONIAdS 96650¢€ 6t € 8/G X ONN 81-91/5 QH "X3H 1104 921¥95081 9
L JOHS "ONIIdS G4650€ 8l | dod HSNd /850 g
L ATIWESSY MIADS ONIUSNTAY 65 Lerds 4 L "HY ATIWIASSY d3ANITAD 133HM [850¢
L NOOYYW - NMOA dTOH JOHS "“ONIddS L650€ 91 L "HATGWESSY dIANITAD T13IHM ¢850¢€ 14
( N9 - NMOQ d10OH JOHS "“ONIddS LO90€ Gl L JIATJOHS 205814S €
ALD NOILdI4D$3d ‘ON lavd | Wall L (dv3IY 1’8 INO¥4 L) LI JOHS PIvad 86¥814S 4
AINO ¥31SN10 13TdWOD SY 10S - -
! 1SOd LOAId /M) ATaW3SSY 3LV1d IOV4 926¥814S L
(NMOHS LION] WNad 33Vad 65/500L¥
"HY "¥31SNTO AV /5/5004¥
"HT ¥3LSNTD IAVAd 85/5004Y
ALD NOILdIdDS$3A "'ON 1avd | Wall

(NMOHS "H'Y)

69

(NMOHS "H¥)
J31IWviIa .cl

J31SNTO VAL ONDIOVE 334



1009 ANV 'dND “ONIdS (HOVA L) S3aNT1ONI 14 NMOQ TOH JOHS 'dND 0650¢ 14!
1 AIVdIY dIANITAD TIIHM S00¥6 [4 N3 JOHS "“ONINdS 0cyoe el
[4 ONIRY ONINIVLIY LZyOE ¢l
4 9# - NMOJ d10H JOHS Nid 6850¢€ €C | JOHONY ONIdS ‘Nid 8850¢ !
[ 43d4414 08G0€ [44 L DNN 8L-91/S "INNADOT 009/5v8L | Ol
[4 J1OH DNILSNray "1IIWWOIO J3A0D GSvCé (c l D7 SSN¢/L "¥FHSYMLVY TS 00ri188l | 6
[ MIJDS DNILSNIAY "ONI-AdS £650€ 4 { JNIT1HAVYL £650€ 3
L AIAIT ONIAS 9650€ 61 [4 91/S "4IHSYM HLOOL TYNILXT = /
L JOHS "“ONIYdS G650€ 8l € 8/G X ONN 81-91/5 QH "X3H '1104 91¥95081 9
L 1NN MFJDS ONILSNIrav 6650€ L dod HSNd £8G0¢€ G
| 17049 M3JDS ONILSNray 8650€ L1 ! HY ATIWASSY d3ANITAD T153HM 1850¢€

L NOOJYW - NMOA dTOH JOHS "“ONIddS L650€ 21 L "HT ATGWASSY dFANITAD T3IHM 2850¢ 4
L 3N19 - NMOQ d1OH JOHS "“ONIRdS 1090€ Gl L J3AITIOHS 7650¢€ €
ALD NOILdI3DS$3A 'ON Jdvd | W3l | INO¥4) JOHS INVd £81€0 V¢
L (MDOV4a) JOHS IV ¥81Le0 [
ATNO d31SN1D 1F1dWOD SV A10S == =
L 1SOd 1OAId /M) ATEW3ASSY 31V 1d XOV9 8/50¢ L

(NMOHS ION) WN3a IAvad 0§95004¥

HY ¥3LSNTD IAVYY LG9500LY

"HT "¥3LSNTO IAvad ¢595004Y

ALD NOILdIdD$3d "ON Ldvd | WALl

(NMOHS "H¥)

70

(NMOHS "H'Y¥)
J31d3WVIA .1

J31SNT1O IAVIL ONDIOVE 3344



8 dvl—4713S #/¢ X OL# ‘M3IY0S
g8 dio aNn
¢ dVi—413S ¥/¢ X ¥/ ‘MIYOS
L ..m_w ‘JSOH Ivdg  G99G00/y 9L ¢ dno 3ISOH
z .GZ) ‘3ISOH Ivdg  [99S00LF Gl ¢ 13X0veg ISOH
¢ (.#) ‘INN Iivdg ‘da@nL  TBIS00L¥ ¥l
L L0Z) ININ iv¥g ‘I8Nl TEIS00L¥ €L L WX 4 X4 ‘33L
L LLG) ‘3N Ivdg ‘3@nL S69GS00LY Tl z NOINN
L LOF) INM IMveg ‘3ant £89G00Lv L J9VMOVd IMvEE J1IT1dWOD
L .09) ‘NN Iv¥g ‘3@nL  889500L% Ol
ALD NOILdI¥OS3d  "ON 1¥vd W3Ll ALD NOILdI¥OS3d
N e
o ) ( A\
/, \ \ 5
-
o
/ - '}
\\\\Mu . \\\\1
Pl 7 < \
¢ ol 4
" 4 (8)
“WT\E :
yd
(o) /7
OV ) / \
Gl / / / \
MOLYNLOV NOILVHLSNTI JILVNIHOS INIT IAVHY
021Q ¥o4

0L—61—¢0 AJd
H480059V

SaMvdd 133IHM—2Z NOOVM 0O0G9V

~]w]w

8lL0lcL8l
999G00LY
6L012L8L
¥99S00Lv
£99G00LY

089S00LY

099S00.LY
0S8S00LY

‘ON 1yvd

¢l
9l

—ANMTNO~0D

QEIN

/1



dV1—413S #/¢ X OL# ‘M3¥0S 8l0LZ/8I
dvl—-413S ¥/¢ X ¥/1 ‘MI¥0S  6l0L2/8L

JOVAIVd IMvyE FIFT1dNOD #SBS00LY

410 AN 999G00.LY

dno 3SOH  ¥99S500.L%
19Move8 3SOH  £99G00L+
331 NOINA  S89G00LY

W X 4 X 4331 089G00L%
NOINN  099S00L¥

—ANMTNWOMN~0 O

NOILd1¥053d ‘ON Ldvd AEIN

0l ¢l
9l

/2

EE N\
000

vl
vl
S
1 M..w_w 'JSOH 3¥vdE  S99S00L4 9l S
¥ “GZ) ‘ISOH 3Ixvde  [99500L+ Gl S
S () ‘3NN Divda ‘3@l 289S00L% Pl _
L .02) ‘3NN Avda I|NL 269S00Ly €L z
1 TLS) INM Idivde ‘38NL  S69500Ly Tl z
L S0€) INM iv¥e ‘3@NL 895004 LL
z -09) “INM ivdg ‘38NL  889G00LF Ol
ALD NOILJINOSIA  'ON livd  waul | Ao
'
st | 3 Pl 4
/ \
/. \ 3
) , U
/ -
n ¢ € .////.l_
vl B v v v Fo—
= |/1|"
¢ ./
\\ 14
B zi
(&) N
\.T\\.\m s 4
Z
(9) ) )\
ORN ) e )
// / S
HOLYNLOV
02ia 404
LR NOILVALSNTIl OILYAIHOS 3NIT 3xvag
HAE MO0V

SIAVEE TIIHM—F NOOVYM 000GV



g dvl—413S ¥/¢ X OL# ‘MIYOS
8 dino aNn
¢ dvl—413S +/¢ X ¥/l ‘M3IYOS
L M..M:W ‘ISOH Iv¥g  G99500/L¥ Gl ¢ dino 3SOH
Z .GZ) ‘ISOH Inwdg  £99G00LF vl ¢ 13MOVHE ASOH
L (,8) ‘aNM Ixvda ‘3gnL  989500Lv £l l 331 NOINN
L L02Z) “ANM Ivyg ‘Ignl <69S00L¥ ¢l
! LO0%) “ANM iveg ‘3gnl £89500LF Vil 4 NOINN
L LG) AN IdveE ‘3gnt S695004% L JOVMOVA Ivyg JLITdNOD
L (,09) INIT Ivyg 3@nL 889500/ Ol
ALD NOILI¥OS3a  "ON 1dvd W3Ll ALD NOILdI¥NOS3d
N Ve
S ﬂ\ p vl ﬂ h
/ ~ \..\ Or
¢l
r}:!f/‘f“ | r.w.
% \
O : :
\u\
Vil
._|.
ral '
{ 3 ( A
f/ \\ "\ \\
JO1VNLOV
001 ¥0OA4 NOILYHLISNT JILVANIHOS AN IAVHY
Z1—82—¢0 A3
»¥80099Y SAMvda TddHM—C ZOO<>> ©O©©<

~]w]|w

8LOLZ/L8I
999G00LY
6L0LC/81
¥99G00LY
£99500L¥
GB83S00L¥

099C00L¥
098S00LY

‘ON Ldvd

Gl

—ANMTNON~N0D

WALl

73



* ¥ NOINN  099500/% r4
* ¥ () ‘INMN Ivyg ‘IgnL  T8IS00LY €I 0Z dvI—-4713S Z/1 X OL# ‘M3ydS 8lole/8L 6
MOT38 SW3L Qa¥ MOVl T133IHM .88 ¥Od = 0z do INM - 999G00/y 8
4 dvl—413S v/€ X ¥/1 ‘MI¥OS  610L2/8L L
S drD 3SOH 99500/ 9
L M..M:W ‘ISOH Ivd¥E  G99S00L+ Gl S 1oV ISOH  €99500LF  §
¥ .GZ) ‘3SOH Iiv¥ge  £99500Lv ¥l z 33L NOINN  G89500Ly +
rA (F) ‘aNn vy ‘Ignl T89S00LY €I l WXdX4d'33L 089600LF €
r4 L0Z) ‘AN ivyg ‘3gnL  T69S00LY Tl r4 NOINN  099S00/v T
r4 LLS) INM IMvEE ‘39nL G69S00LF LI I9VIOVd IvYG JLT1dNOD  S08S00LY |
ra .09) ‘AN IMvHg ‘39nL 889500 Ol
ALD NOILJI¥OS3A  °ON ldvd W3 ALD NOILdI¥OS3d  °ON Idvd  W3u
Yl
) L) »
3 g / /\
| <l \
[ ] = AR~ ) 2
_ ] zl
7 T . Sl

[
(=]
[ =]
7o
5o
)
P
s ho

(NOILJO MOV1TITHM .88 HLM 4,03N)

JyoLvNLov
0010 ¥o4
0z/1z/L A3

M¥F0080V

¢  dav—T33IHM HOV3 LY
! .Im OVl TI3HM .88 ¥OJ
v o i JLON +

(episiopun WOJ) PamaIA)

NOILVILSATI

OILVW3IHOS 3ANIT IAVHE

SINVHEE T1IHM—V

NOOVYM 009 % 0089V '0LXOV

=

74



BRKINST6—15-12
BRAKE CLUSTER SETUP, ADJUSTMENT, & BLEEDING

Your brake cluster was centered to the spindled drum before it was tightened to ensure
proper operation. When replacing or installing new brake clusters, first finger tighten the

bolts mounting the brake flange cluster so it can still float, then install the hub and drum
assembly and adjust the brake shoes tight to the drum to center the cluster to the

drum. Then, tighten the nuts to hold the cluster in place. Now remove the drum to allow
access to the boltheads to hold and torque the nuts to 75 ft pounds. Then reinstall the hub.

WARNING

Saltwater, granular fertilizer and other corrisive materials are destructive to metal.
To prolong the life of a braking system used under corrosive conditions we
recommend that the actuator be flushed periodically with a high pressure water
hose. Be sure to regrease bearings and oil all moving parts after the unit has
dried. For "end of season” storage remove the brake drums and clean inside the
brakes. Pack the wheel bearings before the drums are reinstalled.

1 INITIAL BRAKE CLUSTER SETUP & ADJUSTMENT
The brake adjustment nut is located through the slot at the bottom of the backing plate.
Insert brake tool or screw driver into slotted hole with the handle up and a bit against
the adjusting nut, pull down on handle and rotate the wheel tightening the nut.
ALWAYS ROTATE WHEEL IN DIRECTION OF FORWARD ROTATION ONLY! When you can no
longer rotate wheel, back off the tightener 33 clicks to obtain a desired gap of .030
inches between the brake shoe and the brake drum. AT ALL TIMES during the setup and
adjustment the drum needs to be rotated in the forward direction of travel because Ag
Systerns uses free—backing type brake clusters. Check that the brakes function properly
when applied and that when released, the brokes do not drag.
ONLY A CERTIFIED PROFESSIONAL MECHANIC SHOULD INSTALL BRAKE CLUSTERS.

2 BRAKE LINES
Use care in forming tubing to avoid sharp bends or kinks. Use double flare steel tubing
to assure leakproof connections. THIS MUST BE DONE BY A CERTIFIED BRAKE SHOP!

Zj :%\i 1/2 deg.

WRONG N J90.00

RIGHT \</(Doub|e Flare)
3 BLEEDING THE SYSTEM

The first requirement for safe, sure hydraulic braking is the use of quality brake fluid.
Use only DOT—3 or DOT—4 brake fluid from a sealed container. If pressure bleeding
equipment is available, follow the manufacture’s instructions for bleeding the system.
IF SYSTEM MUST BE BLED MANUALLY, PROCEED AS FOLLOWS.

Fill master cylinder with fluid. Install the bleeder hose on the first wheel cylinder to be
bled. (If tandem axle trailer, bleed rear axle first.) Have the loose end of the hose
submerged in brake fluid in a glass container to observe bubbling.

By loosening the bleeder screw located in the wheel cylinder one turn, the system is
open to the atmosphere through the passage drilled in the screw.

Pump the actuator with long steady strokes. The bleeding operation is completed when
bubbles no longer rise to the surface of the fluid.

BE SURE TO CLOSE THE BLEEDER SCREW SECURELY.

Repeat bleeding operation at each wheel cylinder. During bleeding process, replentish the
brake fluid so the level does not fall below the half full level in the master cylinder
reservoir. After bleeding is completed, make sure the master cylinder reservoir is filled
and the filler cap is securely in place. After the bleeding operation is completed, apply
pressure to the system and check the entire brake system for leaks.

4 ADJUSTING THE BRAKES (AFTER BLEEDING BRAKES)
On new spreaders or tandems with brakes, trip the emergency brake and check and
adjust shoes accordingly to be free and that they hold properly when octivated.
(See initial brake cluster & adjustment section above for setup information.)
Check that brakes function properly when applied and that when released, the
brakes are releasing properly and do not significantly drag.

WARNING !
FAILURE TO FOLLOW THESE INSTRUCTIONS, OR FAILURE TO PROPERLY MAINTAIN BRAKES AFTER INSTALLATION
CAN RESULT IS LOSS OF BRAKING ACTION WHICH CAN CAUSE PERSONAL INJURY, DEATH, OR PROPERTY
DAMAGE. ONLY A CERTIFIED PROFESSIONAL MECHANIC SHOULD INSTALL BRAKE CLUSTERS.
HAVE YOUR BRAKES INSPECTED BY A CERTRIFIED PROFESSIONAL MECHANIC AND ANNUALLY AFTER INSTALLATION.

/3



9 Vo
§ 0
"HIONIT WIO3dS V SI €1 WLl ‘LIVHS 0
¥3QVANAS HLQIM XOWL HONI 06 V ¥04
¥V 310N €€
98 ATONIQN000V SUVTI0D
ONINJ01 NOILSOd
XTEN3SSY
JARQ GUVANVLS
WOM4 SLivd a
ONILSIX3 3uv ;
OBV SAIL E\_\\\m
W
A1EW3ISSY JAINA NOILV10Y >
ﬁ_mun_m|0|_ 40 NOILLO3NIQ
++LSM 1¥vd 335 )
ASSV T33HM 133IS MO0dex 04Nl NIVHO
3ANG ¥oA
X089 ¥3av3NdS,
33
£z
Ll

JAIA 433d4S—-071
ANV JdVANVLS

TOYLINOD TVOINVHOINW
ATENASSY JAIdd NOddV

¢z/2L/L0
CONANAAY

9

34

6%

/0



£000008% % 2Z000008% ‘C00000SY ‘Z00000SY ‘CO0+00++ ‘200v00VY
© SUM HLUM Q3ANTONI SI 00L0L0L% N/d — €202 T4 40 SV

31vdvd3IS Q3¥3Q¥0 38 LSNN ANV LY 3HL HLM Q3ANTONI 1ON SI LSO0LO N/d 0l W3l

Q3NNILNODSIA N33 SYH 1GOL0 N/d 133HM

L66600LY N/d €nH

Q3Lvddn ¥ITY0 OSV “13IHM ONIAVHEOLN NIHM

8641/ N/d Wi L1108 ¥ SV T1avIIVAY

38 AINO TM 0L W3Ll ¥20C ONIYdS ONINNIO3Ig

(0! SWAL S3OVIdaN)

T33HM 133LS _DOBBQ N/d

¥Z/$1/50
COLSTNANALY

(01 SW3il S3OVIdIY)
J33IHM 133LS

L 'S'S 0% ‘ON "INIT 13S440
1 'S'S T/1 SZ X Ob# ‘NIVHO ¥3T10d
b9 % 09 SW3ll ddv 65 W3l 31373A

00£0L0LY

6¢0lE
S260¢

S3MIL 2L, HLIM 0099V % 00SOV ¥04

| Z/1 12 X OF# ‘NIVHO ¥3T10¥
1 °S'S 'S'S Ov 'ON INIT ¥OLD3NNOD
z Z/L L X ¥/L A3y 3nNa
i S1E80¥ '13M00ddS
L 'S'S Z/1 €9 X OF# 'NIVHD ¥3T10d
¥ 'ON9L=8/¢ ‘ILNN JONVI4
4 Z/lL L X "DNSL-8/¢ ‘o8

GZHOY ‘'13N00MdS
z ONIIVAE 1 ‘Y0078 MOTIId
I 8 X | ‘LdvHS Mowr

—

G260¢
8zole
6159004V
L0SFE
G2eos
00896481
92896081
¥680¢
6£2S0
008600LY

65 OL 0S5 SWAL Qav (6v ® 8y SW3L 313130)

SN1d £¥ OL | SW3L 711V S3ANTONI
0LXOV ANV 0089V ¥HO4
0099V ONV 00SOV dO0d

00¥9V HO4
3131dW0D 3AMd d33dS-01

I 'S'S .LL X OF "ON ‘NIVHO ¥3770d
| 'S'S Ok 'ON "N 135440
! 'S'S OF "ON "MNIT ¥OLOINNOD
L 930 S¢  MY¥IZ 3ISVIAO
L L X 96—%8 X OF ‘13XM008dS 319n0d
l £190S ‘13¥004dS
L GZa0+v ‘13M00ddS
| S1got  '1IM008dS
9 ONIY3E L Y0078 MOTId
l ONSL—8/€ 'LNN JONVIA
| Z/L L X "ON9L—8/¢ '1108
14 'ON9L—8/¢ 'INN 39NV14
4 B8/¢ ‘HIHSYMIV1
v
|
|
|
)
!
¢
o
z
z

[SEY]

¥/1 L X "ON9L-8/¢ ‘1708

L X ¢¢/S ‘Nid ¥3LLoD

2/l L X 91/¢ ‘Nid ¥3llod

6 'ON 'Vid 8¥|° ‘390148 NId¥IVH
8 'ON 'VId ££1° ‘390188 NIdMIVH
8/S ‘YIHSVMLY 14

VO ¥ X L CHSNA "HOVW "N'N ‘¥IHSYM
1HOIVHIS “M¥3Z 3ISVIHO
"ONg1L—8/¢ 'LNN JONVTH

Z/L € X "ON9L—-8/¢ ‘1108

‘ALD NOILdI¥OS3a

£000008¥
£00000S¥
£00¥00+¥

GZ60¢
6¢01¢
8z0l¢
L0810681
Slsle
90101
¥680¢
A ¢1% 4
6£¢S0
00896%v81
92895081
00896481
00CL188l
¥289G6081|
¢CL09681
9¢809¢S81
8%106S81
6006581
00916881
¢CE00EBL
G0810681
00896181
2¥895081|

‘ON 1dvd

19
09

ce
[45
3%
o¢

W3LI

40 avayds ‘14 0S5 “vo3d
} avayds ‘14 o “v03aa

v,L060¢
Y$580¢

(L NI LON) TwO3Q L¥vHO 3lvd—0T 3SOOHD

HAMOT Y0079 ONIMVIE AOOM
d3ddn ‘Y0079 ONRIVIE dOOM
S3HONI 2/L ¥1 X O—¢# ‘NIWHO
Z/1 6 X T ‘ONIMdS NOISN3ILX3
HANLHOIL NIVHO ‘Y0078 aooMm
ATGNISSY dvdlS INN ONIM
1708 H3ANLHOIL

"ON9L—-8/¢ 'INN FONV14
ATANASSY NIVHD AL34VS

Nid ¥3L10D ANV NId SIAZ1D

! HLM SIAZ1D ALMILN

— NN —

(SUNIM £1)=3XNIN (2) 3AOW3Y 0099V %

L NI ONISSYd . #/€ 21 X O0—+# ‘NivHD
Z ON9L—8/€ 'LNN 39NV
I "DN9L—B/€ 03av3¥HL ‘ao¥ 7TInd
I 4 #1 X ATod ¥/1 ‘G400 TInd
L Z/L L X v/)0 A3 3nEa
I (ATNO 00¥9Y) S1 X L 'L4YHS LINO¥4
I 6l X | ‘14vHS INO¥A
z /L T X ¥/L 'A3x 3AINA
AINO 00¥9V 04
! 6L X | “133HM 3JAMA ‘LdYHS

G669¢ 6¢C
$59900Ly 8¢
£29900L% /2

TA% 4 Y4
6856004 G2
8£0600LY ¥C
00896¥8l ¢¢C
6609004y Z¢

9¥SS00LYy 1T
0069V d04
£99900L% 02
00896+81 61
0909004+ 81
L¥SS00Ly L)
6159004% 91
S81610LY
0¥2900L% S
0v99—-¢ +1

0¥2900L%y ¢

AINO HIQIM YOVl HONI 06 ¥0d4 IV103dS

/L LT X | T3IHM 3IANO LIVHS
L (Q1S) ¥2 X | “133HM JANA ‘L4VHS
¢ 4NOZ—Z/1 ‘LNN T3IHM
¢ I X '4NOZ—2/! ‘1708 T33HM

(WY 1708 + — B6LLL / WI¥ 1108 €

(43manN pup ,&omw AIBNISSY T3IHM
I (4opjo pup £Z0Z) ATAW3SSY 13IHM
| ON9L—8/€ 'LON 39NV14
I 2/L € X 'ON9L—8/¢ '1708 IN38
L T3IHM IANA ‘8nH
1 3IVA 1708 SNILSNPaY
1 IIVAI4 ‘1708 9NLLSNray
! AINO 00VOV "ASSY HOLVO diML
L ATEW3SSY HOLYO dIML
ATENISSY HOLYD

1 AINO 00¥9V ‘3SvA JAINA
1 3sva 3ANA
I 00¥9v/0LX9V/0089V ‘ANVYS H3ddn
Il 00G9V % 0099V ‘INVH4 ¥3ddN
OLXOY % 0089V ¥O4

00997 ANV 00G9V MO4

00%9V H04

A131dNOD 3AIMA d33dS AYVANYIS

‘ALD NOILdIF0S3d

JAIEA d33d4S—0T1 ANV JUVANVYLS
1OHINOD "IVOINVHOIAN

ATENISSY JAI4d NOddV

GEBBOOLY €I
SOL900LYy €I
L 10G00LF  CI
¢CSLS081L LI

15010)

86L1L
LS0L0
00896481
£8C900LY
£66600LY
920600L¥
620600L%
L81600LY
¢1¥600LY
810600,
¢L1600LY
9GS600LY
108600LY
S6£600LY
2000008Y
¢00000S¥
200¥00++

st

*

N MY+ nor~oonS

‘ON 1dvd W3l

/7



w..m SSANMOIHL 3LVWIXOMddY)
‘0,038 3V (ONIMVIE ¥3d B) 'ZECI00LF N/d SWIHS 9l
STUIL THL OGNV 39WMOVd FWOS ¥V HLIM 0099V/00S9V H04

‘8 310N
,Mw%\ "HIONIT VI03dS ¥ SI €1 WALl ‘L4vHS
¢ ¥3AAVIEAS H10M YOVdLl HONI 06 V dOd ov

€T % Tz WaU 'V
33S SONILLIA

AT19NIGHOOOV SHV1100

ATEN3SSY ONIMO0T NOLLISOd

3AIMA QUVONVLS
NO¥d4 S1dvd
ONILSIX3 38V
Q3XYVYN SWALI

ATBNISSY AMA = .
i 9
033dS—071 | 4o nowdaxia
1SN Lavd 335 . .
ASSv HIHM TZALS HOder 2 e v
% ' XO8 JIAVINAS,

JAI¥A 0334S-01
ANV JYVANVIS

&y & TOLIINOD OINNVAGAH

mwﬂ_wwmw_« e ATGNIASSY JAIHA NOdaV

/3



(61L/81 SWAL) SNId SIAT1O 40 S3ZIS OML F¥3IM IYIHL £20Z OL HOId

S000008% % ¥000008%Y ‘G00000St ‘¥00000SY ‘SO0¥00¥+ '+00v00+Y

SLIM HLM Q3anNTONI SI 00£0£04% N/d — €202 TIv4d 40 SV 40 avayds ‘14 05 “vo3ad v.L060§
I av3dds "14 o¥ "vo3a ¥$G80¢
ALvAVd3S 4IY3ICHO 39 LSNW ANV LM 3FHL HLIM G3ANTONI LON SI LS00 N/d Ol Wall (L Ni'1ON) TvO3@ LdVHO 31¥d—07 3SOOHO
(0L WAL S30OVId3Y) T3IHM T3ILS  00L0L0L¥
(ONIV3E/8 ) 39vXOvd TIWOS /M SIHIL vl d04 0,034 AINO [4 Z/1L € X "ONgL—8/¢ ‘1108 Z+89508L 0f
9l 30078 MOTIId ¥04 (0S27) WIHS  2£9900L%  S9 L Y3IMOT 'X0018 ONIMVIE8 dOOM — ————
| ¥3ddn ‘Y0078 ONRVAE Q0OM G669E 6T
- - - 39 Z  SIHONI 2/L ¥ X O—c# ‘NIWHD  +S9900/ 8T
— - - ¢9 rA Z/L 6 X T 'ONINAS NOISNALXZ £29900/v 2
- - - 29 i YINLHOIL NIVHO ‘Y2078 d0OOM STAN Y4
L ATANISSY dVHIS LNN ONIM  68S600LF ST
| 'S'S 0% 'ON ‘NI 135440 6201¢ 19 | 1108 M3AN3LHOIL  8£0600L% ¥T
| 'S'S z/L Sz X Ob# ‘NIVHO ¥3TI0¥ GZ60¢ 09 r4 JIAIMS ‘930 06 'MOST13 9-9-10SC¢ €T
L9 % 09 SW3Ll 0Oy 6S W3l 313713g SAN3 LdW Z/1 X S40Ir of
SFMIL 2L, HLIM 0099V ® 00SOV ¥OA z SIHONI 891 X #/1 ‘ASOH "GAH ov1609 22
L ATEWISSY NIVHO AL34vS  8GL6L0Y 12
L'S'S Z/L LZ X Ov# ‘NIVHO ¥3TI0M GZ60¢ 6G z L X 2¢/S ‘Nid Y3100 22/0968) 0¢
l 'S'S 'S'S OF 'ON MNIT JOLOINNOD 8Z0l¢ 8G - ¢X 8/S ‘Nld SIAF1D  ++91¥S8) 61
z Z/L L X ¥/1L ‘A3 3AMAa 616900/% LS 4 Z/\ T X 8/S ‘Nid SIAF1D  ¢F9l¥ssl 8l
I S190+ ‘13ND08dS L0SPE 9SG (8102 3ud SIAZD quowp_v_ divday TIAD YRZIVOLY
L 'S'S 2/L €9 X Ov# ‘NIVHD 37104 GZ60¢ GG | | (810Z 1SOd SIAZ1D QI3M)LM dlvd3d "1AD ¥1202
¥ ON9L—8/C 'INN 3ONV14 00896+RL VG L % X 271 | '¥3ANMAD JINYHOAH  ZS¥S00L¥ L1
4 Z/L L X 'ON9L—8/€ ‘1708 9789%08l ¢€¢ | Z/L L X v/L A 3N™a 6159004y 9L
l GZ80% ‘13NO0MdS 680 7§ L (AINO 00vOY) L X | ‘L4vHS INOMd  GRIBLOLY
r4 ONI¥V3E | Y0078 MOTIId ommmmmo 1S L y 6L X _\.ts._w INOM4  0%T900/F Gl
5 | 8 X | ‘LdVHS Movr 0 0Ly 0S z Z/L 2 X ¥/ ‘A IANA 0¥99-2 +1
Q3NNILNOOSID N338 SVH 1GOLO :N/d 133HM 65 OL 0S SWall dav (6% % gv SWil 31313q) AINO 00¥9Y 404
666004 N/d ENH SNId ¥ OL L SWAL TV S3aNTONI l 6l X | “T33HM 3AMA ‘LdVHS 0$Z900LF €1
QAIVOdN ¥30H0 OSTY “TIILM SNIAVASdn NIHM OLXOV % 0089V ¥04 000008+ AINO HLAIM MOVHL HONI 06 ¥04 TvIO3dS (©))]
: 0099V ANV 00SOV ¥04  +00000S+ /L L2 X 1 13IHM 3AINA ‘L4VHS  GE8600LY €I N~
86LLL N/d WIM 1108 ¥ Sy 318VIVAY 009V ¥04  ¥00¥00%+ L (QlS) ¥z X | ‘T33HM 3AQ ‘LIVHS  SOL900/t €1
38 ATNO TUM Ol WALl $20Z ONI¥AS SNINNIO3Ig i A
J131dNOD IANMA d33dS—07 ¢ ANOZ—2/1 ‘INN 133HM  L10S00L¥  ZI
. ¢ L X "4NOZ—Z/l ‘1708 T33IHM  ZTS/SoBl L
” s ..R.m.mowvo._wzz._w_nw_ w__m_uﬁww mwwmm mw (WY 108 ¥ — 8641 / Wi 1109 € — 15010)
1 ‘S'S 0% 'ON “YNIT HOLOANNOD 8Z0lS LY (M3aman puo §ONW ATGW3SSY T3IHM 86LIL
(01 W3l S3OV1d3d) L ‘930 6¢ ‘My3Z ASVIWO  £08l06BL 9% | (Joplo pup ¢£Z0Z) ATEWIASSY T3IHM IG010 04
T33HM 133LS _8383 ‘N/d L1 X 96—%8 X 0¥ ‘13%00¥dS 378n0d GLGIE ©SF L "ON9L—8/€ 'INN 3ONV14  00896%81 6
L C1E0S ‘13M00¥dS 9010l ¥+ I Z/L € X ON9L—8/¢ ‘1708 IN38 LB8T900LV 8
I czdot ‘13M00¥dS ¥680¢ C¥ L 733HM 3ANA ‘BNH  L66600LF L
L SLE0Y '13MD08dS L0ShE Tt L JIvW ‘1108 ONILSNrQY  920600LF 9
9 ONINYIE ,1 ‘2078 MOTIId 68250 L¥ ! IWW34 ‘1709 ONILSNrQY  620600L% G
zl ‘ONg1—-8/€ 'LNN 39NVI4 00B96+8L OF L WMV Y3AONITAD  8S6600L% ¥
zl Z/L | X ‘ON91—-8/¢ ‘1108 9289508l 6¢ AINO 00PSV ‘WY 141 961600L%
¥ "ON9I-8/€ 'INN 3ONVI4  00896¥8L BF } WMV 141 6Y0€00L¥ €
¥ 8/¢ ‘MaHSYMIVId 00Chie8l (€ | AINO 00%9V ‘ASvA JANA  Z6L6L0LY
2 ¥/1 L X ON9L-8/¢ ‘1108 +#789S50BL 9F | 3Sva IANA  £SOL00Lb T
l /L L X 9L/€ 'NId ¥3L0D 9280958l S¢ I 00VOV/008DV/0LXOV ‘INVHS ¥3ddN  LOB60OLY
[ 6 'ON 'Vid 8¢l '390ME NId¥IYH 8¥106S81 V#E I 00S9V % 0099Y ‘3INVH4 d3ddN S6/600L% L
L 8 'ON 'VId £Z1° 'FOQIME Nid¥IvH +6006G81 ¢ OLXOV/0089Y ¥04 S000008%
€ 'vO 1 X | 'HSNE 'HOVAW "¥N ‘M3HSYM ZZ€00c8l €€ 0099V ANV 0059V ¥04  SO0000SY
¥ LHOIVILS 'M¥3Z 3SvID  S081068l € 00¥9V ¥04  S00V00VH
¢ "ON9L—8/€ ‘LNN 3ONVI4  00B96VBL I€ 3L31dNOD 3AMA d33dS QYVANVLS
"ALD NOILAI¥OSIA  "ON ldvd Wall "ALD NOILI¥OSIA  "ON Ldvd W3l
Ao Ja JAIEd d334S—01 ANV (OHVANVIS
i TOHLINOD JINVHAAH

£OLSTHANAdY ATENASSY JAIdd NOddaV



'SNOILdO TTOMINOD 033dS GAH ANV

JANO NOMdY QAH ¥O0J Q3Q3aN e #,
SNOILYO0T 13XM0VEE NO Q13m \Nw Om\ JAINA dOoLNgIMLSIa
404 861G LAT13IM X0d 33s 4 # Yo JMAVYOAH ON aNV
Om\ .
Yy S 3JANA NO¥dY QAH
RS HLIM SLINN ¥04
UV
1IMO0UdS ¥V3H
JANA NOYdY
Sd007T NYHL &c&@
S3SOH 3LN0Y &Mw@é
el & P
INO¥A s
OL Q3LNOY 39 <%
NVD SASOH OS /./@. o)
1noLND dn anag s,
TYANVA SIHL 4O Of J9vd 434 NIVHO vm\
33S ‘ONOT HONI 4GSl S30V1d3y 4 \q\
ONOT SIHONI +8 NIYHO 3AINA O&
ONIgWNTd
JAN¥A °1SIg 33S
Al 434 960019
, S3SOH 3Sn
‘Q3ANTONI FYVMAUYH ANV '
(92) (52) @ W3l Q.03¥ SV L1INOVNS %_.% SW3LSAS—9V 3Sn u; &903,.4
e "SNOLLONMISNI NIAVY ¥3d ONY @@.“VQ = i Yoy, op
w SININOJWOO Q3AIAOYd N3AVM ONISN LIVHS
YITION INO¥J 3HL 40 GN3 IHL OL (YOSN3S (e¥8-1L10-€30) ~ / O
*‘ =31v¥) Y3IQOONI ¥VINNVY9 N3AVY INNOW Azo_ho__uO._ 404 861 AMNMM:E% h:qt_w_wuu / &\ 8
A LA73M X0 33S INVA OANIS QAH Oy
>3 e (Nanv) Laovae @ by,
43 OAN3S NO-TT3M 44 o
¥314N00 —Y3T108 INOYd4 3FHL 40
N / NOILNTOATY HOV3 HLM SININOdWOD
of Jove 1 9T} STIAVIL JOAIANOO JAIEMd J01NgidlsIa vna #»
mu._._mw_obﬁmwm_ *310N JT1ONIS 404 OF NYHL L& ¥IVRIS
S39vd NO SNIgWN1d INO¥4
(LNN 40 3AIS HY INOY¥4 NO LNNOW) IAINA ¥olngiyisia 33s
(1£0—1£10—-590) NOILHO ¥3A0INI HYINNVYD NIAVY . -y SNIET
- : 3ANA °1SIg 33S
434 960019
S3ISOH 3sn
S14dJd0ON §3d70 PUD $10¢ ¥OA
( 66801L08% ) 1M 3LI1ANOD N
SH3AVIHLS w_m_.N_.__Em_.._ %o&o
00GOV ANV 0099V 0089V o004 <7 P
£z/12/60 TOYINOD d33dS AAH N3IAVYY HLIM " Oy,

AELGEES I dAIJA NOdJdV JINMNVEAAH TVNOILJO



A8 O O ) 6 O O ’ 5 O O HYDCVSPRDRVLST

OPTIONAL HYDRAULIC APRON DRIVE 1/5/16

WITH RAVEN HYDRAULIC SPEED CONTROL
2014 AND OLDER MODELS

( 48010899 ) COMPLETE KIT INCLUDES ITEMS 1 THRU 30 ONLY

ITEM PART NO. DESCRIPTION QTY.

1 612108 HOSE, 3/4 X 108, #12JICFS 90" X 3/4 FM PIPE 1
/i 611120 HOSE, 3/4 X 120, #12JICFS X 3/4 MALE PIPE 1
3 632056 HOSE, 3/4 X 36, #12JICFS 90° X #12JICFS 2
4 31027 ROLLER CHAIN SS, #50 X 84.00 LONG 1
5 1501-12 MALE PIPE ELBOW SWIVEL 1
6 6801—12 STRAIGHT THREAD ELBOW 1
7  6602—12 SWIVEL NUT RUN TEE 1
8 6400—12 STRAIGHT THREAD CONNECTOR 4
9 063-0171-843 PWM VALVE, 15GPM 1
10 18056842 BOLT, 3/8 —16 X 3 1/2 LONG ZC 2
11 47003853 BRACKET, FOR RAVEN HYD SERVO 1
12 18891200 FLATWASHER, 3/8 ZC 4.
13 18457800 NUT, CTR LOCK 3/8-16 NC ZC 4
14 6801—12 STRAIGHT THREAD ELBOW 1
15  6400—12 STRAIGHT THREAD CONNECTOR 1
16 51930 HYDRAULIC MOTOR 1
17 47005190 CONVEYOR MOTOR BRACKET 1
18 18824800 FLATWASHER, 1/2 SS 4
19 18997400 NUT, HEX, 1/2—=13 NC SS 4
20 18022026 BOLT, 1/2—13 NC X 1 1/2 SS 4
21 18991400 LOCKWASHER, 1/2 SS 4
22 31212 CONNECTING LINK, #50 CHAIN SS 1
25 31213 OFFSET LINK, #50 CHAIN SS 1
24 47003903 ENCODER BRACKET 1
25 18025715 BOLT, HEX #10—-24 X 3/4 SS 2
26 18812300 FLATWASHER, #10 ZC 2
27 18987800 NUT, FLANGE #10—24 UNC SS 2
28 10106 SPROCKET, #50 13 TOOTH X 1.00 BORE 1
29 * 063—-0171-071 ENCODER 1
30 * 115-0159-787 FLOW CABLE 21’ 1

(* — not shown for clarity)

FOR HYD APRON DRIVE ONLY AND
NO HYD DISTRIBUTOR DRIVE USE
ITEMS 31 THRU 33

31 610096 HYD HOSE

32 LT-75—00N CHECK VALVE

33 100372 PIPE COUPLING, 3/4 NPT

31

__\_\N



‘SNOLJO TOYINOD Q33dS GAH ONV
ARG NO¥dVY QAH ¥0J Q303N
SNOILYOOT L3OvyE NO q1am

¥0J 8615 LQ13m X08 33s

Y3IAV3uds
40
vy

IIMI0YAS AV
ARG NO¥YdY

TWANVYA SIHL JO Of 39Vd J3¥ NIVHO
338 "9NOT HONI £SI S3IOVIdIY
ONOT S3HONI +8 NIVHO 3ARQ

"SNOLLONYLSNI N3AVY 3d ONV

SININOJWOD EAINOYd NIAVY oz_mﬁ LIVHS
HITION JNMA 3JHL 40 N3 3HL oL (YOSN3S

—3ivy) 3IAOINT HUVINNVEO NIAVY INNOW hzwmﬁowwwﬂnwwv

¥31dN0D

(iHSNT4 LS 1SN A3N)
oryLe N/d
13)00dS IANA

(439)
ONIXv3g

YITI0Y ¥v3IY 3JHL 40
NOILNTOAJY HOVI HLIM

SZ 39vd 43
¥ITT0Y 3ANA oL ST3AVYL ¥OAIANOD
HOAIANOD 310N

(LINn 4O 3QIS H1 ¥v3¥ NO INNOW)
(1£0—1LZ10—E90) NOILJO H3IAOONI ¥VINNYYD N3AVY

JARQ ¥oLNARILSIa
JMNVAJAH ON ANV

€ W\G&\ "oy, .
éOQ .
\ y s INNA NONAY OAH

HLIM SLINA d04

Sd00T NYHL
S3SOH 31N0y

INOYd

NVQ S3SOH 0S

\/ 11010 dn aN3g 0y,
') i %,
@) ”m_/\ %

g %,
M_ @) MU OL @3LN0Y 38 - by, @/

ONIgANNTd
JAINa “Isiad 33s
438 960019
S3SOH 3sn

(¥3NNIdS TWNa)

(NOIYD0T 04 861 (S¥8-1/10-£30 WMd) QN
1,073 X08 335 SATVA OANIS OAH
(g ¥ N3AYY) L3NOvug
B ol ® 00

SININOJWOD
3AINA JdoLNgldlsia vna ®
J1ONIS 404 S3TOVd ONIGAWNTd
JAIMA JOLNGIYLSId 33S

- R ONIEANNTd
JAIIQ °LSsig 33s
434 960019
S3SOH 3sn

(6680208%) LM 3ILITdWOD
SYIAVINCS ¥IZIMILY3S

00G9Y ANV 0099V ‘0089V ‘0LXOV ¥04
nﬂﬁ_\%x JOYINOD Q33dS dAH (Q3LVINAOW HLAIM 3STINd)
AMd HLIM 3AINA NO¥dY JINNVYAAH T¥YNOILLO



AGX10, 800, 600, 500

OPTIONAL HYDRAULIC APRON DRIVE
WITH PWM HYDRAULIC SPEED CONTROL

2015 AND NEWER

HYDPWMLST
08/29/24

( 48020899 ) COMPLETE KIT INCLUDES ITEMS 1 THRU 29 & 33 THRU 37
ITEM PART NO.

NRONRMNNNONNORN = — — s
OO NOUAUN OO NOURAWNN—-OOONOOAGN—

612108
611120
632036
31027
1501—-12
445001

DESCRIPTION QTY.

HOSE, 3/4 X 108, #12JICFS 90" X 3/4 FM PIPE
HOSE, 3/4 X 120, #12JICFS X 3/4 MALE PIPE
HOSE, 3/4 X 36, #12JICFS 90" X #12JICFS

ROLLER CHAIN SS, #50 X 84.00 LONG
MALE PIPE ELBOW SWIVEL
STRAIGHT THREAD 90° ELBOW

6602—12—12—-12 SWIVEL NUT RUN TEE

063—0171-843 PWM VALVE,

18056842
47003833
18891200
18457800
445001

15 GPM

BOLT, 3/8 —16 X 3 1/2 LONG ZC
BRACKET, FOR RAVEN&PWM HYD SERVO
FLATWASHER, 3/8 ZC

NUT, CTR LOCK 3/8—16 NC ZC
STRAIGHT THREAD ELBOW

6400—12—12 STRAIGHT THREAD CONNECTOR

51930
47005190
18824800
18997400
18022026
18991400
31212
31213
47003903
18025715
18812300
18987800
10106

* 063-0171-071

HYDRAULIC MOTOR

CONVEYOR MOTOR BRACKET
FLATWASHER, 1/2 SS

NUT, HEX, 1/2—13 NC SS

BOLT, 1/2—13 NC X 1 1/2 SS
LOCKWASHER, 1/2 SS
CONNECTING LINK, #50 CHAIN SS
OFFSET LINK, #50 CHAIN SS
ENCODER BRACKET

BOLT, HEX #10-24 X 3/4 SS
FLATWASHER, #10 ZC

NUT, FLANGE #10—24 UNC SS
SPROCKET, #50 13 TOOTH X 1.00 BORE

ENCODER

* 115-0159-787 FLOW CABLE 21’
(* — not shown for clarity)

FOR HYD APRON DRIVE ONLY AND
NO HYD DISTRIBUTOR DRIVE USE
ITEMS 30 THRU 32

SENENENY Y S Y RN N N N NN NN N N N N S N e

30 610096 HYD HOSE 2

31  LT—=75—-00N CHECK VALVE 1

32 100372 PIPE COUPLING, 3/4 NPT 1

33 5197 HOSE GUIDE BRACKET 2

34 47007970 1 1/4” COUPLER (GRAN. ENCODER) 1

35 47005193 CONVEYOR MOTOR MOUNT SUPPORT 1 SEE PRINT
36 2-5194 DICKEY JOHN SERVO VALVE MOUNT 1 519

37 2-5192 FLOW REGULATOR MOUNT 1 8

83




1340va8 NO 1108 Ol
[N JHVMAYVH ONILSIX3 3FsSN3Y

SNOILONYLSNI 4.
INILVYYIJO ¥0O4 TVYNNVA SHOlvd3dO FTgWIdl 3FHL 33S _/o,,,
(0 39vd ASSV XO8 ¥3AvVAYdS 33S)
(XINO 434 ATEW3SSY ¥04 NMOHS)
SL¥Vd OSIN % §3T104 ¥3AINA
"'SININOdWNOD

(XINO 434 ONILNNOW ¥O4 NMOHS)

TYNOILJO 3JAIMA OINMNYYAOAH d3HLIO 04 ¥3qv3uds 40 ¥V3Y NO
TVANVN SIHL NI LY NYHL £ S3IVd d3S

¢ SS "ON9L—-8/¢ ‘ILNN "X3H 0089/¥81 Ll
¢ SS 8/¢ ‘YAHSYMMOOT 10Z1888L Ol
9 SS 8/¢ ‘YAHSYMIVA 0Lz11881 6
¢ SS ¥/L L X 91-8/¢ AH X3aH ‘1108 +2892081 8
z ININ—0 OL 2Ir ZL# ‘M0og713 91—-21—1089 L
z SAN3 HLIM 3SOH "QAH 8GZ119 9
% ¥/l X 8¢—%/1 ‘M3IYOSL3S 690G g
L INO1 ¥/1L T X '0S ¢/l ‘A 206$00LY ¥
l LINA DI @134 804 14VHS ¥3Lldvay L06S00LY ¢
L 13X0vEg 9ONILINNOW O a3l 006£00LY z
L LY TOYINOD 3AIMA QAH F1gNIdL 0L—199/L L
ALD NOILdI¥0S3a 'ON 1dvd W3l o
A 006¢664Y v LL NYHL L SW3AL 1IM J13TdWOD
SH3IAVINAS H3ZINILY34 3AINA QAH ¥Oo4
1M 70YINOD 3L1vd O JF1giidl TVNOILJO
9
o
ZL1—S0-¥0 woéww %
]
DILOSIXE008 v , O
vo%w

34



F4A



t!—v—(\l

~—

-¢

(A¥3LVE O1) QY02 ¥3amod
13)0VyE ONILNNOW
AV1dSIO ¥OLYOIAN! HOIEAM

AV1dSIQ dO1vDIaNI 3HL OLINI ©Mld S318v0

378v0 HLIM 1130 avol
(NOILONAOYd 1002 T1v4)

SW3LSAS HOIM ,SOINOYL—-HOIAM, HLIM SY3AVINdS ¥O4

—OO————v—ON <<

ONOL—%/¢ ‘LNN 3ONV14 "X3H

v/l L X "ONOL—¥%/¢ ‘1708
(4O1OVYL 0l) d007 1¥0ddnS 318v0
13)0vdg INNOW 378v0

(13M00s E_aw ‘a¥00 ¥3Imod
I—=9NTd NOISNILX3/M) ‘A¥00 ¥3IMOd
¢ M.xm NLONF OL anz_w ‘J78v0
I ‘X8 NIDNP Ol M1D0aNI) ‘318vD
ONOZ—%/1 ‘INN 39NV

/€ X "ONOZ—-¥/1 ‘1108
130vHE ONILNNOW HOLVOIANI

(N
140
14 S
‘S'S
"SS

(800Z OL ¥OINd) 3I1310S90=

*S318v0 HLIM AVIdSIA HOLVOIANI HOIIM

I
|
9
9

| ——<+<+<0000<00000F—

I < |

(v102 mmow AVIdSIO HOLYDIANI HOIFM

(+ G10Z) AVIdSIA HOLVDIANI HOIFM

‘S'S +Z—-0Ll# ‘1NN 39NV

'S'S +/¢ X ¥2—0L# ‘1108

(800Z OL ¥OI¥d) 31310S80x

+S318v0 HLIM XOg NOILONNP

S31gvD LNOHLIM ‘X08 NOILONNP

X0g9 N1OF Ol 318vD HUM 1130 avol

ONEL=2/1 ‘INN "X3H

Z/1 "Y3HSYM MO01

Z X "ONgL—-2/L ‘108

¢ X "ON9L-8/¢ ‘1708

"ON9L—8/¢ ‘INN "X3H

8/¢ “YIHSYMMOO

Z/l € X 'ON9L—-8/¢ ‘1708

MVTI00 ONINIVLIM

INNOW T130 QVO1

0089V ‘INVY4 HOIEM

0099V ANV 00SOV ‘JNVH4 HOIEM

NOILYY1ISNTI 0089v 33S 0089V ¥OA

0099V ANV 00G9V ‘TIXV 8nlS

NOILYYLSNTI 0089V 33S 0089V ¥HO4

0099V ANV 00G9Y ‘dWv1D JIXV

NOILYYLISNTI 0089V 33S 0089V ¥O4

NOILYYISNTI 00S9Y ¥3d INNOW

0099V %® 00S9V ‘JGNL ¥IINID FIXV

0089V ‘JAVYI NIV

0099V ANV 0059V ‘JNVY4 NIVA

D NOILdI¥OS3A
81/50/50
A3Y

Y1SOAWHAAVM

6£00—S6ZY1L V¢
Sl00—6£gCl 0O¢
¥GS1l9 61
6C¢S0—¥6S1lT Gl
00+86+81 6¢
LC¥8S08| 8¢
lZL101l—-AOD [T
99/600L¥ 9C
9¢8lyl G¢
0Sl9vl +¥¢
8Lyl VEC
91¢¥e8 ¢¢
8lL08l ¢¢
81,5208l 1¢
6S¥0¥8 0¢
06500V
0050
£60L0¥ 61
008/8681 8l
S1/52081 LI
6/8l¥1
¥Sevor 9l
686<YL Sl
oovLLy8L ¥l
o0+16881 €1
0¢v£LS081 ¢l
8¢89608L L1
0089¢v8lL 0Ol
00cL688l 6
¢¥895081 8
L14600LF L
GG/600L¥F 9
0£L610LY
81/600LF S
GcL600LY +
YO0¥600Ly ¢
02S600Ly ¢
6CL610LY
BCLBOOLY |
‘ON 1dvd W3l

8v0 YOLOVHL JHL NO G¢ W3L INNOW
X089 ¥3av3adds 3HL NO JILNNOW
JOL1VOIANI JHL H1IM d3LvdlsSnT

‘a,03ay 91) 00¥LLvBL
1NN “X3H

‘a,b3y (9L) ooviessl
YIHSYMIO0T

'q,034 (B) £98900L%
‘N'd 1108—n
NOUVMLSNTI 0059V
y3d JUVMONYH HLUM
ONI¥dS OL FIXY INNOW

1130 Qvol

40 WOLLOY NO
13av1 ,.dOl,
HLIM TIVISNI

1130 avol
Sl W3l

‘dN ONIINIOd
SMOYYV 3JHL

H1IM TIVLISNI

1130 av01 3H1
40 AN3 3HL NO
SMOYdY d04 X001

; Ll
ok
@ 9l Wil
_ X08_NOLLONNP

MOT38 INNOW
's318v0 T30—Av01
Y404 13NOvHB

S
\o\w/

¥z 72z
Ll / &7 - . 9z
L _

A¥3LLvE 6 ol / 2. .a\ "av0 HOLOVL

JHL OL 1D3MIg 3¥IM «/ 3HL NI Q3LNNOW

ANy +2 W3l WO¥4 © 61 YOLVDIGNI 3HL

NI=9N1d 3HL 440 1N0 ooy . HUM Q3Lva1SnTl

MO @3SN 38 AVN Y7
¢z Wall ONY +2 Wall ,vov SWILSAS HOIIM MVIS—191Q, HLIM

0089OV 0099V 00GOV
ST3CON ¥3QVI¥dS ¥3IZMILY34 ¥04

(8102 0L dn) ATGWNISSY 8vg HOIIM



MIIA INOYS
[ A1l

| [ |

@ P

0Old
0349
Old
91yS ¥0 2¢/6 = 3ZIS F10H |7/ R | 22 hounvo| el e
Q3YIND3IY NY3ILILVd F10H ;%
E 0079V
- ¢ 40 00G9V 404 9l/¢ 6
0099V 404 9L/l ¥
0089V 40} 2/l Gl k
il AR
L/ L/
/¢ ¢—=! l=
s . ‘MOT138 NMOHS SY N¥ILLVd IHL 31VvO0]
¥ "0Z "ONOZ—¥/1 ‘INN 3ONV1J 8108l (ALV1dWAL IHL 3SN HO MAVA ANV 3¥NSYIW)
4 ¥/¢ X "ONOZ—%/1 ‘1108 81/SZ08L ‘NMOHS SV NY3LIVd T10H ¥ TINA

JHVMAEVYH ONILNNOW

8L0¢ ddd AINO dVIS—I0I0 403
JIVIANTL ONILNNOW AVIdSId JOLIVOIANT FAVES HOIIM

SALTdNL10S

36



6—8C % 9¢—¢C 'CZ W3Ll 40 9 ALD ‘ViZ 'LZ W3L 40 ¢ ALD ‘'02—S SW3Ll S3IANTONI LM

810CNAIAVM

usain = big — NoD|g = Ox3 — ape|) = pleIus
ayiym = bis + psy = ox3 + 1pys—ibig
pay = big — 31oD|g = OX3 — abubip = plaIys
syum = Bis +  usalg = ox3 +  uou_yBiay Aisay
¥ ONOL—+/¢ ‘1NN JONVI4 "X3H 00¥86¥81 62
¥ ¥/1L L X ONOL—+%/¢ ‘L1109 /LT¥BSO8L 8T
Z  (4o1ovdl 0Ol1) d00O1 1¥0ddNns 31avo 6S81lY LT
L 13¥ovea INNOW 31avD 99/600L% 9T
L (1351008 IE_..W ‘0400 ¥3IMmod 0100—-2¥$2l ST
I (NI=9n1d NOISNILXI/M) ‘G400 d3AMmod 6£00—-G6CFl T
114 o¢ M.xm_ NLONP OL anz_w ‘I1av0 S 10—981S1 V¢T
L'I4 622 (‘X8 NLONM OL ¥10GNI) ‘318v0  98100S—GTIMY €T
2 'S'S "ONOZ—%/1 ‘LNN JONVIA 00¥ 14681 2C
¥ °S'S /€ X #/1 101S SSNHL ‘MINOS £T¥9048L VIT
¥ 'S'S ¥/€ X "ONOZ—+%/1 ‘110d 81,6208l 1Z
l 13X0vdd ONIINNOW HOLVOIANI L6599/ 0OC
I AV1dSIA HOLVOIAN! HOIAM  WOY9—dSSWOY9 61
¥ 'S'S YZ-0L# 'LON JONVIA 008/8681 8l
¥ 'S'S ¥/€ X vZ—0L# '1708 G1462081 LI
l S31av0 LNOHLIM ‘XO8 NOILONNPM  £9000G—GLIMY 9|
¥ X08 NLOFr Ol 318v0 HLM 1130 av0l  62200S—LZIMV Gl
8 ONEL—=Z/1 'LNN "X3H 00+L1¥8L tl
8 2/ 1 “HIHSYM X007 00¥ 16881 ¢l
8 Z X 'ONSlL—-2/1 ‘1108 0$¥LS081 Tl
¥ ¢ X 'ONgl-8/¢ ‘1108 80895081 Ll
8 ON9I-8/C ‘LAN "X3H 0089¢¥81 0Ol
8 8/C "¥IHSYMHDOT 00Z1688L 6
¥ Z/l € X ONSL-8/¢ ‘108 Zv89508l 8
¥ 4v1100 ONINIVLIY L11600LY (L
¥ INNOW T30 avol GG/B00LY 9
! 0LX9V/0089V ‘INVH4 HOI3M 0SL610LY
l 0099V ANV 00GOV ‘FAVH4 HOIIM 81/600/% S
= NOILVHLISNTI 0089V 33S 0089V HO4
0099V GQNV 00SOV ‘IXV anis GZ/600LY ¥
= NOILVHLSNTI 0089V 33S 0089V H04
¥ 0099 ANV 00SOV ‘dAVIO JIXV YOv600LY €
= NOLVYLSNTI 0089V 3I3S 0089V HO4
NOILVYISNTIl 00GOY ¥3d INNOW
Z 00997 % 00G9Y ‘ANl ¥IINID XV 0CS600LY T
b 0LX9V / 0089V ‘ANVYS NIVW 90¥600LY
1 0099V ANV 0059V ‘ANVH4 NIVA 981600/% |
"ALD NOILdI¥OS3a 'ON Ldvd WALl
0005008Y# :N/d 1M 0LX9V ANV 0089V
000S009%v# N/d LM 0099V ANV 00SOV
vz/62/8

gvd d0LO0vdl 3HL NO S¢ W3ILl LNNOW
'X08 d3av3IddS JHL NO Q3LNNOW
JO1VOION! 3HL HLIM d3LvdisnTii

‘Q,034 91) 00¥LI¥8L
ANN “X3aH

‘0,034 (91) 0OV 1688L
HIHSYMMOOT

‘0,034 (B) £98900L%
‘N'd 1108-n
NOILYALSNTI 00S9V
H3d JAVMANYH HLM
ONIMS OL TIXY INNOW

30 avol

40 WOLLO" NO

13av1 4oL,

HLIM TIVLSNI
T30 avol
Sl WL

‘dnN ONIINIOd
SMOHNY 3IHL

HLIM TIVLSNI
1130 avO1 3HL
40 dN3 FHL NO
SMOHYY HO4 MOOT

AY3Llva

JHL Ol 103dIa 3dIm
aNY ¥2 W3l Wodd
NI=9N1d 3HL 440 LNO
d0 d3sn 39 AvA

Ll

9} W3l
X08 NOLLONAP
MOT38 INNOW

'S318v0 T130—avo1

Gl %4 /r HOd LINOVME
vee
V2 S 1z \ \/ 9z
7 1z
/ _ zz
6 ol "8Y0 HOLOVML
3HL NI G3LNNOW
o 61" HOLYOIGNI 3HL
%ﬁ% 0z HLIM Q3LY31SNTII
H \.r/_

S¢ W3l ANV +vZ W3l mxo_/

01 X9V/0089Y/0099Y/0059V
ST13A0ONW ¥3AV3IY4S d¥3ZMilH34 ¥04

(MIM3IN %% 8102) AI9WNISSY dvdg HOIIM

SWALSAS HOIEM  XINOHL—HOIEM AH3AV, HLIM



CONFIGURE CALIBRATION NUMBER FOR MODEL 640 INDICATOR
(Information supplied by Avery Weigh-Tronix)

Procedure to configure calibration number in a 640 Series Indicator:
1. Press and hold the HOLD/MENU button for 3 beeps and release
2. SET.PAS will appear on the display
a. Use the RM and M+ buttons to enter in the password 640 (To advance to next character
press the HOLD/MENU button)
Once 640 is displayed on the display press the PRINT SELECT button
640 will appear on the display with all annunciators one around the display
Press the PRINT SELECT button
CONFIG will appear on the display
Press the PRINT SELECT button
a. Use the RM and M+ buttons to enter in the Config Code 98300 (To advance to next
character press the HOLD/MENU button)
8. Once 98300 is displayed on the display press the PRINT SELECT button
9. CONFIG will appear on the display
10. Press the HOLD/MENU button once
11. CUSTOM will appear on the display
12. Press the PRINT SELECT button
13. Use the RM and M+ buttons to enter one of the following codes (To advance to next character
press the HOLD/MENU button)

NoO U AW

a. 4 Bar System using part number AWT27-500229 (Spreaders and 6500 Applicators)
i. Custom Code number is 32000

b. 4 Bar System using part number AWT27-500205 (MT600 Tender)
i. Custom Code number is 36904

c. 6 Bar System using part number AWT27-500205 (MT900 Tender)
i. Custom Code number is 55356

14. Once the correct code number is displayed press the PRINT SELECT button once
15, CUSTOM will appear on the screen

16. Press the G/N button until display says BUSY

17. Your configuration is complete

It seems like a lot of steps, but this process should take less than one minute.

(For further inquiries/details, please consult your Avery Weigh-Tronix manual.)

Soh



87



Nmm._o_._ ¢ 111dd _._O?;Zu

7l 8/€ SS O 835 INN 00678681 7
SSO1F/L L X
YL l91-g/¢ SAITIAd QVaH Nvd ‘11og|  647VeLLle| 9
z dvaLS ONIINNOW Z0E900ZF| S
z dv4 anw v1297] ¥
_ INNOW dv14 anw y¥50Z| €
] INNOW dv14 anw evsoZ| ¢
(AINO IDNINISY
: 4O4) XOg DH 0089V 0080008Y| |
) NEET "ON
ALD NOILdI¥DS3a il N %m i $¥S0/0LY :N/d

1D dV1d ANW ¥3AV3IYdS



Ol L 3TVOS
Vv viad

ok

Dj; TO¥INOD
@

AN MOUWOH &
IATYA TONINOD 40
3aIS Nani3y 9%%

OFS @..M%w/% ®

V16400 ANV 66802087 4O NOILYNIAWOD

dN13S JAIIA NOddV OINNVAAAH

/JANNILS TVNA DINMNVAAAH

%9



HYD. DUAL DISTRIBUTOR & HYD. APRON DRIVE COMBO

PARTS LIST
ITEM NO. PART NUMBER DESCRIPTION QTY.
2 063-0171-843 PVM VALVE, 15 GPM 1
3 47005190 CONVEYOR MOUNT BRACKET 1
4 51930 HYDRAU&.%IQ\AVCEL%RR)(APRON i
5 10106 SPROCKET #50 13 TOOTH 1" BORE 1
11 31440 DRIVE SPROCKET 1
20 02182 HYDRAULIC MOTOR (DUAL SPINNER) 1
29 18997400 NUT, HEX 1/2-13 NC SS 4
31 6801-12-12 ELBOW #12 MJIC X #12 M O-RING 4
32 6400-12-12 FITTING #12 MJIC TO #12 M O-RING 3
33 6602-12-12-12 SWIVEL NUT RUN TEE 1
34 47003853 BRACKET, FO%;Q/\gEN &PVM HYD 1
37 47005193 CONVEY%%IM’%TRCT)R MOUNT 1
38 18056842 BOLT, 3/8-16 X3 1/2 LG IC 2
39 18891200 FLATWASHER, 3/8 IC 2
40 18457800 NUT CENTER LOCK 3/8-16 ZC 2
41 18022026 BOLTSSHX 1/2X 1 1/2 4
42 18824800 WASHER FLAT 1/2 8§ 4
43 18991400 WASHER LOCK 1/2 SS 4
HOSE LIST
HOSES
CONNECTION PART # SPECS END #1 END #2
A-A 612128 3/4X128"LG #12JICFS #12JICFS X 90°
B-B 632036 3/4 X 36" #12JICFS #12JICFS X 90°
O=C 612075 3/4X 75" #12JICFS #12JICFS X 90°
D-D 632036 3/4 X 36" #12JICFS #12JICFS X 90°
E-E 610178 3/4 X178" #12JICFS #12JICFS

40




(44

(-

¢l 1 3TVOS
v viad

0

P\_«> TOYINOD
¥31EWN MO zow_u_|wH@nMu|
= ®

JATYA TONINOD 40 2 (=}

JdIS NadN13d Ol
@® D |

' Wy ’
S d
| A7 O '
— g
L Vg

2 o

66802087 ANV £ 16300 40 NOILVNIGWOD

dNl3s JARA NOJIdV DIMNVIAAH
/4INNILS JTONIS DITNVIAAH

il



HYD. SINGLE DISTRIBUTOR & HYD. APRON DRIVE COMBO

PARTS LIST
TEM NO. PART NUMBER DESCRIPTION QrYy.
2 063-0171-843 PVM VALVE, 15 GPM :
3 47005190 CONVEYOR MOUNT BRACKET ]
HYDRAULC MOTOR (APRON
4 51930 CONVEYOR) ]
5 10106 SPROCKET #50 13 TOOTH 1" BORE ]
11 [31440 DRIVE SPROCKET 1
20 18997400 NUT, HEX 1/2-13 NC SS 4
22 [6801-12-12 ELBOW #12 MJIC X #12 M O-RING | 4
23 |6400-12-12 FITTING #12 MIICTO #12 M ORING| 3
24 [6602-12-12-12 SWIVEL NUT RUN TEE 1
BRACKET, FOR RAVEN &PVM HYD
27 47003853 L 1
CONVEYOR MOTOR MOUNT
28 |47005193 I 1
29 18056842 BOLT, 3/8-16 X 3 1/2 LG IC 2
30 |18891200 FLATWASHER, 3/8 ZC 2
31 18457800 NUT CENTER LOCK 3/8-16 IC 2
32 [18022026 BOLT SS HX 1/2 X 1 1/2 4
33 [18824800 WASHER FLAT 1/2 SS 4
34 [18991400 WASHER LOCK 1/2 SS 4
36 48010809 SINGLE DIST. HYD. SPINNER KIT ]
HOSE LIST
HOSES
CONNECTION PART # SPECS END #1 END#2
A-A 612128 3/4X 128" LG #12 JICFS | #12 JICFS X 90°
B-B 632036 3/4X 36" LG #12 JICFS | #12 JICFS X 90°
ke 612075 3/4X 83'LG #12 JICFS #12 JICFS
D-D 632036 3/4X 36" LG #12 JICFS | #12 JICFS X 90°
E-E 610178 3/4X 178" LG #12 JICFS | #12 JICFS X 90°




[ 43K4:) +06
¥e'06 «88
§9/600LY e 2/
[45X4 .09
N/d 31XV 4N1S «ds NOISNIWIA ONIDVdS THIHM
NOILD3S 33INID 39nL 1vNd
E0v60LLY ¥e'06 .38
204101 V44 | 45X4¢ .08
€0v600.y ye08 8L
£0v600/Ly YeYL £l
€0r60LLY ve'esL W0/
£0¥600LY ye'ey .09
‘N/d FIXV 9N1S WV NOISNIWIA ONIDVdS THIHM

NOILDAS d3IN3D 39NL F1ONIS

8/1 L+ 135440 WId daVANVLS

G9.,600L¥ ‘N/d 31XV aNLS

.06
WGl \
e 1] .M_H = x .w.w m

__%|\ ww\\

WG NOISNAWIC ————=—

3dniivnd

€0v601Ly N/d ITXV 9NiS

€0v600.Ly :N/d XV 9N1S

o1l

I 08— Simimig 2L—
p ° » | L p o p |
:om'\:ww\\ :oo\..“«m\\
— . NOISNIWIQ ———————f
_ _

mlﬁ

i —

34N1 ITONIS

ONIDVdS 31XV 005DV



(,29°9 .09 HLIM @3sn 39 LNVD $3¥IL 191)

Le'/8 W06
L2'98 .88
\¢'/L «08
9¢8600.Y LT 69 WL
LC'G9 .89
LT 65 W9
L¢' /S .09
N/d 3TXV 9N1S «d. NOISNIWIQ ONIDVdS T3IHM

NOILD3S 33INID 3dNL JTONIS

65980L2¥ L2'S8 .88
65980L4F Y74 08
65980047 X474 74
6598004% LC 69 WGl
659801L/¥ Lc'z9 W04
659800/% LC' /S W09

N/d 3TXV 9n1S «Ou NOISNAWIA ONIDVdS T3IHM

NOILD3S 33IN3D 39NL JTONIS

Z/1 1- 138440 WIN QIVANVIS |

928600.¥ :N/d ATXV 4NLS

I -Ow

ﬁz‘a NOISNIWIJ ————

Jdni 1vna

659800/% ‘N/d FIXV 9NLS

e[

:O@‘/ :NRJ
o b 5 | — op b5 p |
:OR\\ / :O@L
.38 WL —
pro———— O, NOISNAWIJ ———=
1 39NL ATONIS;

ONIDVdS F1XV 0099V



LLE60L LY d3anNaLxd L£'¥8 .88
LIE6OLLY a3aLovaldd L£'89 WGl
L LE600LY d3dnN4d1xd L£9/ .08
11€600/¥ d3aLovalad 1209 W9
EAA N SNLVIS . NOISNIWIA ONIDVS TI3HM
i i wJu NOISNIWIQ ———

- —
= |
—i] W
I
—_— 1
— “ ¥
3
£

¢/1 | - 135440 WIY iVANVIS

ONIDVdS 31XV 008DV




0SESS NIN UOSUIYOINH M 2 AMH 081 | :SSeippe o} Jway | sedal jo sAep 0g UM pejiugns oq Jsnw swiejo Auelep

swalsAS OV pUElUESH EQP ‘0T INiNoLBY puejiesH

0202 ‘¥ 19quIaAON

aleq snje)s alnmeublg pazuoyiny
alnjeubig JoINqUISIQ
;|e10] wiey) Ajuenepa
ajey AunoH X | SYH Jogen
:sosuadx3 apisinQ Buipnjdu| 1s0) sued [ejol
loge aziwsy| pawlopad YO\ @quosaQ
ON 9210AU| sasuadx3 apIsinQ
(s)waiqold aquoseq
lieday aleq
joajeq | amed 2)eq Hels Ajuelepp
‘NI'd "ON [9POW
2poY |ejsod Anuno)
9jels Ao
aweN Jawolsn)
'ON ‘ON
[el0 L. panoiddy jeloL Joinguisia uogdusseq | A0 JaqunN Yed JepiQ doyg 100y 181
INIWNIND3 “ “ OT1 ‘ainynousy puejjesH
e 2N INYOH INIVTO ALNVHEVM st
puepesH & = puepesH Zs




